EZE0
TEXTRON

ELECTRIC AND 4 CYCLE
GASOLINE POWERED TRUCK

SERVICE PARTS MANUAL

B2

T

) P L e @ﬁ%y‘
) : 4

MODEL YEARS: 95/96 MANUAL NO. 28269-G01 ISSUED: 05/30/95



SERVICE PARTS MANUAL

ELECTRIC AND
GASOLINE POWERED TRUCK

TRUCKS

Xl - 500

XT - 500

GXI - 804 TUFF 1
GXT - 804 TUFF 1

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLnZLT Service Parts Manual



I_ . LIMITED WARRANTY |

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO THE
VEHICLE, CALL OR WRITE THE LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT WITH VEHICLE SERIAL NUMBER AND MANUFACTURE CODE.

THE USE OF NON E-Z-GO PARTS MAY VOID THE WARRANTY.

OVERFILLING OF BATTERIES MAY VOID THE WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS (15 MPH) WILL VOID YOUR VEHICLE WARRANTY.

A WARNING A

ENGINE EXHAUST FROM THIS PRODUCT
CONTAINS CHEMICALS KNOWN, IN CERTAIN
QUANTITIES, TO CAUSE CANCER, BIRTH
DEFECTS, OR OTHER REPRODUCTIVE HARM.

PR T - T -

i Service Parts Manual EZGOLEIRE



| GENERAL INDEX I

SECTIONS .......ccoocereeerreen S S — sesennr sessessnnns S Page No.
How 10 use the E-Z-GO ServiCe MaANUAL .........ccccce coeeeereeeeeteereteteeireeeeeseseesesees tetesesesoesreeeessesessesesessesessssens vii
California Emissions Warrantry Statement........c.. cocvueeeiveiereereceeeeeeieceieraes cvesestseesesseseessesesessssssenen Back Cover

lllustrated Parts Breakdown:

ELECTRIC GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK TRUCK
lllustration Page No. Page No. Page No.
ACCELERATOR LINKAGE .......c.ovovvreerrrrcrennnn. Al A3

* Accelerator Pedal
¢ Accelerator Rod

BATTERY CHARGER, TOTAL CHARGE® i,
36 VOLT (UL) CSA........ooiievrerrcerverecrtree e B-1

¢ Onboard
¢ Portable
BODY AND ASSOCIATED PARTS ......ooiotiieeiies ecreteecteeeessesessesesteenesseseeesses atesseeseessssssesssssssesssesassssssenen C-1
* Bagwell
¢ Battery Racks
* Center Console
* Floorboard
* Direction Selector Indicator
* Hip Handhold
» Seat Wrap
¢ Vinyl Bumper Body Trim
BRAKE LINKAGES ... cteenteciriestrerteitetes eeevsressssssessessensasssessssesestesesns eamessessesessensessesessesessssssssses D-1
» Brake Linkage
¢ Brake Pedal
¢ Compensating Link

CARBURETOR ...t eeccerte st eesat st seseee eereeeeeeaseesseseeeasessesssessrassesseen E-1
e Jets
¢ Choke Valve

CLUTCHES ...ttt reeeetetetssteenssnees eestsatsssesseseeeseseeseeseessantesseens F-1

e Drive Belt
» Drive Clutch
¢ Driven Clutch
DIRECTION SELECTOR.......ccovereeeeeecee H-T e, H-5
¢ Contact Board

[~ = [TEXTRON| Service Parts Manual iii



GENERAL INDEX L - ____

lllustrated Parts Breakdown:

ELECTRIC
TRUCK
Hlustration Page No.
ELECTRICAL SYSTEM.....ccoeuriirirrrntretneec e retees ersvesssssessesssecsennnes
¢ Battery

* Coil and Bracket

* Fuse Holder

* |gnition Switch

e Ignitor Unit

Voltage Regulator

» Wiring Harness, Starter/Generator

ENGINE AND MUFFLER........ccoccerteterttnteies etereessenseeessevcseens

¢ Air Cleaner

¢ Engine

e Muffler

* Qil Filter

* Spark Plug

» Spark Plug Wire

ENGINE/STARTER MOUNTING ......cccocetrrrrrnt cecrvteeeterese e

» Starter/Generator Belt
* Engine Mounts

* |solation Mounts

* Engine Guard

FILTERED AIR SYSTEM .....c.ocntieercecnrrntnees ceeeeeeseseteresesssssens

» Air Filter

FRESH AIR INTAKE SYSTEM .......covnnrrreiees ceveeertesesessesss e

¢ Air Intake Box
¢ Air Box Gasket
¢ Air Hose

FRONT SHIELD........ciitiiteccreeeccrtecetsieenes eteveeenssesessesesseeene

¢ Front Axie

¢ Hub

Idler

* Leaf Springs

¢ Spindle

¢ Tie Rod

* Shock Aborbers

GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK
Page No. Page No.
............ J-1
............ K-1
............ L-1
............ M-1
............ N-1
........................................................ Q-1
........................................................ R-1

iv Service Parts Manual

| =< c{m | TEXTRON



| GENERAL INDEX B |

lllustrated Parts Breakdown:
ELECTRIC GASOLINE ELECTRIC/GASOLINE
, TRUCK TRUCK TRUCK
Hlustration Page No. Page No. Page No.

FUEL SYSTEM ...ttt etens evtveestsesecneeseseseessesseansssensans S-1
» Choke Cable
¢ Fuel Filter
* Fuel Gauge
Fuel Pump
* Fuel Tank
HORN AND ACCESSORY WIRING .......ccocvteieees serereterereeeisrsscsssssssssessessseasasn seesssssasssssssasssssssssssesssssens T-1
* Headlamp
* Horn
* Rear Lamp
* State of Charge Meter
* Turn Signal
¢ Wire Harness
MOTOR, 2 HP....oee ettt e uU-1
POWER WIRING ........cooirieereecteeeeeeeenne V-1
* Charger Wiring Harness
* Direction Selector Wiring Indicator
* Ignition Switch Kit
REARAXLE ...ttt Wt e W-3
* Rear Axle
* Rear Axle Shaft
¢ Vent Valve
REAR SUSPENSION ........ccoeircveieereceenee D I X-5
* | eaf Springs
* Shock Absorber
» Spring Shackle

SEATING ...ttt seaenes Y-1
SEATING (GXI/T-804 TUFF 1).....ccccrieeirrrerens ceeeeeressesesesesecesessssescssssesesan Y-3
SOLID STATE SPEED CONTROL ................... Z-1

* Control Rod

* Electronic Speed Control
* Mounting Assembly

* Solenoid

* Speed Control Cover

EZE0LHE Service Parts Manual v



GENERAL INDEX B

lllustrated Parts Breakdown:

ELECTRIC GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK TRUCK

llustration Page No. Page No. Page No.

STATER/GENERATOR ........cooitteceereeeictierrees stsstessseeeeeeseseteeesesessesesssassens AA-1
¢ Brush
e Pulley
¢ Terminal
STEERING ...ttt sttt ste e s ceeaetesestssesesessteseasesnessaseaseseaes 2eeessessassssessssseseasesseseasesesses BB-1
* Rack and Rod
¢ Steering Unit
» Steering Wheel
TRUCK BED ....c..coivievtereeeeceeseeeeteeeee s CCA1
TRUCKBED (BOLT DOWN) ......ccoiierenreecieiriees cevveteeneeeeseeeneeseseseesesssasenes CC-7
TRUCK BED AND ELECTRIC LIFT UNIT ..ovviviies et eeeeesveseeees CC-11
WHEEL BRAKE ...ttt ntrteste s ceeetetestesesessesesssssassanenneasssasse semessessesesssssessessssessesesseseeses DD-1
* Brake Assembly
¢ Brake Drum
* Brake Shoe Set
* Lug Bolt
WHEELS AND TIRES ..o e cieteeeteireteieiecteees sesvcesesieseessestesesssstessensesssessessn sesessessssessessesessessessessssssssses EE-1
¢ Tire
* Tire and Wheel Rim
¢ Valve Stem
¢ Wheel Rim

SPECIAL TOOLS LISTING wocervereere wosessessersessssssssssses sessssssssssssessesss AppENdiscA

vi Service Parts Manual EZGOLEET



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
®* GENERAL INFORMATION
¢ ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC AND 4 CYCLE GASOLINE POWERED TRUCKS
® SPECIAL TOOLS LISTING

The first section, GENERAL INFORMATION, contains the following information:
*WARRANTY INFORMATION
*GENERAL INDEX
*HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE ELECTRIC AND 4 CYCLE GASOLINE
POWERED TRUCKS, contains illustrations and parts lists for all systems of the vehicle.

The third section, SPECIAL TOOLS, contains a listing of E-Z-GO service accessories and special tools and that may
be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
mode!l number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Model Details located in the IPB section of this manual for its location) and note the
complete vehicle serial number and manufacture code shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts fist.

EZGOmEuE Service Parts Manual ' vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

— \\
- S
7 AN
rad ‘\‘\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1.WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

¢ From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the Jowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technicians Repair and Service
Manual [E-Z-GO p/n 25122-G'1(XI-500, XT-500) and E-Z-GO p/n 27206-G01 (GXT-804 , GXI-804
TUFF 1)] is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOLETT



ILLUSTRATED PARTS BREAKDOWN

EZGOLTIE Service Parts Manual iX



l ACCELERATOR LINKAGE Electric Vehicle |

1-INCLUDES ITEMS 2 -9
15 - INCLUDES ITEMS 16 - 21

Page A-1 Service Parts Manual EZGOMENTN



| Etectric Vehicle ACCELERATOR LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 25780-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2 - 9)....veereeereeeeeen.. 1
2 14444-G3 BALL JOINT, SOCKET ....ccvuurienrmunrernresnesssesssessssssssssssseseseaseeseesssseensssens 1
3 00554-G4 NUT, 5/16 = 24....ceeeeeceeceenrirsseeeseessess s seessesssss s sssssseessesse s essesesessaens 2
4 17979-G1 BUSHING, ACCELERATOR ROD..........oouevueerreneencesessesssesssecnsessseesenssened 1
5 23613-G1 ROD, ACCELERATOR ........oueeereeeeenererenasecsessesssesesenseneeesnsessseseseseseeessean 1
6 10385-G4 YOKE, CLEVIS ..cvmrturirrrceeeeseeeeseessssssssssesessessessssessessesresessseessesseesees 1
7 17677-G1 RETAINER, SPRING ........c.eoverteemmerererereceeceesssnanns ceeererer e essaennsseend 2
8
9 17675-G1 SPRING, COMPRESSION......ccoocrureereeeeaseeessssssssssseeseessenseesesesesseseens 1
10
11
12
13 | 00414-G6 BOLT, CARRIAGE, 1/4 - 20 X 3/4 LG ..coureuremeeeeereeeeeeeeesreseseeseesensessseseessend 2
14 | 11027-G2 NUT, LOCK, 1/4 = 20 ...ourerreerrrrertinsreresessesssesessssesesssessseceseneseesssessesessssseess e 2
15 18083-G2 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ..o 1
16 12511-G1 BASE PLATE, ACCELERATOR........coiuereeeeeeteesecceeemssersenmesesesessesesssesseens 1
17 | 18084-G1 PEDAL, ACCELERATOR .......coomvrtrrenereressnisssssssssseseeesensesenssessesesseseeesssens 1
18 | 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES RIVETS) .....cvetveemreeeeenne 1
19 12512-G1 PIN, ACCELERATOR PEDAL .........cooetererereeereerssenssonssssseeseesseesseeseesseend 1
20 12513-G1 BEARING........cmiuriairneacresseesasscessssssesssssssssssensssesssssssessesessessseseseesseeeeees 2
21 12064-G2 PUSHNUT, 1/4....c.oeireerereeeeeeecesieeseese s seneseeesens eevees ettt 1
22
23 | 17255-G1 WASHER, TEFLON ...coouiruniresereesneseeesssssesessssssssssssssssseeesessessesssesenesseeseessssens 1
24 | 10387-G3 PIN, COTTER, 3/168 X 3/4 LG cuuoueeeeeeeeresesceossssissssesseesesserseseseessssessesssessees 1
25 | 00559-G8 WASHER, 5/1B.....ccoreueirreerrernsssessanssssssessssssssssssssssssssssssssssseseesesssesseessenssennd 1
26 | 20835-G1 WASHER, NYLON ....oourvuneiresteesesseecseresssssssesnesmsessssstssseseasesssneseseseessessemsens 1
27 19708-G1 ARM, PIVOT ..ccoremririenniiesirescs s ssesseessesssssssssssssessessessssss s ssseseenessassasseseenens 1
28 17838-G1 BUSHING.......coreureumemrenstsnssesses st sessesessssesssss s s sreasssesssesessesaseraseasseeseessens 1
29 | 19707-G1 ROD, LINKAGE ... ..o ecereenrrtsstnesessssesssssssssssssesssssssseseseseseeessesesensessesesseseseneed 1

EZGOIEIRT Service Parts Manual Page A-2



ACCELERATOR LINKAGE

Gasoline Vehicle

1-INCLUDES ITEMS 2-8
15 - INCLUDES ITEMS 16 - 22
31 - INCLUDES ITEMS 32 - 41
52 - INCLUDES ITEMS 53 - 58

Page A-3

Service Parts Manual

EZGOLEIT



| Gasoline Vehicle ACCELERATOR LINKAGE

PART OF
FRAME

ACCELERATOR
ROD ASSEMBLY

TO GOVERNOR \ TO ACCELERATOR
CONTROL ARM CONTROL ARM

EZGOLET Service Parts Manual Page A-4



ACCELERATOR LINKAGE Gasoline Vehicle

Page A-5 Service Parts Manual EZGOLESIT



Gasoline Vehicle ACCELERATOR LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 18091-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2 - 8)....ccccoevurevrerenrenae. 1
2 14444-G3 BALL JOINT, SOCKET .....coiviiemcrerecrtenenteneisersesesssesseeensasssssesesmsessssene 1
3 00544-G4 NUT, B/16 = 24......comenrtccreeeeee ettt s s s e aen 2
4 17677-G1 RETAINER, SPRING........c.cooovrtrrereneenerereeenne ettt s s aneaeeas 2
5 17979-G1 BUSHING, ACCELERATOR ROD.......ccccceeetrtrierrerenessneeeesereresesessasnenas 1
6 17675-G1 SPRING, COMPRESSION...........oceoreeeeriininmeresssersssssasesesnesesesssssseend 1
7 19710-G1 ROD, ACCELERATOR .......c.cevttntrirernrnneentetnsesessesesesssssssssssssssssssssneed 1
8 10385-G4 YOKE, CLEVIS......oiiiirtntitreeeeeststrt st ts s st sasesenesese s s et 1
9
10
11
12
13
14 11027-G2 NUT, LOCK, 1/4 = 20 .....cueceririiirirrrrietreeteisreeestststs e e sese s sess s s ssesensssssssssnes 2
15 18083-G2 ACCELRATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 22)..................... 1
16 12511-G1 BASE PLATE, ACCELERATOR........cccootttrnentreeerenesreesesessssessessessssessons 1
17 18084-G1 PEDAL, ACCELERATOR .....oooiiieeceeieeesttrestses s seenese e s et seseenas 1
18 27844-G01 ACCELRATOR PEDAL PAD KIT (INCLUDES RIVETS)...c.cccceceuvuerrureirienenee 1
19 12512-G1 PIN, ACCELERATOR PEDAL .......coceoireeetrerertreercssestssieseeessesesseseseneensens 1
20 12513-G1 BEARING........coiicctctrt sttt s s s nes s e anas s sseeas 2
21 12064-G1 PUSHNUT, 1/4.....noeintteteereee e e e e 1
22 26480-G01 BOLT, CARRIAGE, 1/4 - 20 X 3/4 LGi....cccecvmurrrererreeceecenresssesesesseenesenas 2
23 17255-G1 WASHER, TEFLON ...ttt sse s b e es st 2
24 10387-G3 PIN, COTTER, 3/18 X 3/4 LGi. .....cevieirereneneeecrnneesneseetstesese e sesesessas e 2
25 00559-G8 WASHER, 5/16......oeereciicntitctste ettt st ss st b s s esensnns 3
26 20835-G1 WASHER, NYLON ...ttt se s ssesesesss e et sas s en s sesssesens 1
27 19708-G1 ARM, PIVOT ...ttt ccesesss s st ss st s s ens s s s s s s s sessesssns 1
28 17838-G1 BUSHING ...ttt e nese st st e en e st e e sene 1
29 24030-G1 ROD, LINKAGE.........ccoiuiiirccnericnteesensrese e s e rereetesn e e 1
30

EZGOLEIRT ' Service Parts Manual Page A-6



ACCELERATOR LINKAGE Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25338-Gi CONTROL ARM ASSEMBLY (INCLUDES ITEMS 32 - 41) ...c.commeereeereerennenn 1
32 | 25337-Gi ARM, CONTROL ..c..oounrvvrriteeessesssesseseesssssssssssssaseseeessssessseesesesseseseseesseens 1
33 | 15944-G3 BALL JOINT BALL .cvcovuevecrteeeeseesseeeesaeeesessssesssesssseeseseseseseseessesesseenseeeens 1
34 | 00559-G8 WASHER, 5/16 «..ouvvvenrreenesrnesesssssssssesssssssesssssssssessasssssossssosesesssessseesssenns 2
35 | 11098-G9 NUT, LOCK, 5/16 = 24 .....ouceeereeresereesssceesessesssssssssesesesesessesssessesseeassesesseesseed 1
36 | 25768-GO1 ROD, PIVOT ...eeerrveunessesesseessennsessssssssssesssesssssssesesssnsssesmesssssssseeesesessssssee 1
37 | 24621-G1 WASHER, NYLON........oomriureeurerseesssseeesessessssssesseesssesssesssseeessesssesesseeeseens 1
38 | 14390-G1 NUT, LOCK, 3/8 = 24 .couuereererreensremeereeeessssssssnseesesessessssessesssesesesesensesesnees 1
39 | 12064-G1 PUSHNUT, 5/16....vumrveerrernesnersnessesssessssssessessasseesseseessesssessessesnsseseesseeeee 1
40 | 18759-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. coveouveeereeeercemreeeseseessenesen 1
41 11027-G2 NUT, LOCK, 1/4 = 20 ..ouerueerreersessssecssesessssaesersseesseessessesesseseensssemssseesseseses 1
42 | 12064-G3 PUSHNUT, 8/16 ....oorveereesereeesssssesssessssssessassssseseosessssesssessssesssssessseassseseesseens 1
43 | 10606-G2 SWITCH, MICRO .....coeoevemreteereseneeeeesesssssessssessssssessesessosersessesssesse s aesmeseensssens 1
44 | 00957-G1 SCREW, #6 = 32 X 1 1/4 LG ..vuureveeeerrerecersesesessesenesesssesesssesssssesnsssensssessasssssseend 1
45 | 00525-Gs NUT, #6 = B2 ...eeuereueeerensseessssessssessesssseesssssssssssseseseseesseaseesesseessesesssseessseesseens 1
46 | 00565-G3 WASHER, LOCK, #6 ..0..vvvernerveeesseeeessosssssssssesesssosesasesessssessemmssesesssssseesesseeens 1
47 | 25694-GO1 | CABLE, ACCELERATOR ........oomeceeecemeeeeeseesssseessseseonesenssesessessssssssessessmessesnees 1
48 | 25956-GO1 | CLAMP, PUSH MOUNT ......ocvveeceeeeeeeseseasseeeessseessesseseeesseessssesssessessessssese e 1
49 | 25653-GO1 | BRACKET, ACCELERATOR CABLE...........ooooeeeeeereeeeereeoeseeeosseemssseeessseesssssneen 1
50
51
52 | 25690-G02 | GOVERNOR CONTROL ARM ASSEMBLY (INCLUDES ITEMS 53 - 58) .......... 1
53 | 25765-GO1 ARM, GOVERNOR CABLE ......couuvveoereecrceeneeeesenesssesescessesesssesesessesseeens 1
54 | 24479-G1 BALL JOINT BALL coovrrvernrraneseeenesareessenesssnessssesessesssssesessessssssssesessnseserssens 1
55 | 00734-G5 NUT, LOCK, #10 = B21...oorrveereeereeesenessessssaeeeesesssssesssesssses o seeenssesenesesnssee 1
56
57 | 22751-G3 BRACKET, GOVERNOR ......ccvvererececeeecesssseseeeseessesesemesesesseensesenseeeseenseeed 1
58 | 14390-G4 NUT, LOCK, 1/4 = 20 ....ouereerreeereeesesseesteeesssssssesssssnsesssssss s seeessesseessensend 1
59 | 12064-G3 PUSHNUT ..ot eesentaessess s sssesssesssssssssessssssssssssssssssesaesesesseeessesenesemsseend 1
B0 | 257838-GO1 | SPRING........osreeeeereeeereessecetssessmeeeeosesessssesesesessesessesseesseesessessssessss e sssseesss e 1

Page A-7 Service Parts Manual EZG0LET



| Gasoline Vehicle ACCELERATOR LINKAGE |

When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25737-G03 ROD, GOVERNOR LINKAGE..........ccoocreeietntnrirtnsseesetse e esesenssssssssssnend 1
62 25763-GO1 ARM, GOVERNOR PIVOT ......cotriiirirrieenenteneressssstssssesesesesesessss e ssssssesenens 1
63 14390-G1 NUT, LOCK, 3/8 = 24 ...ttt s stese e en s st tan s 2
64 25737-G02 ROD, LONG THROTTLE LINKAGE (COMPLETE) .......coceeereveeeeerereesseieeseeneae 1
65 25760-GO1 ARM, CARBURETOR PIVOT ........oooirictreertnneeee e essesestsesseesssssestsasessened 1
66 25737-G01 'ROD, CARBURETOR LINKAGE, SHORT ......cccontitnntntrtrenrereeneeessseseseenesenes 1

EZGOEIR Service Parts Manual Page A-8



’ BATTERY CHARGER, ONBOARD Electric Vehicle

PART OF

POWER
1- INCLUDES ITEMS 3 - 102 WIRING
3 - INCLUDES ITEMS 4 - 6 :

11 - INCLUDES ITEMS 12 -13
17 - INCLUDES ITEMS 18 - 19
38 - INCLUDES ITEMS 39 - 43
51 - INCLUDES ITEMS 52 - 53
83 - INCLUDES ITEMS 84 - 86

Page B-1 Service Parts Manual ’ EZGOLEUT



BATTERY CHARGER, ONBOARD

Electric Vehicle

BLK

FUSE BLOCK

ELECTRONIC

AC CORD
MODULE

[
'
]
~

. TERMINAL BLOCK

-

/

’

7 ‘ /
\\\||I/I/ o
PR ] >
o N X S
ks \ <C
s .- | w
1y e N o«
oo _ m
/ /
'\ @

BLK CIRCUIT

o« .’

:H._ ~e \AA@MA/ ﬁ/ﬁ/v

= X ’
: &

HEATSIN

[
I
=

Page B-2

Service Parts Manual

EZG0LEUTT



BATTERY CHARGER, ONBOARD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

_Electric Vehicle_l

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

1 26986-G01 BATTERY CHARGER, 36 V, TOTAL CHARGE Ili, ONBOARD

(INCLUDES ITEMS 3 = 102)....cuiuiuiirereieeeeecieecsineesensesesesesesssssssssessesssasssssseed 1
2
3 22052-G1 DC CORD ASSEMBLY (INCLUDES ITEMS 4 = 6) .....cooeeeeeeeceeeeeeeerereeneens 1
4 * DC CORD ...ttt s e sne s st et s se s e e enemeas 1
5 28030-G01 CONTACT, CONNECTOR (INCLUDES ITEM 8) ......covereecmeeceeeeeenane 2
6 * CONNECTOR, BLACK .....uereeeteteieeeecceteseseseceeetse st esee e e esnenns 1
7 13557-G3 STRAIN RELIEF (DC CORD)....cccoeeteueeeerteeeeeceeiescissceneseenesesessenessesesesanens 1
8
] 24920-G1 CHASSIS ...ttt et st e et se e e ee e sessnenen 1
10
11 19092-G2 TOP COVER ASSEMBLY (INCLUDES ITEMS 12, 13) ..ot 1
12 * BRACKET, CHARGER HANDLE ...........ootiiieecreceeeeeeere e eves 1
13 * TOP ettt st et st en s e e 1
14 00614-G4 SCREW, #8 - 18 X LG ettt et e esreenee et eeeeaes s s senane e 10
15
16 18970-G1 STRIP, PROTECTOR SHIELD ........oouvteitiveeeeeeeeteeeeer et ee e e eeeeenesssanen 1
17 22047-G1 SHIELD ASSEMBLY (INCLUDES ITEMS 18, 19) ...covevirececeiieieeeeeeeeeeeeeneene 1
18 * BAR, CORD HOLDER ......ccooictreeeceeireeectestee et seee e eeeseeeeeees e sensannd 1
19 * SHIELD ..ottt s et ese s s e e s s e s e an 1
20 00614-G4 SCREW, #8 - 18 X LG .eeeeirereeeeeeeetetcietcecesaesee st et seee s esee e saestneeeee e s sne s 6
21
22 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ......ccocevereeerereneennnen 1
23 00372-G3 SCREW, #8 = 32 X 3/8 LG ..ottt csects st eee e st snee e 1
24 12914-G1 TAB, FASTON ...ttt cae et e e e se e sas e e e e senns 1
25 00565-G4 WASHER, LOCK, #8 .....ooioireeeertererereete s stesess et sse st see st s e s e e 1
26 00526-G1 NUT, #8 - B2....circere ettt sttt e et eae e eesen s 1
27
28 00372-G6 SCREW, #8 - B2 X 3/4 LG. ..ottt nen et e sa e 2
29 00565-G4 WASHER, LOCK, #8 .....oceeeeeeereeireeeeerereeesees e esse s sts s e s s s eee et e eee e 2

Page B-3 Service Parts Manual EZGOLEIT



\i Electric Vehicle

BATTERY CHARGER, ONBOARD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00526-G1 NUT, #8 - B2, ettt ee e s sse st s st e n e 2
31
32 00378-G4 SCREW, #10 - 24 X 1/ 2 LG ceeceereeieereetecteeete ettt esesse st eeen e nand 1
33 00565-G5 WASHER, LOCK, #10 ....ciriieceriertncerteieste e et seeessneseesseseenenened 1
34 00526-G3 NUT, #10 = 24ttt e sst s st s m e e e e 1
35
36 00512-G7 SCREW, #8 = 18 X 7/8 LG ...cveueeeeerereesteceeeereetcseeese s sesessts e enenen 3
37
38 18768-G1 HEAT SINK ASSEMBLY (INCLUDES ITEMS 39 -43) .....ccccvueevverenrreeenene 1
39 18489-G1 HEAT SINK...o ettt ss et 1
40 00532-G2 NUT, 1/4 = 28......eeerereteertreste e st s st st 2
41 00567-G7 WASHER, LOCK, #12......eeceeeeeeeeceee et et ses et s 2
42 11572-G2 NUT, PLASTIC EXPANSION........ccocemtrrrerrieese e ceencseeeseeseneeseseessssens 3
43 18488-G1 DIODE, SILICON RECTIFIER ........cceeeeteeeeeceeee ettt sseeste s 2
44
45 17077-G1 CAPACITOR ......cutieteiercrreterteeeeseste e s e e s s senssnesees e st s e esene e 1
46 11559-G1 BRACKET, CAPACITOR .......cccvrtentrrertrcnrerenrteeseesee e e e e s senesssasend 1
47 00372-G4 SCREW, #8 = 32 X 1/2 LG ettt setsst st sveses e seseene 2
48 00565-G4 WASHER, LOCK, #8 ....oieetiterreertreere et ese e ssessaet e ee e e s 2
49 00526-G1 NUT, #8 = 32, sttt e se et st en s ne st seee e e nee e 2
50
51 19362-G1 CIRCUIT BREAKER (INCLUDES ITEMS 52 - 53) ....ccccovuvermieeeeerreiseenenns 1
52 00526-G4 NUT, #10 = 32ttt et e 2
53 00559-G5 WASHER, #10......ciciirimiierteeeieresrseste e see st assarensseseeas 4
54 19441-G1 WIRE ...ttt e s ea et s st es s s se e e e 1
55
56 25775-G01 LABEL, CHARGER WARNING ........cccecocerieieeereeeree e eee e 1
57 24243-G1 AMMETER (INCLUDES BRACKET) ......ceoeetietesteerereeeeeereseesreseesessessenens 1
58 00526-G4 NUT, #10 = B2ttt sctrtere et e et e s e sr e s s e s s 2
59 00565-G5 WASHER, LOCK, #7100 ..c.corietererteecrneerieeie e eeees s creeseeseessese s s sessesssenas 2

EZGOLMEIT Service Parts Manual Page B-4




| BATTERY CHARGER, ONBOARD

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
60 12914-G1 TAB, FASTON ......coerumrunenrernmtnstestesssecsesssssesssssssess st estasseseseessessenessssssessessens 2
61 00525-G5 NUT, #6 - B2..ceceererceereencesesnsssessess s esesessssssssssesss s ssesasssesesesseeseessens 2
62
63 19388-G1 AC CORD ....ourereeetretnreenssssssessees s sess s ssss st sseseassesesstsesese s sensesase s 1
64 13557-G2 STRAIN RELIEF (AC CORD) .....couevuerrtcerernceresessesesesesesesesseseesesssssssened 1
65
66 19434-G1 LABEL, FUSE ......ceemeurererrisese st seesessse s ess s ts st estseesenesesesesssenesenns 1
67
68 | 26962-GO1 BLOCK, TERMINAL. .....covmtrimrerteeteerecmaenesese s s sssssseseesseeeeseeeeeeesssseseassnns 1
69 00987-G06 SCREW, #6 = 32 X 3/4 LG cuuvvueeererercrecresesesteeessesessseesseseneseseessessesssessens 2
70 | 00565-G3 WASHER, LOCK, #6 .....covvuurrrmrrrereresecsssesessessssessssesnsssssssssssesesesesseseesssens 2
71 00525-G5 NUT, #6 = B2...oceeceeeenrcereeeteieeses s tes e sse st st s st eseeseestsseeseseeessesessenens 2
72
73 19372-G8 TRANSFORMER ......covrieereeierssencses s tsssse st st st estesseseseseeassesessesseasens 1
74 | 00414-G5 SCREW, 1/4 = 20 X 5/8 LG .evveuvverreernrreereenessrssssssssseeseseesesessesesesessesseeseens 4
75 11027-G2 NUT, LOCK, 1/4 = 20 ...vuurrreeerrereetenecenee e esastesseseesessesseeseeenssseseasn 4
76
77 19402-G1 WIRE ....cormemurireraerieesssessssesssssass s sss s s s sessbss s s sasessesoseeseses e sesseenseee 1
78
79
80
81
82
83 19460-G1 ELECTRONIC MODULE ASSEMBLY

(INCLUDES ITEMS 84 - 86) ...cueomrreerecrecernesneinsesseesecsesssesssessseaseessessesssseseens 1
84 | 27877-GOt SPACER, STANDOFF .........ommrirerecreereesssestressesesssessesessesseseseasessessensens 4
85 19459-G1 BRACKET ....concumerreincmsnrtsssssssstes e ssssesssssssssssssssssssssssesessessessesseens 1
86 27417-G01 ELECTRONIC MODULE ... eveeteerereeeeeereeeeeeses e sesesecoesressese s eesennne 1
87 19361-G1 FUSE «..cocetrerecreeasesseetsesssssssst st s s ssssass s ssss s s s s nsse s sessene e eeed 1
88 19363-G1 FUSE BLOCK ...cocvmtuiueresernsisssnssssseasssansssssessessessesesssssssssssassesesessesesesennens 1

Page B-5 Service Parts Manual EZGOLEIT



Electric Vehicle __ BATTERY CHARGER, ONBOARD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
89 26320-G01 MOV ettt st sa s n e e s b bt 2
90 00372-G5 SCREW, #8 - 32 X 5/8 LG. ..ccoveurruruerecrrerereneerereteereeesesesesesesnsnssssseseesend 2
9N 00565-G4 WASHER, LOCK, #8 ...ttt es s e sees 2
92 00526-G4 NUT, #8 = B2.....ee ettt et et 2
93
94 21971-G1 RELAY .ttt ettt n e es st st e st e n e 1
95 00138-G5 SCREW, #6 - 32 X B/8 LG. ...cuevverrerieeeereereraets et sesesensenees s sscsssssssesssens 2
96 00565-G3 WASHER, LOCK, #6 .......ocveiiriricceneresteeeree st s s enesessssse s sssessssnas 2
97 00525-G5 NUT, #6 = B2ttt sa s e 2
98 * WIRE ottt sae s ese e e m st e 1
99 * WIRE ...ttt ettt s s s n b s et 1
100 | 22992-Gt WIRE .ottt e b b s sens s 1
101 25977-G07 WIRE ..ottt st rs s n s s enananenas 1
102 | 26340-GO1 WIRE ...ttt ettt es e s n s s s 1
103
104 | 30470-G1 CHARGER SUPPORT .......cuiimrctrrcrereeeetstnss s ss s s e s ssesssss s snnes 1
105 | 32478-Gi MOUNT, ISOLATION ......ouiiitririrerrieersnsrnstnieee e sesessessssssesss s e seessesseessenad 4
106 | 30468-G1 REINFORCEMENT ........oiiciceecneirirtsteseeeeers e ss e ese et s en s ene 1
107
108 | 13437-G4 SCREW, LOCK, 3/8 - 18 X 1 LG ..cteuerirertrtrerteeeceressesessssseseesesnsessesse e seene 2
109 | 22281-G3 TRIM, 112 LGttt e e 2
110 16705-G4 SCREW, STAINLESS STEEL ......covveeirrrertrreresecceereee s esnsse st seseseenoene 4
M 00660-G7 WASHER, STAINLESS STEEL, 1/4.......cccovtvinrrrerretercreete e sensesanens 4
112 00565-G7 WASHER, LOCK, 1/4.......oiiirreerecssnis ettt tese s s asssnsessened 4
113
114 17618-G1 CLAMP, NYLON ...ttt st e enenee st et s e nees 1

EZGO0OMEIT Service Parts Manual Page B-6



| BATTERY CHARGER, PORTABLE Electric Vehicle

1- INCLUDES ITEMS 3 - 95
34-INCLUDES ITEM 35 - 65
53 - INCLUDES ITEMS 54 - 56
57 - INCLUDES ITEMS 58, 59
70 - INCLUDES ITEMS 71 - 74 !

87 - INCLUDES ITEMS 88, 89 '

Page B-7 Service Parts Manual EZGOLEIE



Electric Vehicle

BLK

Page B-8

AC CORD

FUSE BLOCK

J—m——mm— m e e

e ——— ——— —— =\

TERMINAL BLOCK

BATTERY CHARGER, PORTABLE

MOV 1

CIRCUIT
BREAKER

AMMETER

RANSFORMER

T
Service Parts Manual

(-
X
=

HEATSINK

EZGOLEWT]



| BATTERY CHARGER, PORTABLE | Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26984-G01 BATTERY CHARGER ASSEMBLY, TOTAL CHARGE® I,

PORTABLE 36V, 10 FT. D.C. CORD (INCLUDES ITEMS 3 - 95)......cccoueueueue.... 1
2
3 19096-G1 TOP COVER ...ttt e sses e sa b st see e ee s ne e e eeesneseeseeses 1
4 24919-G1 CHASSIS ...ttt e et et e e e s eneans 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .......coeeeeeereereecaenens 1
7
8 17077-G1 CAPACITOR (WITH MOUNTING BRACKET) ....ceereeeeecieeececeeeeesseseenenens 1
9
10 00372-G4 SCREW, #8 = 32 X 1/2 LG vttt seeseses s s s eneseeend 2
" 00565-G4 WASHER, LOCK, #8 ......cceriererirrerieeeeeeesr et cesesseesenseste e ses e s ees s eeeeaas 2
12 00526-G1 NUT, #8 - 32ttt ettt st st ene st st e e e e e aea 2
13
14 18768-G1 HEATSINK ...ttt s er st st etsase e ene s e s e eeeeens 1
15 18488-G1 DIODE, SILICON RECTIFIER ......cucoeeeeeeeeeeeerceeeeee et se e esneseeeend 2
16 00567-G7 WASHER, LOCK, 1/4 ...ttt st een e ne e sae s 2
17 00532-G2 NUT, 174 = 28....c ettt et et eese e s e s e s e seeeeseeas e asens 2
18 11572-G2 NUT, PLASTIC EXPANSION .....ccootireeteeceeeeeeceeetieseeeereseesesesse s sesnesnsaens 3
19 00525-G5 NUT, #6 = 321t e rtec ettt es e e e sese st ses e e seseeseneseeeesaeend 2
20 00138-G3 SCREW, #6 - 32 X B/8 LG. ...covtrtrireeeriertieter et ssestcnes et ss e emeseenenen 2
21 18769-G2 WIRE. ... oottt et s e sane e a e e s e s s e eeeee et e ameeneenaneen 2
22
23 00567-G3 WASHER, LOCK, #6 .....covicrrrereirneinenressreeesscssstesessseene s sesssesesesessesneses 2
24 00525-G5 NUT, #6 = B2ttt s sa st e e s e sne e e et e seneenaneas 2
25
26 00512-G7 SCREW, SELF TAPPING, #8 X 7/8 LG ..ceeveeteeereeeerceeereecesees et 3
27 00378-G4 SCREW, #10 - 24 X 1/ 2 LG ccutereeeereeteeeteeeetecreee e eese s sesesste s ee s s 1
28 00526-G3 NUT, #10 = 2.ttt s e ese st st s e s seee e s e e 1
29 00565-G5 WASHER, LOCK, #10 ...coeiieieieeeiee et eececercteesse et e ese et s s e seeaee e 1

Page B-9 Service Parts Manual EZGOLESNT




| Electric V_e_hicl_t_e -

BATTERY CHARGER, PORTABLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QTy.
30 00565-G3 WASHER, #6 - 32.....c.coiiiirrireeteiere et s s e se st et ee s 2
31 26320-G01 MOV ettt et st et st et e e e e s e s e ee s e 2
32 26962-G01 TERMINAL BLOCK .....ccoticuiieiennrrtertesrecieeeesresesseestsencosesseesessesseseesesnesaneeed 1
33 00987-G06 SCREW, #6 - 32 X 3/4 LG ..ottt stestese e e esneennd 2
34 24243-G1 AMMETER (INCLUDES ITEM 35)....cueiieiieeeeeeeneerccteeesteseeeeeseeeeeseeeneeeans 1
35 * BRACKET, AMMETER ..ottt seseres s e e e eee s 1
36 00525-G5 NUT, #6 = 32....ceiieeeeierieercrrete et ess e e e st et eeese e e e seesene s e saaneand 2
37 00565-G5 WASHER, LOCK, #10 ....otivirtenireieieeeteeeeee ettt s teeessest s neseeneseseesesann 2
38 00526-G4 NUT, #10 - B2...eeeeetrtre ettt se et st et e ee e esene e 2
39 12914-G1 TAB, FASTON.......coiiirrtettrtrintn ettt n s s s e sta e s see s ene e e 2
40 19952-G1 WIRE ...ttt es e s seas e e satsat e e e e e eeenene 1
41
42 00372-G3 SCREW, #8 = 32 X /8 LG. ..cuveeeiereeierereeeeeeeceeteetesteesenesseeeesseeeesaeaeend 1
43 00565-G4 WASHER, LOCK, #8 ....cvteteeteriectrcesteeeeceeetecescstestceeressessessesteseseseesesenseeeeenn 1
44 00526-G1 NUT, #8 - B2, re st e nen e e 1
45 '

46 19928-G1 TRANSFORMER ...ttt ettt e eeeene e 1
47 11027-G2 NUT, LOCK, 1/4 = 20......otieteireeeeeeteeeec et teeeeeeen et ressese st e e e seeseseeeeenens 4
48 00414-G5 BOLT, 1/4 = 20 X 5/8 LGi....ccveuerreeiretereereieeeteecrceesess e seesestseeseseesesaseeeenensad 4
49 19388-G1 AC CORD ...ttt st e e st ene st est bt se e et s e se e e nane 1
50 13557-G2 STRAIN RELIEF (AC CORD) ....ceoveeteieeeeeeeeerecsienee e sresaeeseeseseeseeeseeeeeenans 1
51
52
53 18747-G1 DC CORD ASSEMBLY (INCLUDES ITEMS 54 - 56) ......ccccveveeeeceeereenene. 1
54 * DC CORD ...ttt ettt cebe e s e e s e s 1
55 28030-G01 CONNECTOR, CONTACT (INCLUDES ITEM 56)......ccooveervrerrerenen. 2
56 * CONNECTOR........cooirrtectreie ettt s sresbs st e e s e s ee st eeeeen 1
57 18972-G1 CHARGER RECEPTACLE HANDLE KIT

(INCLUDES ITEMS 58, 59) .......oomreeeereeesssemereeeesssesseseessssesssesssessssssssssessenn. 1
58 * HANDLE, HALF, LH ettt en ] 1

EZGOLELRT Service Parts Manual Page B-10




| BATTERY CHARGER, PORTABLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 * HANDLE, HALF, R.H. ..ottt ssnens 1
60
61 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ..coeoeeeeeeeeeveeeeeeeeresenn, 2
62 00647-G3 SCREW, STAINLESS STEEL, #6 - 32 X 3/8 LG. «.ceevveirieeieeeeeeeeeereeeennn 2
63 13521-G5 NUT, LOCK, #8 = 32...ceieitreeecrtete ettt setesesteste st e e ssteeseseeesessnnana 4
64 00650-G2 WASHER, #5 .....oitioiieetrtereeire s sttt eseeee s e e e e sn e st eanens 2
65 20628-G1 LABEL, CAUTION........cotrirteteecirce et seee s s e s st eseee s eeeses s enemeas 1
66 13557-G3 STRAIN RELIEF (DC CORD) ....ccccoueeeriteeeeceereeeessiseecsveeestseeneseesseessesanend 1
67
68
69 00614-G4 SCREW, SELF TAPPING, #8 - 18 X 1/2 LG ...cvveviereeeeireeeeeereeeeeeeeeesaressnnd 10
70 19460-G1 ELECTRONIC MODULE ASSEMBLY

(INCLUDES ITEMS 71 = 74) .ttt s eseee e sese s seseesane e 1
71 27417-G01 ELECTRONIC MODULE ........oo ettt e eeeeeeeee e 1
72 19459-G1 BRACKET ...ttt trtectetc st csse et ssesae st e e e e ee s eneeeaeeans 1
73
74 27877-G01 SPACER, SUPPORT.......oct ittt seees e s e seeeseeeaeeneeeen 4
75
76
77 19402-G1 WIRE ... ettt et s e st e sae st s et ete e s na e e ane 1
78 19949-G1 WIRE.... ettt ettt st s et e ne e ee e 1
79 19954-G1 WIRE ..ottt et sttt e ee et e e e e e et 1
80
81
82 19360-G1 SPLICE, WIRE, CLOSED END .......coecetieteeeteeneeeteseesets e eeeeeeeses e sensnans 2
83 19363-G1 FUSE BLOGCK .....eieiictrttrecteere e e seessteessssvssssenesresessssteseemeenesee s eaeeseennd 1
84 19361-G1 FUSE, 15 AMP......o ottt ees e ses s s et ee st s e s eeeeeesnessens 1
85 19434-G1 LABEL, IDENTIFICATION ....ccoooiiuiieieeeeeeeceeeecteetee s e seeecsseseenesesne s anesaenas 1
86 19441-G1 WIRE ...ttt e ese et sot st et e ennseese e seesenneaes 1
87 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 88, 89).....cccecoveerurmnenee. 2

Page B-11 Service Parts Manual EZGOLEuT




I Electric Vehicle BATTERY CHARGER, PORTABLE I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. :
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 00559-G5 WASHER, #10....cuccritiiiiccreeenec e ssests et ene et re s e 4
89 00526-G4 NUT, #10 = B2ttt nen s et 2
90 00565-G4 WASHER, LOCK, #8 ...ttt ssvssnene e ons 2
9 00526-G1 NUT, #8 = 2.ttt cretrees et s ss e ss e sresbeneanend 2
92 00372-G6 SCREW, #8 = 32 X 3/4 LG ..ottt srerccssnsssssssesnssenesesessssssenaend 2
93 00372-G5 SCREW, #8 - 32 X 5/8 LG ...certrimerrrrreeceeercresssrsssesssss s sesssssnsessssssnens 2
94 00565-G4 WASHER, #8 ...ttt st sas st se s s 2
95 00526-G1 NUT, #8 = B2.....eeiieritcc ettt sae st ne st e st e e s sr e 2

EZGOLEIRC] Service Parts Manual Page B-12



" BODY AND ASSOCIATED PARTS Electric/Gasoline Vehicle

I
.:s\l} @
' oo (ELECTRIC)

GXI-804 TUFF.1(GASOLINE)
GXT-804 TUFF 1(GASOLINE)

Page C-1 Service Parts Manual EZGOLENEE



| Electric/Gasoline Vehicle BODY AND ASSOCIATED PARTS

EZGOLET ' _ Service Parts Manual Page C-2



?I BODY AND ASSOCIATED PARTS Electric/Gasoline Vehicle

Page C-3 Service Parts Manual EZE0DL=EIT]



I Electric/Gasoline Vehicle BODY AND ASSOCIATED PARTS

BATTERY RACKS -
FOR ELECTRIC VEHICLES ONLY

95 (@ 94

EZGOEIRT Service Parts Manual Page C-4



| BODY AND ASSOCIATED PARTS EIectricIGas_o_Iine Vc_abiclg_J

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1
2 26513-G02 COWL ...ttt s st s st sttt b s s nnssnand 1
3 11027-G2 NUT, 1/4 = 20 ottt sttt s s s ranaessena 16
4 00559-G8 WASHER, 5/16.......oeeiriecti ettt st et ssaese bbb s s s sns 5
5 19817-G1 NAMEPLATE, E-Z-GO ....coviririieeeetrinereesnasssssseseese s esesessssssssesssssssssssasesoed 1
6 12064-G3 PUSHNUT ...ttt sttt et ea ettt 3
7
8 18353-G2 TRAY, DASH.....oee ettt rsn st s b es s s 1
9 00414-G6 SCREW, 1/4 = 20 X 3/ LGi....ovitreeereeeeirtrirssts e eteresese st esessssssssssasesenans 5
10 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt ese st es s seneneseseas s sesesenns 3
11
12
13 17108-G1 SUPPORT, COWL (INCLUDES ITEMS 14, 15) XI-500......cccceevevereerececrensnennesd 1
14 * SUPPORT ...ttt sttt sae s sas st st e e st st 1
15 20412-G1 DECAL, WARNING..........ccorreentrecccnenentsieiene e esas st eeses e ssseen e en 1
16 23148-G1 COWL SUPPORT (OPTIONAL ON XI-500) .....c.ceeeveeieeereernereresesescsessscnsnns 1
17 00560-G1 WASHER, /8.t tet et asa s et a s saese s e e nn s sas s 2
18 11027-G2 NUT, /4 = 20 ettt ettt s e s st n s en b sene s eas s 4
19
20 27024-G01 RETAINER, PUSHON .........ccoriiiceettetnre s eeee bbb e sese s 2
21 24621-G1 WASHER, NYLON ...c.coiiierrrcrtrnentne e reresnree b 2
22 17097-G1 MAT, DASH TRAY, XI-500 .......ccirieereeetriririenrenesesstreeseseesesesesssesssssesesssssssssssssnns 1
23 22911-G1 DASH TRAY LINER (INCLUDES ITEM 24) OPTIONAL ON XI-500 ................... 1
24 18436-G1 RIVET .ottt ettt ss st s nen et es s e es s s s s s s b e b 2
25
26 15671-G2 FLOORBOARD (INCLUDES ITEM 28) XI-500 .......cccccceeuereenerererersansesccessennens 1
27 15671-G3 FLOORBOARD (INCLUDES ITEM 28) OPTIONAL ON XI-500.........ccvuvernnne.. 1
28 14776-G1 STNUT, 174 = 20ttt st es e s s s s 2
29 00106-G6 SCREW, SELF TAPPING, #12 - 24 X 3/4 LG ....oeveveeerrerreeereeeeeeeeveresceeesseeeenen 23
30

Page C-5 Service Parts Manual EZGOLENE



| Electric/Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 27147-G01 COWL CAP, XI-500 AND GXI-804 ........ocreiureiererieiesiecresseeseeeeeeeseeesessesssssnanes 1
32 27164-G01 COWL CAP, XT-500 AND GXT-804 ........ceorererrreeiremreeeeeeesesseessesseeessssesessanns 1
33 00414-G2 SCREW, 1/4 - 20 X 3/4 LGi..vvueerrueeeeeeeeeeereeereeesieeseesessessssseseeneseesestesesaseesssseas 9
34 00559-G7 WASHER, 1/4 = 20 ..ottt secr e st s b e e ee e e ee e s s seasaaees 18
35 14390-G4 NUT, LOCK, 1/4 = 20 ..ottt e ssesas et e neee e enteeesenseseeand 9
36 15058-G4 RIVET ettt e s st e st s st e ne st e e e aeas 2
37
38
39
40
41
42 25454-G3 SIDERAIL, PASSENGER SIDE, XI/T-500........cccceeueerereereerertesresereeesseeesessssesesnas 1
43 25454-G4 SIDERAIL, DRIVER’S SIDE, XI/T-500......c.cccvsueuiverieceneeeseeseesiseeseneeeesseseeeesesas 1
44 15664-G2 SIDERAIL, PASSENGER SIDE, GXI/T-804.......cocoooeueeeeicecreeeeeeereesesesessesenns 1
45 15665-G2 SIDERAIL, DRIVER'S SIDE, GXI/T-804 .....cccoueeeeeerereereeseeeeeeseeresseseneesanesesseen 1
46
47
48
49
50
51
52
53 20443-G3 SEATWRAP, XI-500 ......covotrrieririnientiersteieesieeesneseeessaisseseessessesessseesaesssessssessenns 1
54 20443-G1 SEATWRAP, XT-500 .....ccceererierirrerieeecrereeesieeestensessessessessssseseesesesssesesesesesesssanes 1
55
56 23961-G2 SEATWRAP, GXI/T-804 (AIR BOX MOUNT ON FRAME) ........cccccovveereerereenenn. 1
57 11027-G2 NUT, LOCK, 1/4 = 20 ..ottt et et s e se e ee e seeeeesessessnesan 9
58 19882-G1 INDICATOR, DIRECTION SELECTOR, XI/T-500 ......c.cccovrvervirrerriereerereeeseeenenas 1
59 23791-G4 INDICATOR, DIRECTION SELECTOR, XI/T-804 .......cocerieurerimirereeersessereeenenens 1
60 12064-G3 PUSHNUT ...ttt esesb et se s st s e s teseeeeseneanas 3

EZGOIEIRm Service Parts Manual Page C-6




I BODY AND ASSOCIATED PARTS Electric/Gasoline Vehicle I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
61 | 22428-G1 SOUND CONTROL PANEL, GXI/T-804 ........ccoommrereeeeesesseeresemesssseeesemseeessesseeens 1
62
63 | 18982-G1 LOWER PANEL, PASSENGER SIDE, XI/T-500............cveereeeeeeessseeeseeeeseesserenees 1
64 | 18982-G2 LOWER PANEL, DRIVER'S SIDE, XI/T-500............ecvvereerreeeeeermesssesseesemseseseseees 1
65 | 18191-G3 LOWER PANEL, PASSENGER SIDE, GXI/T-804.............conereeeeeesseeseremmeessseeene 1
66 | 18191-G4 | LOWER PANEL, DRIVER'S SIDE, GXI/T-804 ..ooveeereeeeeeersreeeeeeeeeesessesseeeseoes 1
67 | 13437-G3 | SCREW, 5/16 - 18 X 1 LG ovoveeeerercreeeememesseeeeeeeesesssseeesesseeseeeeseesesssssssesesessmseeeee 2
68 | 11840-G1 SPEEDNUT, 5/16 c.vvvueeeeeveverssssessveesessesseeesesessmessesesessemeessssessseessseeesssssssseeeeeeees 2
69 | 16705-G2 | SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG eeeerreeeemeeeereeeeeeeeessreessessssso. 6
70 [ 00559-G7 | WASHER, 1/4 ... coooooooeeeeeeeeeeeeeoeesseeeeeeoseessseseeeesseessssessessessesseeeesesssssssseeeessesseeee 6
71 | 14390-GA | NUT, 1/8 - 20 oo eeceeeeeeeeeeeeeeseeesseseeseesssssssessesseessesseeesssssssessssssseseeee 6
72
73 | 18213-G1 FENDER, PASSENGER SIDE .........oovceooooeeeeneeeeeeseseeseeseensseessssenessssesssseseeseeeeee 1
74 | 18213-G2 FENDER, DRIVER'S SIDE .....cosroereeveveeeeeseeeeesessseseseseesesesseesessesseeseesesesssene 1
75 | 18249-G1 BRACE, FENDER .....cceerssvvveeemmmnessessssnssesssssssssssesesesesseseessessemssessesensesseesessees 2
76 | 00414-G6 | SCREW, 1/8 - 20 X B/4 LG ovveoeomoeeeeeeeeerseseeeereeesseseseesmmsesseesseseessesssssssesssseeeeeees 8
77 | 00559-G7 | WASHER, 1/4uu..oooeeeeeceeeveeeeosseeeeeeeeonseseeseesemasssssssesssesessesssssessessessssssssese oo 8
78 | 11027-G2 NUT, LOCK, 1/4 = 20 c.ourrrvvoreveeeseeeseesesoeeseseseesessesesesseeseesessesssesmmesesesessesensesreeee 4
79
80 | 22224-G1 TRIM.ececutreeeeeeessesssseseeeeessssssessesssssssesssessesenmesssesessesessssessesemeseseeseesseesssessessssrens 2
81 | 16705-G1 SCREW, 1/4 = 20 X 1 LG.vvvvuerereeeeeeeneeesseeeressessseseseessen S 4
82 | 14776-G1 D NUT, 1/8 = 20 cooourmrneeesvvoseseneeseesssssesesseesessssessesesssnseseeseeesesessesseessnesssessessenend 4
83 | 14382-G1 STRIP, NOISE SUPPRESSOR ........ocoumreeeeeresessessssesesssesesssmesssesssesesessseeeesesseed 4
84
85 | 23800-G2 BUMPER, REAR...........orveceoeerereeneeennens SO 1
86
87
88 | 22282-G1 REAR SHIELD, TAILLIGHT MOUNTING, XI-500 ........oeooeeeeeemreoemneeeseseeremesseeen 1
89 | 19876-G1 REAR SHIELD «.......oovooeeeseeeeessesseeesssessasseessssssssssesesssereosseseseessenesesesssssemssesseeees 1
90 | 22291-G1 REAR SHIELD, TAILLIGHT MOUNTING, GXI-804.........cc..eveveresrreerereoesseeeeene 1

Page C-7 Service Parts Manual EZGOLEUT]



| Electric/Gasoline Vehicle BODY AND ASSOCIATED PARTS
THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
91 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt see e sesassesessesssessnnssssssssesessnesssaeed 2
92 13437-G9 SCREW, 1/4 - 20 X 3/4 LGi.....ooviiririrecrereeeeerests e ssss s esessss s s sese e sessesssseens 2
93
94 25457-G2 BATTERY RACK, PASSENGER SIDE ........ccoouvivniieneereserrrcrereeese e sesessenens 1
95 25457-G3 BATTERY RACK, DRIVER’S SIDE.........ccccerirnicnnrinssenesessesereessesessesenesead 1
96
97
98 22888-G3 VINYL BUMPER BODY TRIM, FRONT AND SIDE........ccceoeveetereeereeecreeernes 1
99
100 22273-G1 VINYL BUMPER BODY TRIM, BACK OF COWL .......ccccvrieircrererrreresneneeanans 1
101 17203-G4 DASH VINYL BUMPER BODY TRIM, XI-500......cccocectetrrerieiecrenneineresessenseeeseneed 1
102 | 17203-G9 DASH VINYL BUMPER BODY TRIM, XT-500, GXI/T-804........cccceererrrerrerrenenes 1
103 | 15058-G2 RIVET oottt ettt sttt s s sas s s s s e s s st bt s n st 4
104
105 | 24620-G3 TRIM, FLOORMAT (CUT TO LENGTH).....ccootrerentenieneiereerererese e seseeas 2
106
107 | 18436-Gt BIVET ottt ettt s s e e s e s e nend 8
108 | 22223-G1 TRIM, ROCKER PANEL, PASSENGER SIDE...........ccccoceverrrerrreneereeeeees e 1
109 | 22223-G2 TRIM, ROCKER PANEL, DRIVER' S SIDE ........ccoestrtetrreeeeerieeeee s 1
110 00827-G8 BOLT, CARRIAGE, STAINLESS STEEL, 1/4 - 20 X 1 LG. cccecevveeeerereerreereennnns 2
EhD
112 | 00891-G2 NUT, LOCK, 1/4 = 20 ....crniiitieeeeceeeeectenrrstnasessse st s s asessssssessssesenesesnend 4
113
114 17117-G2 DECAL AND PLATE ASSEMBLY (INCLUDES ITEMS 115, 116) XI-500............ 1
115 * PANEL, MOUNTING PLATE .......coiiveereieinrrrntreeeneeststsassssse s sessssssensenes 1
116 | 23446-G1 LABEL, OPERATING INSTRUCTIONS.........cccovtmremrmerrienenrrcesrresesseseeseeneanns 1
117 15058-G2 RIVET et ettt st s se et eseen e 3
118
119
120 | 25091-G2 FLOORMAT (WITH HOLES FOR BATTERY CHARGER) XI-500 ...........c.o....... 1

EZGOLEIRT Service Parts Manual Page C-8



| BODY AND ASSOCIATED PARTS  Electrl

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G*™ Indicates consult Customer Service Department for additional information.

/Gaso_li_ne V_’ghiclg

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | 25091-G1 FLOORMAT ......oourvveeerrensessscsssesessesenseeseseseseseessssssesssssssseesessessesseseseeese s 1
122
123 | 26437-G1 SCUFF GUARD, SEAT WRAP...........oooromeeeeeeeeseeesseeeessesesssseesssssssesseeseesesesssssond 1
124
125 | 26570-G** | CENTER CONSOLE (INCLUDES ITEM 126)

SPECIFY MODEL WHEN ORDERING ......ooeveereeeeereeeeesreseeesssesssssssssessssseseseeeed 1
126 * LABEL, SAFETY ....oourvvuereeeennessessseeeessesessessesessssssmseesessesessssesssessessssseees 1
127 | 18436-G1 RIVET c.ecvuaerevvescssasesssssssssessssesssssssecsssesesmesseseseseseessssseeseessesssssssssssesssssssseneeee 4
128 | 00559-G7 WASHER, 1/4......oooeovveeeeesereeeeseosesseeseeseesesesssseemssessessssssesseseessssessseeeeeseessssesesons 2
129
130 | 23692-G5 SEAT WRAP, GXI/T-804 TUFF 1 ONLY «..covrveeereeereeeeseeeeseeesseeeesessessessessesssseend 1
131 | 20271-G2 HOLE PLUG, GXI/T-804 TUFF 1 ONLY «...vvveoreeeereeeeeseeeeessesseesesesessessssseseenssen 1

Page C-9 Service Parts Manual

EZGOLEGT]




| Electric/Gasoline Vehicle BODY AND ASSOCIATED PARTS

EZGOLETT Service Parts Manual Page C-10



BRAKE LINKAGE Electric Vehicl

1 - INCLUDES ITEMS 2 - 27

4 - INCLUDES ITEMS 5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

TRUCKS WITHOUT BRAKE LIGHTS

Page D-1 Service Parts Manual EZGOLEITT



| Electric Vehicle

BRAKE LINKAGE

TRUCKS WITH BRAKE LIGHTS 7

EZGOLLENTT Service Parts Manual Page D-2



I BRAKE LINKAGE Electric Vehicle

Page D-3 Service Parts Manual EZGOLEUTT



| Electric Vehicle BRAKE LINKAGE |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27581-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)

TRUCKS WITH BRAKE LIGHTS ...t 1
2 * PEDAL, BRAKE.........coiiirirtirine ettt sssetsts s e ense s s s sssesseeene 1
3 * PEDAL, PARK BRAKE ........cccovrtrectrientnise sttt snens e 1
4 27843-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............ 1
5 * PAD, BRAKE PEDAL ........coiteeemteeirscentsenis e ste st srses s esss s 1
6 * PAD, PARK BRAKE ..........cccoetricertrtnnesnnnsesessssessceneseseessssesssssssenes 1
7 15766-G1 RIVET, 3/8 X 15/32 LG. .....oovvtrererecieneeeirirersseste s senesesesenssnssses 9
8
9 * PLATE, BRAKE PEDAL........cocuicueietrtrieernsenne e ereesese s sses s sneene 1
10 15932-G2 PIN, PARK BRAKE PEDAL ........ccocceeeentrtrrerentstse e 1
1 11737-G1 SPRING, TORSION, PARK BRAKE .........ccccocvteueeerererereseseeceeeessssseseseeneneens 2
12 12064-G1 PUSHNUT, 5/16....ucuiiiieiitiinecceicetnne et eee e ses e asss st se e 1
13 00737-G8 SCREW, #10 - 24 X 1 LG c.ocetriiieirreeerereeeren e eees et esesensssssssenend 4
14 00739-G1 NUT, RUBBER, #10 - 24.......c.ooiirteeerrrrnretete e 2
15 22362-G3 STANDOFF, BRAKE PEDAL ......c.coueueueecirtrtesee e esesesessssssssecnnes 2
16 27137-G01 SPRING, CONICAL ...ttt artstesse s ss s essssssssssseeeesned 2
17 11098-G7 NUT, LOCK, #10 - 24 ...t restsie e s ssaseend 2
18 10606-G8 SWITCH, MICRO......... ittt s st ss e s se st et senesssseassnne 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4 LG c.orueereeceeeeteteee et st eeeeeas 2
20 00559-G3 WASHER, # ...ttt e s b nsas sttt 2
21 00565-G3 WASHER, LOCK, #6 ........oooceerriitiiceceeenesenssresseses e sesesenesesesssssssnssnnes 2
22 00525-G5 NUT, #6 = B2....eeeiiiccccerent sttt es s seeen e sess s eeaned 2
23 * SCREW, BRASS ..ottt sssssss e esssess st ssone 2
24 00567-G3 WASHER, LOCK, #6 ......coceiriereureruereeerrseristsssseess e s e esesssssssssssssesssssssennes 6
25 14628-G1 TAB, FASTON, 5/16 X 5/16 LG. ....ccceevurureereerrererescsecssee e ssesenesssenas 2
26 22447-G1 WIRE HARNESS, BRAKE..........ccooiiiintntisterecetere et esesessssesesesennd 1
27 17618-G1 NYLON CLAMP ........cootimiiientttecntee e sceeatsrsesssesesesene s s es s s ssssassssasanae 3
28
29

EZGOLET]

Service Parts Manual Page D-4



| BRAKE LINKAGE - Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 14158-G01 BOLT, SHOULDER, 3/8 - 16 X 3LG. cueeteueeeeeeeiereceeeetreeeseetsseseeensseeeeeeeeesesenanas 1
31 11079-G1 BUSHING, FLANGED ........cocvtrtirtencnrecteseeiete s esseseesesesesseseseeesensssssssessanas 2
32 25292-G1 SPRING, TORSION .......couieiiirreiteirrteesteeeneee et seesseseesesseseeeseeseseseseeseeessse s 1
33 13521-G4 NUT, LOCK, 3/8 = 16 ...ttt seceneeseestesse s s s e seeseenese e 1
34
35 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt s stes e eseme s se st e sensenssne e 2
36 70080-GO1 CATCH BRACKET, PARK BRAKE .........c.ooeetiteeeietteieecceeeeeeeceeeeteseeeenessaseseanaes 1
37 00414-G6 BOLT, 1/4 = 20 X B/4 LG ..ottt seceese e s eseene e st seeansea 2
38
39
40 70272-G02 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54)......c.cooeeeeeeeen 1
4
42 | 25882-G03 ROD, LINK weeecooreevvereeesesssssseeessesssssssesseesseseesseseessssesesesesseesseessesesssnsee e 1
43
44 | 11098-G9 NUT, LOCK, 5/16 = 24....oocoeveerreemmesesereseeeeresseeeesesseessesesesssss s ssssessssne 1
45
46 | 27330-GOt YOKE, BRAKE ........coeoueeeseeemmseesssesesmsessssessesseesesssssseesessssmssssessssssessssseesend 1
47 | 15121-G1 WASHER, 3/8 .......ourveertreeernnsessessssesssssssseseesessssesseseessessessessssessseesssssssssessens 2
48 | 23061-G2 TUBE eoorceeretsesstesessseess s ssessssos s st st ese e setenase e se e sseseessessessesesons 1
49 23463-G1 SPRING, COMPRESSION .......ccorimetrireeteretiseeieissccessessesssssseseneessesseseenes 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD .....c.coueceeeieneeieeeieeseeeceeeseetesenseenssneseneed 1
52
53
54 00963-G01 NUT, SPHERICAL, 5/16 = 24 ...ttt ereseets e e enesee s 1
55 70273-G01 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 56 - 59)..| 1
56 28082-G01 BRACKET, EQUALIZER ...ttt s tesneeseese st smeseneee st eseeeeseene 1
57 * CABLE, BRAKE, PASSENGER SIDE ........c.ooomvteeecieeeceeeeecere e eeeeee 1
58 * CABLE, BRAKE DRIVER'S SIDE.......c.ooovvuiieceieteceeeeieeeeveeeseeseeseseeseeeeenesenes 1
59 28083-G01 BUMPER, BRAKE COMPENSATOR .......cccooieeteteeeeceieeserceeseets e seeaend 2

Page D-5 Service Parts Manual EZGOLE55T




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60
61 12305-G1 RING, RETAINING ..ottt css st ssteseneseesaet e e ssse e sraseas 4
62
63 10097-G6 BEARING, FLANGED ........cccortrirereeteceeteeeeecs et nssesseoteseseee e nesseeeseessesaneas 2
64 25103-G1 CAM, KICK-OFF ....ccmiirertitrerieirntesteeeessessesi e seee e st eessseesenessessesaseessessesssans 1
65
66 14134-G4 SPACER ...ttt st s n et b e st see st e sa e et s anan 1
67 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LGi.....cotrirercrcrerirrerntnesessstssesesssesesesessssseseesssssenns 2
68
69
70
71
72 11027-G1 NUT, LOCK, 5/16 = 18 ...ttt s tesne et ee e nesaesaeeeseas 1
73 70113-GO1 ADJUSTABLE BUMPER .......ccuivirerererieieeece ettt seessessesteneseesseseeneenssneans 1
74 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LG. ...cveereteriereceereeeeeeceeeeeeeseetseestsenesseseeeeeee e 3
75 10387-G3 PIN, COTTER, 3/32 X 3/4 LG c.ooueeeeeeecee ettt esteseeseseenesensessaeeeeneens 5
76 12416-G1 NYLON CLAMP ...ttt crteee e cetes et en e ressse s s e st e e e s e e e e saeena e s esane 2
77 27580-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)

TRUCKS WITHOUT BRAKE LIGHTS .....cooeeeeieeieeeeerteteeeteseeme s eeeeeees 1
78 25292-G1 SPRING, TORSION PARK BRAKE .........cccourmiiiereereeeeneetseeemeeeeeeeeneeneeend 2
79 12064-G1 PUSHNUT, 5/16......ooieeririeerecieciereceetetesee s resesssess s seeseeseeseseeeeeeenaeeeae 1
80
81 15932-G2 PIN, PARK BRAKE ........ooteieiereteeeiececteseste e stsstestssssssseneseeseesesen e 1
82 * BRAKE PEDAL......cuttteeereccectecieee s rese e cresressessesssesssseseseeen et esesenasseneend 1
83
84 27843-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 85 = 87) ...c.cocieeeereieieeereeesreeeeteseceeesssesessstssesesessenenead 1
85 * PAD, BRAKE PEDAL ...ttt st esas st ee e nen 1
86 * PAD, PARK BRAKE PEDAL........ccccvetieieeiictreecseeseestsstesreeeneeeseeeenenes 1
87 15766-G1 RIVET, 3/8 X 15/32 LG ...cocteereeeeteeeietetsseeieseese et st s ene e s een 9
88 * PARK BRAKE PEDAL .........covcoeerreeeeeereeceeees st 1
EZGOLERT Service Parts Manual Page D-6




l BRAKE LINKAGE Gasoline Vehicle

1-INCLUDES ITEMS 2 - 27
4 - INCLUDES ITEMS 5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

TRUCKS WITHOUT BRAKE LIGHTS

Page D-7 Service Parts Manual EZGOLEE




Gasoline Vehicle

BRAKE LINKAGE

TRUCKS WITH BRAKE LIGHTS 7

EZ GO Service Parts Manual Page D-8



I BRAKE LINKAGE Gasoline Vehicle

Page D-9 Service Parts Manual EZGE0LEITT]



| Gasoline Vehicle BRAKE LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 27581-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)

TRUCKS WITH BRAKE LIGHTS ...ttt 1
2 * PEDAL, BRAKE ..ottt scsrnt st sese e sss s sssssssensenend 1
3 * PEDAL, PARK BRAKE ........ccccetrntnrmneennniriene s sesesesesene st st sesesneseneaned 1
4 27843-G0O1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............ 1
5 * PAD, BRAKE PEDAL .......c.ooveeeeeiirereisteeere e es et se st eesseeanens 1
6 * PAD, PARK BRAKE ...ttt sn s 1
7 15766-G1 RIVET, 3/8 X 15/32 LG. ....ccotrtrerereeeeeet st se s s ee 9
8
9 * PLATE, BRAKE PEDAL.........c.cotctcinretrirereentets e seeese s s 1
10 15932-G2 PIN, PARK BRAKE PEDAL ......ccoeiiitrrtrnre ettt 1
11 11737-G1 SPRING, TORSION, PARK BRAKE .........ccceertmtnereeereeeecesresesesesenessassesened 2
12 12064-G1 PUSHNUT, 5/16.....cuciiiiiriricceneeencr st bene s st st e 1
13 00737-G8 SCREW, #10 =24 X 1 LG ettt e seneene 4
14 00739-G1 NUT, RUBBER, #10 - 24........cooeeirie et es s 2
15 22362-G3 STANDOFF, BRAKE PEDAL ...t etrteeee s seessenenesesssssescseenennene 2
16 27137-GO1 SPRING, CONICAL ........cuiiereirirtreeecerrstetet e eees e s s s st e s eeneesea 2
17 11098-G7 NUT, LOCK, #10 - 24........oeirirrereeeccreststste et asasseeened 2
18 10606-G8 SWITCH, MICRO.......coiiieeercnirtnt et se e s seast st senen e 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4 LG .oveercccsreenteerentsteaetseesee et sssssnas 2
20 00559-G3 WASHER, #6 .......coeeiiriirireeeneee et s e 2
21 00565-G3 WASHER, LOCK, #6 .......corueeerieeeertrinrrinentsssssennse e ssssesessssssssss s sssenenas 2
22 00525-G5 NUT, #6 = B2....eeccrr sttt a st s s s st st neea 2
23 * SCREW, BRASS ...ttt es s eeses s sses e ssnee e 2
24 00567-G3 WASHER, LOCK, #B .......cuiveerreirreessntreeesn et ese s tese s sessssnns 6
25 14628-G1 TAB, FASTON, 5/16 X 5/16 LG. ..c.ovevetrerercrreieretereceeetetesese e eee s 2
26 22447-G1 WIRE HARNESS, BRAKE.........o.covriirrterreeie e eesesseresessasss et ee s 1
27 17618-G1 NYLON CLAMP ..ottt ssesestssssse s s ssesens s ssssssssanns 3
28
29

EZGDOLELT Service Parts Manual Page D-10



| BRAKE LINKAGE ~ Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 70096-GO1 BOLT, SHOULDER, 3/8 - 16 X 3 LG, ..ovceveereeerieecreieieeisteesteesteseeseeseoeeseeesneseend 1
31 11079-G1 BUSHING, FLANGED.........coiieieristeertesrctesreseesiesssessssestsestsstsssmneeseeees et meneen 2
32 70138-G01 SPRING, TORSION .......ooitiitrtreireerireeeeeeeseeeses et ssssssessessessessesasess et sesenenenans 1
33 12262-G1 NUT, LOCK, /8 = 16 ..ottt eiereeeetessess st e s s s e s ssarssbeestssae s s e nmeemees 1
34
35 11027-G2 NUT, LOCK, 174 = 20 ...oeeereereeeieteeeeieesesie s eeeeseecaese e s esbesseseessesnssssenseseeaen 2
36 70080-G01 CATCH BRACKET, PARK BRAKE .........ccoriiirtieienenriseene st seensssessessesnanas 1
37 00414-G6 BOLT, 174 - 20 X 3/4 LG ..cooreeeeeeeeettrestesie e senesestesnesnesessnes st e stssses e e sne 2
38
39
40 70272-G03 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54)......c.cooeveeeeeereennne 1
41
42 25882-G03 ROD, LINK ..ottt eceireseceessscsaseseessn e sessessssonsesatssssssmesnmesmeeeaeneane 1
43
44 | 11098-G9 NUT, LOCK, 5/16 = 24.....ooroeeeeereeeeeeereeeeeseeesseeesseessseesesesssssessesssesssesess oo 1
45
46 27330-G01 YOKE, BRAKE ........cooiieeeertrrertetee e seessnessesesssasessnssss s ssossesatsmnesaneone 1
47 15121-G1 WASHER, 3/8 ...ttt et esne s e st sassssse s e s eeeseeees 2
48 23061-G2 JLILS = OO USRS SVORROI 1
49 23463-G1 SPRING, COMPRESSION ......ccccotrreretrretereeeceeeetee e enessesesbe st ssssasaes 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD .........ccovcieeieeiresieee i eenee et esvessesseseeenes 1
52
53
54 00963-G01 NUT, SPHERICAL, 5/16 - 24 ...t ceeecseeret e eesvesnes e 1
55 70273-G02 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 56 - 59)... 1
56 28082-G01 BRACKET, EQUALIZER ...t cssteese e esssssesstesaeseennene s 1
57 * CABLE, BRAKE, PASSENGER SIDE ............oveeeeceeecreeereenessesaesseenes 1
58 * CABLE, BRAKE DRIVER’S SIDE........ccoiriciereeireecmnreresrsseessesesssseneseeseeennd 1
59 28083-G01 BUMPER, BRAKE COMPENSATOR .......cococeeeeeteveeeneeetereetess e cneneesnenean 2

Page D-11 Service Parts Manual EZGOLEAT




I Gasoline Vehicie

BRAKE LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

60
61 12305-G1 RING, RETAINING ..ottt rrree st ceese e seesssb e resses e 4
62
63 10097-G6 BEARING, FLANGED ........ccovireeteeeenteeeee et csre st sesbecses e s sesese s e 2
64 25103-G1 CAM, KICK-OFF .......ooeiiiiteectnenisterereesisssstssseseseeseesense s s e sesssssossssosessonsesond 1
65
66 14134-G4 SPACER ...ttt ettt sas e st eee s sbe s ss b st sesaneseste e e st et s e 1
67 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LG...cuteirrierereieeerereseenesesesesseneeesesssssesessesasnne 2
68
69
70
71
72 11027-G1 NUT, LOCK, 5/16 = 18 ....eicctreestcieete ettt se s s e sse st 1
73 70113-GO1 ADJUSTABLE BUMPER .........cccoimtrirteininrnnnentesessesaeseessssesseesesessesnesesesnenesnes 1
74 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LGi. ....coorerrrerceeiecieeeceeceeeeeeeeteteeeseeenessssssssssaeond 3
75 10387-G3 PIN, COTTER, 3/32 X 3/4 LG «...oeieierrteerrcrreiseetsetste e sesse e seeene e sssesssasasens 5
76 12416-G1 NYLON CLAMP .....ootiiititicitrtetnstn e ressrestsstsssesse e eessessesssssesasasssnesesssessasean 2
77 27580-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)

TRUCKS WITHOUT BRAKE LIGHTS .....ccoceeteiieerteereeeieese s e 1
78 25292-G1 SPRING, TORSION PARK BRAKE ..........cccceotrteerereeereeeeseraneenessesessesenes 2
79 12064-G1 PUSHNUT, 5/16....ceeuiecrmiecneertenirrerienie et recnee e eestestessessessssnssesensenseseene 1
80
81 15932-G2 PIN, PARK BRAKE .......cooiieicciieenintectesrensteceeeesseseessss s e ssess e e e sesnnnes 1
82 * BRAKE PEDAL........occoteeirnerrentetcenccnennensesesse st enssssste st sseesensesestessesnnnad 1
83
84 27843-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 85 - 87)....ccceeeririrrrrecnirrecseessessesseneeseessssssssssssesessenennd 1
85 * PAD, BRAKE PEDAL .........ooirtretrenteiecntectesessae et ssts s ssesssasnns 1
86 * PAD, PARK BRAKE PEDAL........ccccevrtrreecreccesie et creceere s ennenas 1
87 15766-G1 RIVET, 3/8 X 15/32 LGi....ovvieceererteeetieeercteees s see e e see et 9
88 * PARK BRAKE PEDAL .......c..coeecereceecercecrecreerenens seeeseseenen et 1
EZGDLETT] Service Parts Manual Page D-12




‘| CARBURETOR

Gasoline Vehicle

©
-~
[
L3
[3)
=
L
E
n
L
[m)
-]
|
@]
=
-

EZGOLEGTT

Service Parts Manual

Page E-1



| Gasoline Vehicle

- CARBURETOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTYy.
1 26645-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 16) .cveevvureeeeececveceenene 1
2
3 26847-G01 NUT, PILOT SCREW. ... eeeererecerreceeceireessesssssssessesetseeseessseseneseend 2
4 26835-G01 SCREW, PILOT ... itrteeeterertnrrete e sesseesreseesasesesanesessesransestesseeneenesnen 1
5 26838-G01 GASKET, BOWL SCREEN ........ooiteeeeiereettste et st eee e etee e e e aeseeeeeesnesnees 1
6 26839-G01 SCREW, BOWL.....oiieeeeresteeee et ssae st svessssnessssenenmesneeeene 1
7 26647-G01 VALVE, NEEDLE ....... oot ercnrcrcttee e e e st sses st e sstast e sen e s s e e seeamees 1
8 26840-G01 PIN, FLOAT ...t riree e cctreeesnsessesatssesssssssesss st sasssenesmessnes e s eneend 1
9 26648-G01 FLOAT et nr s s ssse st s sa b e s bt s st s st et e s eneseeeneeemenen 1
10 26649-G01 JET, PILOT (H48) ...eeeeeireerretecer e crvseesceessssstecseesnessessstse s sateesenem e sn e 1
" 26843-G01 GASKET, FLOAT BOWL....cciiiereeeeecereteeseenneenessesesesstssssesmteeeeesesseseseeamend 1
12
13 26650-G01 TUBE, CARBURETOR VENT .......oootieeeeieienieecreeseeseesessesaseeneneseeeneen 2
14
15 | 26646-G02 JET, MAIN (H84) oo oeeeeee oo eeee oo 1
16 26646-G03 JET, MAIN (#76) HIGH ALTITUDE - ABOVE 5,000 FEET ....cccovveeeeeeennne. 1
17 26637-G01 INSULATOR, CARBURETOR.........coeeeeeeeeeeeeeeee et saeestssteese s ene e e eeaeeeeeaeen 1
18 26725-Go1 GASKET, CARBURETOR MOUNT .......oouitieeiieereeeseeteeesaesaieseeeseeeseeeneeeeanen 1
19 26726-G01 GASKET, CARBURETOR MOUNT .......coueierieceecectect e stete e e eeseeees 1

EZGOLEIT] Service Parts Manual Page E-2



| cLUTCHES _Gasoline Vehicle

22

9 - INCLUDES ITEMS 10 - 19

Page F-1 Service Parts Manual EZGOLENTN



| Gasoline Vehicle CLUTCHES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH. ...ttt et s vt sas st s 1
2 23213-G1 WASHER, PILOT ...ttt et sae st sasne s esseen 1
3
4
5 00566-G2 WASHER, LOCK, 7/16.......coiiriiirirereceeteieisresssssessssstssessssese s sesssnsnns 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2 LG ..cueuriieiteeeeereeecreeecrtresee et enen s s s nens 1
7 26414-G01 BELT, STARTER / GENERATOR........cccevtrererrrterteientecre et snssssssssoneas 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ccoveveverereeeierens 1
10 27270-G01 RETAINING RING, HEAVY DUTY .....ovtiiieertreecereetereeeese e enessesesseeenens 1
11 26304-G01 SPRING, COMPRESSION.........cceceeerueneeintntnirereceeessssssesssssssesesesssesesnas 1
12
13 00979-G01 SCREW, #10 = 24 ...ttt n e s en e 3
14 26479-G01 BAMP BUTTON.......ciitireiierieinienreirctestesteraeeeeesresnenessesassessesassanensonssssont 3
15
16 24600-G1 WASHER, SPACER........co ettt ese e sae st saose e 1
17 * CAM...c ettt et ettt e e st e s s e ene s s esees b esae e eseesesssantsntsasesteenn 1
18 * SHEAVE, MOVABLE ..ottt sesssbe s essse e e eesane 1
19 * SHEAVE AND POST .....eieeecceneercrersenentse et st ssesesnne s s s s s ssssssens 1
20 22496-G1 WASHER, RETAINING ..ottt stssrencene s se e sas s seneans 1
21 00565-G8 WASHER, LOCK, 5/16......cccerueerrneenrnrrcreceeeecrreneneessnesesanes et eneand 1
22 00441-G8 BOLT, 5/16 - 18 X4 LGi. ....ovrtirirmcceeeceecreveeesesessssetese e s e s e sesaesesasnnaneens 1
23 27077-G02 BELT, DRIVE ...ttt st e et esn e s esss srssssnessesosenssns 1
24 > PULLER, DRIVE CLUTCH. ..o vetssesessstesesenereassesesssseseneenn AR
** SEE SERVICE ACCESSORIES AND SPECIAL TOOLS
EZGDLEIT Service Parts Manual Page F-2




| DIRECTION SELECTOR |

Electric Vehicle

35

1 - INCLUDES ITEMS 2 - 41
2-INCLUDES ITEMS 3-5
34 - INCLUDES ITEMS 35, 36

38

Page H-1 Service Parts Manual EZGOLEUE



| Electric Vehicle _ DIRECTION SELECTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 32911-G1 DIRECTION SELECTOR (INCLUDES ITEMS 2 - 41) .....ccoeueeericerieeeeiceeeenenes 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) ...c.cccoveurvcemanne. 1
3 24940-G1 STOP ettt b e e et e 2
4 00565-G7 WASHER, LOCK, 1/4.......oiiecereecnterenensient et s saesens 2
5 00414-G6 SCREW, 1/4 - 20 X 3/4 LGi.....cvtrrerereecrrereese e eeeesere s s 2
6
7 12835-G1 CAM, DIRECTION SELECTOR........ececvtveetrerrrerarsnseseseseesesesstseesessssssssnens 1
8 19470-G1 SHAFT, DIRECTION SELECTOR ........oovvueeeteirinecrrentesieeesecssseesenenenen. 1
9 00560-G1 WASHER, 3/8........eeeiite ettt st e st st san s s ae s s s 1
10 14390-G1 NUT, LOCK, 3/8 - 24.......ocuitrecrireeeeesceceesessssse e eeeeesesssssesseennd 1
11
12 10606-G4 © SWITCH, MICRO.......c.coiiiirtrtree ettt ese ettt seneses e 2
13 00139-G6 SCREW, #6 - 32X 1 3/4 LG ..ot e 2
14 12806-G1 SPACER, MICRO SWITCH........cccovtirrnrrtreeiecesestreeeeseses s sssssseas 2
15 00565-G3 WASHER, LOCK, #6 .......cooutiiiiiireetriereesstsisss e eeeiese s esss s sesen s 4
16 00525-G5 NUT, #6 = B2ttt sttt ens s e ns o 4
17
18 17940-G1 BUZZER, REVERSE WARNING...........cccoevmrrrcecerreereeeeeee s 1
19 00138-G5 SCREW, #6 = 32 X 5/8 LG. ...eevreeeeeeetrirrrenineneeereereeseaseeeeesesessssssseenenenenas 2
20 00565-G3 WASHER, LOCK, #6 .....coucuiiiccritninnneesesncirtssesssssse e sssesesessssssssans 2
21 00525-G5 NUT, #6 - 32.....oouiiiticceeceeeecrse st sen s RSN 2
22
23 30278-G1 BRACKET, MOUNTING........cccoceitrrreeenceieenerreess s sssssssenesesssssssssenad 1
24 15461-G1 SUPPORT, BRACKET MOUNTING ....ccoovetrteteticeie e ceeeereresese e se e 1
25 00414-G8 SCREW, 1/4 - 20 X TLGi. ..ottt sen s sa s 2
26 00559-G7 WASHER, 1/4 ...ttt st bbb s 4
27 00565-G7 WASHER, LOCK, 1/4 ...t cetersests s eese s ss e eerenend 2
28 00532-G1 NUT, 1/4 - 20.................. et e b ae s n e e se e e st e e st e be e sabeseaes 2
29
30 * SCREW, BRASS ...ttt ereieiesene s s ssssssts e ts s s st e sanans 4

EZGOMIEIET Service Parts Manual Page H-2



| DIRECTION SELECTOR - Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14628-G1 TAB, FASTON ...ttt s sssse st s ses s st e e nensenend 2
32 00567-G3 WASHER, LOCK, #6 ......ccoiviiiririenrneeeeeeenesissesesssesesssssasssessenesesesesessssssens 4
33 00139-G9 SCREW, #6 - 32 X 1 3/4 LG ..ottt e 2
34 20325-G1 DIRECTION SELECTOR HANDLE KIT (INCLUDES ITEMS 35, 36)............ 1
35 19886-CG1 HANDLE, DIRECTION SELECTOR.......cccceccememrnentenieneresissserecenesennns 1
36 00740-G4 SCREW, #10 - 32 X 1/2 LG ..coveeirrciereetreteveennees e seee e nenend 1
37 14619-G2 WIRE. ..ottt st sa ettt ss et 1
38 21743-G1 WIRE ..ottt et e st a e s e s s ene e b e ne e 1
39 23862-G2 WIRE ...ttt se s st s s nsseas 1
40 23645-G1 WIRE. ... oottt sttt s s s e s e ee e e st 1
4 17618-G1 CLAMP, NYLON.....ooiiiiitititinisece ettt se st sessssesse s nsa e e ss st esesessons 3

Page H-3 Service Parts Manual EZGOLET



Electric Vehicle DIRECTION SELECTOR

EZGOLEET Service Parts Manual Page H-4



I DIRECTION SELECTOR ____Gasoline Vehicle

20 - INCLUDES ITEMS 21, 22
25 - INCLUDES ITEMS 26 - 34

Page H-5 Service Parts Manual EZGOLEUT



| Gasoline Vehicle ____ DIRECTION SELECTOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 17618-G1 CLAMP, NYLON.....cootetiietriectesteeieeresresteesesecessssse s ssesseeseeeeseesemesseeeneanesnsseensanas 1
2 25684-G01 BRACKET, DIRECTION SELECTOR ..ot ereeeeeseesenneeeeseseeaeeend 1
3 25664-G1 BUSHING. ...ttt ses e s et b e s s e e se e e eee e s nea 1
4 00414-G6 SCREW, 1/4 = 20 X 3/4 LGi...eeeoeeeeeeeeeeetesteeeeceee st estestes s ee s seeeeeeeeenes e seanean 2
5 00559-G7 WASHER, /4.t st s e e s et eaen 2
6 25745-GO1 CAM, DIRECTION SELECTOR ........oouviereecmerineereseesteseeemeereeeeeeeeeesesesesaesea 1
7 14390-G1 NUT, 3/8 = 24 ...ttt ettt s ss st st eee st ee e anen 1
8 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt sttt senes s ete s eeenaena 2
9 17940-G1 BUZZER ...ttt e e reb st s ssesn e et st see s se e s e 1
10 00138-G4 SCREW, #6 = 32 X 1/2 LGttt s e sttt see e naees 2
11
12 10606-G1 SWITCH, MICRO .......oiiiteictrctrecirests ettt e sssss e teste et eene e e 1
13 00567-G3 WASHER, LOCK, ...ooitiirieneeririniereceeeec e et sssesssessesaressessesssosssstessensessesesemnns 2
14 14628-G1 TAB, FASTON .....ooiieteeeiecerretete ettt ees e sbes st sat et s ee e eeee s e seaeen e e seannaans 1
15 13514-G1 SCREW AND WASHER ASSEMBLY .......uooviitciceieeeeetceeseeeeeeeeeeseeeeseeaeeeneess 2
16 00139-G2 SCREW, 1/8 X 1 1/4 LGi....coritreeteeteerrieeeeeee ettt st sse s et sseseseesesesenas 2
17 27151-Go1 SPACER, MICRO SWITCH ...ttt esneeesesseeseen e 1
18 00565-G3 WASHER, LOCK, #6......ccecoteteetrieitreteniececeeneesessnesessesesstsssessseseesesesssessesssesenns 4
19 00525-G5 NUT, #6 = 32ttt s et e et s e e seesaeeen e vaead 4
20 20325-G2 DIRECTION SELECTOR KIT (INCLUDES ITEMS 21, 22).....coceemeereereereernne 1
21 71905-GO1 KNOB, PLASTIC.........ooeeeeeeeeeeecrtrerececie s sese s etterreenreeererastreraeeannns 1
22 00704-G4 SCREW, #10 - B2 X 1/2 LG cueeeireereeeeiceeieesteetretessta e et reen e s eeeeeseeamend 1
23 27537-G01 SHAFT, DIRECTION SELECTOR.......c.coieeeireeeceitciesreeereesesessessssesessesesseessees 1
24
25 27170-G01 CABLE KIT (INCLUDES ITEMS 26 - 35) .....cooeeueeeereceereieeseeceenesreneeseesessenenend 1
26 25691-G02 CABLE, SHIFTER CONTROL, GXI/T-804 MODELS ONLY .....ccccoeverreeenn. 2
27
28 23176-G1 PIN, CLEVIS .ot sertee e enrereesseessessescn s sresssesssssssess s e semesee e neen] 2
29
30 27764-G01 SPRING, SHIFTER CABLE.........ccoevitreiterieeessecestcet e et seeeeeeeeeeeaenaees 2

EZGOEITN Service Parts Manual Page H-6




| DIRECTION SELECTOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 23726-G5 SPACER, SHIFTER .......cootiiirreeeeeeeet e s s sne st ens s 2
32 25727-G01 WASHER, CUP.......otic ettt s e s s enr e bt 4
33 11098-G7 NUT, LOCK, #10 - 24.......ooiiiiiececeeneeecteee et se st st ebes s s s 2
34 10387-G8 PIN, COTTER ...ttt sae st st s nan b s 2
35
36
37 26830-G01 NUT, SHIFTER LEVER ...ttt rttsess st sesn e nnsssasssas s sesnenens 1
38 25946-G01 LEVER, SHIFTER ...ttt ettt sessesas e s s ene s et snennanas 1

Page H-7 Service Parts Manual EZGOLHEuUT



EZGOLIETT Service Parts Manual Page H-8




| ELECTRICAL SYSTE

Gasoline Vehicle

">z BLUFROM
ACCEL MICRO

TO SOLENOID

66 - INCLUDES ITEM 67

GRN TO

- Ry A <~ DF ON
: S B,  STARTER

23 - INCLUDES ITEMS 24 - 27
39 - INCLUDES ITEM 40

69 - INCLUDES ITEMS 70 - 75

GENERATOR

TO IGNITOR

— - e m— 2

EZGDLIEGTT]

Page J-1 Service Parts Manual



ELECTRICAL SYSTEM

Gasoline Vehicle

HOLIMS OHOIN LINN ONION3S
1300V 0L IHNSSIHd
ZIO\._.I>> 9 O OL LTHM

100 HOLVHINID
NOILINDI HI1HVIS

WOHd NO 24 oL Mg

oLM1g asd
Y3Q10H 61
asnd HOLINDI
oL1g WOH4
0F  IHMWNHO
IVNIWEIL
AH3ILLVE 8l
) HOLVYINO3d
SOd OL 25V1T0A ﬁ/ A
oLa3d
eL—E
HOLVYHINID HILHYIS s
NO 24 oL y1d
HOLINDI
Wou4 21 St
t._>>>_._m @ \ﬁ
dION310S
WoH4 Y1 \/ L

HOLvINO3d
JOVLITI0A WOHA Mg

NOILINOI

0O HOLVHANIO
d3idvis
Ol 1HM NO 40 OL NHD

MO0
NOILINDI
oLa3d

%

\ 7100 1SN OL
= HOLOANNOO Nid 2

SSANHYH
ONIHIM HIMOd

aNNOHD
oLxg

AION3I0S
01 a3d

QIONTT0S OL
1HM/ NHO

QION3T0S
0oL d34

HOLVHINIO HALYVIS
NO 40 OL NYD

H3snd
<~ 0LXd

7100 NOILINDI
OL 1HM

aNNOYY Ol
1HM8

¥ W3sind
Ol 1HWa3y

02 - ¥ SW3LIS3ANTIONI - €

Page J-2

Service Parts Manual

EZGDLEAT



“I__ELECTR_!Q AL SYSTEM Gasoline Vehicle

ﬁ
IGNITOR Q.]ﬁq.]z) BATTERY

/77

I
|
|
1
r_l SOLENOID

WHT/ORN —0
BLK RED/WHT
AN x| Al [ ol
2 ™ - N R\ FUSE
4PIN
CONNECTOR RED
LIMIT KEY
SWITCH SWITCH
BLU RED RED
ORER "o RER |

REVERSE
WARNING
RED LIMIT
switcH ' ©Q
BLK
RED
BLK
RED/WHT IGNITION RED
BLK coiL REVERSE
/77 WARNING
N ] 2PN
2\ ~
LY. _ Y _(CONNECTOR — 1po-
=2 = /77_': DF VOLTAGE
REGULATOR
SPARK
PLUGS p.
- — L
Pl GRN

ENGINE

Page J-3 Service Parts Manual EZGOLEUTT]



| Gasoline Vehicle

ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXX-XX DIRECTION SELECTOR (SEE SECTION H FOR PART NUMBER

AND QUANTITY) ettt trece s e siesnssesssassssesseessssssesasessesnsssssessssncs oo X
2
3 27740-G02 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 4 - 20) ....c.ccocvvvveernnne 1
4 27746-G01 IGNITOR ...ttt es e st ereseeba e e rsbs s e atsssemeend 1
5 25978-G56 WIRE ..ot cttre v rar s ae s e e st e et e me s me s sn et e st s e s seessnesand 1
6 27153-G01 SOLENOID ...ttt e see e see s seeseesesesecsbessssesses e st s sasasaesemen e s 1
7
8 12914-G1 TAB, FASTON......ccci it eiier e sttr e stes e sres e vesessrsesessbns s s s s ese e st s s e sssennes 2
9
10 * NUT, #H10 = B2ttt s st st s e be s e be s s st e s e 2
"
12 12914-G2 TAB, FASTON.......irieecriirtecrtrrtrsreerie e sesesecsessssesstessnessssssssnsssssasssasssnesnone 2
13 * NUT, B5/18 = 24....... e eerresrene s esessses e e s sn st sosess st sssessere e 2
14 * WASHER, LOCK, 5/16 ....corriirciertrceereeccerrecsrvreessssesecsenssesssnesesssesasesssennes 2
15 00650-G7 WASHER, 1/4 ...ttt tesae s s sme st st st 6
16 * PLATE, ELECTRICAL ...c.utiiiecctiecreeceecctesstn e seecee s e sss st e mn e sesssanes 1
17 00532-G1 NUT, 174 = 20, et ste e s eb e sseesaessse s tesas s sssenaens 6
18 00565-G7 WASHER, LOCK, 1/4 ....oeeeeeeeseeeeeeccerrescstsete e sesssessnes s essesssessts sesesmes 6
19 * WASHER, LOCK, #10 ..o e ese s essssss s sat e e s en 2
20 27739-G01 VOLTAGE REGULATOR seEssaest st st e et se e st e e e se et s e e n e naaasaan 1
21
22 17618-G1 CLAMP, NYLON......coirieieereerninitrertesesseeseeee s essessessesssessessessessassesssensssssnsensanes 1
23 17421-G1 IGNITION SWITCH ASSEMBLY (INCLUDES ITEMS 24 - 27 AND

ADDITIONAL PUSH ON TERMINALS)......ccoovreirrrrririiiceistretmressesseeessesssssens 1
24 17063-G1 KEY, IGNITION ... oottt cie e netsesessn e ss s sac s snsnens 2
25 17137-G1 NUT, B/4.. et cracs bt ss s s e s besna bt s b s e se e e ne s 1
26 00568-G6 WASHER, LOCK, 3/4 .....cooeeeeerertreectesieieceeeeecnee e aeesessessessessssssesessesnnenne 1
27 * SWITCH, IGNITION......cieiriteetrceeire et eevcneseecerssessresssess s eessesssssasessees 1
28 XXXXX-XX SWITCH, MICRO (SEE SECTION A FOR PART NUMBER

AND QUANTITY) ceeetreeireeeaentrcrersteeessteeeesanesnseses saesessessnessssseesasensesssssnnsssen X

EZGOLEITN Service Parts Manual Page J-4



| ELECTRICAL SYSTEM ~

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
29 25932-G01 HARNESS, WIRING.......ccccoceetriirtrceitristeee s ness e esnessessesaesaesseneees 1
30 13514-G1 SCREW, BRASS, #6 - 32 X 1/4 LGi...cveeeeeeeeeeeeeeereeeeeeeese s e se et see s 2
31 00567-G3 WASHER, LOCK, #6.....cccecteieriiiririrceeeieeieceestetessestessessessessessessessssssesesnesnsssend 2
32 XAXXX-XX REVERSE WARNING BUZZER (SEE SECTION H FOR PART NUMBER

AND QUANTITY) ceeiiiriieririreietermrsteeessee st snesres e sasssesssessessessesseesessssns st sememeens X
33 26583-G01 WIRING HARNESS, JUMPER........ccieeeeetecteteceeeseeevecsesaesseesessssstssneameseens 1
34 [ 00532-G1 NUT, LOCK, 1/4 = 20 «...ooureernrreresstresssesessesssssessssssssssssssssssssesssssssssesesssesseses 4
35 00565-G7 WASHER, LOCK, 1/4......eeiereeceeeeeeeerreeestesete e e ne s vesstss st seene e st se st enen 4
36
37 27044-G02 | CABLE, NEGATIVE BATTERY ....coevueireeecrreiseesesessessesssssessassmsessssssessenseennoens 1
38 27062-G01 WIRE HARNESS ...ttt srese s e e e ess s s e sassate e s amnemene 1
39 | 18392-G6 FUSE HOLDER ASSEMBLY (INCLUDES ITEM 40)........ccveeeereeeinvesereeneceneene 1
40 18392-G6 FUSE, 7 AMP ...ttt ctsie e sne e stesseste st sessnsns e ssn e e et asnssmnend 1
41
42 11845-G5 CLIP, CABLE INSULATED .....ueieeceteeeceeeceeeeseecsvsee s sesssssessessseses st see e senans 1
43
44 24775-G1 BATTERY, 12 VOLT ..ot etetrmreircsres e esessenetsesesssesssssessasnesresesassasaseemes 1
45 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. cu.vovueeeeeeeererceieeeceecoeeeensd 2
46 00993-G01 WASHER, LOCK, SILICON BRONZE, 5/16........cccvvvermrerrerrererereeeseesseeseseneseennend 2
47 00994-GO1 | NUT, SILICON BRONZE, 5/16 - 18.......coueeurrerreereerienecsesnsesesecsssssssscseessesesenenns 2
48 14390-G4 NUT, LOCK, 5/1B.....eceeeeeecerrieeecreiineriseessressessssessssas s raesenrarersnsrsaene s arnnnaas 2
49 00571-G2 WASHER, 5/16..... ettt etcrcererteses et sase s sse st sbesas sbesan e s e eene s ene e 2
50 18258-G2 RETAINER, BATTERY ...ttt esr et eeresststes b et ne e s senes 1
51 18261-G3 ROD, BATTERY HOLD DOWN ...ttt eseese s e sesses e ssnas 2
52
53 00414-G5 BOLT, 1/4 = 20 X 1/2 LG c.vvveerueemreenrsrnstsssesarsssssssessessssssssssssesssessessssssssssssssnns 1
54 00660-G7 WASHER, /4.t es s sses et s s s s e e bt s s bt s mee e en 1
55 00567-G7 WASHER, LOCK, 1/4 ....otuerereresiemeresinssssssiesssssesessessessssssssassessessesssssssssssassssens 1
56 00532-G1 NUT, 174 = 20 ..ot rerte e et ense e e seeseeseessessessesssesssseessssessesnssasend 1
57

Page J-5 Service Parts Manual EZGOLEIT




| Gasoline Vehicle _ ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
58 17618-G1 CLAMP, NYLON....oitiirerereneiaentenrenrnesesseeseesnesessesssessesessseasessssssssseeseeessssssenesens 2
59 25682-G1 COVER, TERMINAL .......coirtrieeerrete ettt csesnssse s sssseseeesessasseseesnns 3
60 25887-G01 WIRE ...ttt re e et esa s e s s et e b e se s e seesaneeead 1
61 26702-G01 WASHER, 8.5 MM.......coooiiirineriintnieenreente s eesessssesesse s s s sestesensenesennes 4
62 51400-G1 WASHER, LOCK, 8 MM........coriemreriieeceiereeecereeese e e e sstessesteseesmeeseeaesesennend 4
63 13632-G1 NUT, MB X Tttt rers et e e ssss st ssss et e e e se e sane 4
64 XXXXX-XX STARTER/GENERATOR (SEE SECTION AA FOR PART NUMBER

AND QUANTITY) cteieeriritenirirreesceeenee e eneesseesessessessssaressessesseseseneseesesesesnesenns 1
65
66 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 67).....coveueececerereeeceeree e 1
67 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM .........cceviveemereinene 1
68 26676-G01 SCREW, MB X 1 X 23 MM ....ccoiiiintiineeeeetrieeece e et ssassontessenaeneesnes 1
69 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 70 = 75) ..cueeveeeeecercerseenennd 1
70 * COIL, IGNITION ...coouiiierirrtrecteerie et e e e re s ne s ba s eesseses e s sneesnes 1
71 * SPACER ...ttt ettt et et ss st s e 1
72 * WASHER, LOCK ......ciitiirerententecineneresesiees e e cresesese st enesnessssssssessenmeenes 1
73 * NUT ettt bbbt s st onssansseeseseneenene 1
74 * SCREW ..ttt ettt sae st e s e e s ees s st st s e e et saeeeneenenes 1
75
76 13632-G1 NUT, MB X 1ottt e et be st st m e e s e s eee e e e 2
77 26651-G02 PULSER COIL ...ienieeereertereeereetesreeeeee e esesseesssnessssses e sesssensessemeesmesnsanen 1
78 00565-G7 WASHER, LOCK, 1/4....e ettt sss s e ee st et sn e e e en 4
79 00532-G1 NUT, 174 = 20 ...ttt et ssesresbe b e sses s e e ner e 4
80 25972-G35 WIRE, BL- TO GROUND ......oireeectececeeeete ettt seeanesnssssste st e e e eneseeend 1

EZGOLEIR Service Parts Manual Page J-6




| ENGINE AND MUFFLER

Gasoline Vehicle

EZGOLENTT]

Service Parts Manual

Page K-1



”‘I_C_:‘.asoinﬁe Ve

hicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

___ ENGINE AND MUFFLER I

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26700-G01 ENGINE ...ttt ettt cecen s s se s e st st e e s e e seeaeesaesneseand 1
2
3 26631-G01 GROMMET, TIMING BELT COVER......c.ceeieeeceeeeeieteceeeeeeseseeteeeeereseeeeesenaens 1
4 26727-G01 GASKET, CARBURETOR/AIR BOX .....cuecvereueieteeececs et cteecseesseseeesnesee e 1
5 26667-G01 STUD ettt te ettt ss e st s b st s et e et s e see st e e e e an e e 2
6
7 25523-G02 SPARK PLUG, NGK BPAES. ...ttt et e s saeeese s 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) ....ceviueeiiicrceeseeseeseeseeseseeeeeresesesaens 1
9
10 26657-G01 BRACKET, IGNITION COIL .....cveiirirreeeeineeeceerc e eessssessestseesseeseeeenens 1
"

12 XXXXX-XX CARBURETOR (SEE SECTION E FOR PART NUMBER

AND QUANTITY ..ttt ieenrtr et ettt sssseeseessstsstsassts e see st enesaseenens X
13 26719-G01 GASKET, VALVE COVER .......oooititrereeteeteeee ettt ssessesteeeseesee s s 1
14
15 26676-G01 BOLT, FLANGED, M6 X T X 23 MM LGi......ocveeieecteeceeeecreneceseeeeeneneeeeneenene 6
16 26601-G01 CAP, OIL FILLER ...ttt ettt cacsresse e oneat st se st e e s s eeanane 1
17 26720-G01 OFRING ...ttt ettt st b s st st e st s en e e nan 1
18
19 26600-G01 COVER, VALVE ...ttt st sa s esss s st et st e e e e ans 1
20 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. .....c.ceeeveceneercrecreressencaeenens 2
21 26344-G01 MUFFLER ...ttt este s s n e sbe st s e st s s e e e e s eneaen e s s 1
22
23 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi. .....coeueriienirieeeceeetresseeeeeeraene 2
24 25531-G1 GASKET, EXHAUST ...ttt s s sese s et s et sees e ees 1
25 00438-G8 BOLT, 5/16 = 18 X 1 LG c.cretreetieeeteceste et sses s sasne s css e testeseseeenesesond 1
26
27
28 00565-G8 WASHER, LOCK, 5/16.....coctirereieteeieeietetesteess e ssesssssssasesseneseeseeeseseneend 1
29 00642-G8 WASHER, 5/16......cereeeeretcrc ettt es s seest et et e b e see s ne e eeeneeene 1

EZGOETT] Service Parts Manual Page K-2




| ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30
31 25655-G01 BRACKET, PIVOT .....ientitrerretereste et ssesee et sst s e se e s snse s e eess e e se e 1
32 00565-G8 WASHER, LOCK, 5/16.......coiireeieeetrieereecestestee s s evesssseese et seeseeseseeesse s snens 2
33
34 00276-G6 SCREW, 5/16 - 24 X B/4 LGi...ucueieeeeeereeeceeteestcetseeeeeeeeeese et sesessesseseeeessensne 2
35 26630-G01 COVER, TIMING BELT .....covetiteiieteeieteseecteeieteseeseessteseeseseeresseseseseanssessssseened 1
36 26626-G01 TIMING BELT ...ttt et s st st ene e see s e et s e e sessennenn e 1
37 26678-G01 BOLT, MB X 1 X 12 MM LG. ..coveretreieeee ettt et s e seesesene e evees s snenn 3
38
39
40
41
42 26591-G01 FILTER, OIL .ttt ettt s stestesesesseseeneee e enensnennad 1
43
44 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LGi.....ooiiieineeireeeee et ere e 3
45 26710-Go1 O-RING, OIL FILTER......oteietrerrerteeecresce et ssee s tesesseseseesseseeeseensesesssssssesssnsans 1
Page K-3 . Service Parts Manual EZGOLENTT




fLGangne Vehicle ENGINE AND MUFFLER

EZGOLEIT Service Parts Manual Page K-4



Gasoline Vehicle

| ENGINE/STARTER MOUNTING

EZGOLEWTT

Service Parts Manual

Page L-1



"':I_Gaso_l_i_ne Vehicle ENGINE/STARTER MOUNTING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 27432-GO1 | GUARD, ENGINE .........coeeeeeeeeeeeeeeeeeeeeeeeeeseeesemeesesemsssssssessssssssseseeeeeeeoeeeeeeeees 1
2 00463-G4 | BOLT, 7/16 = 14 X 1/2 LG cesroeeeooeeeeeeeerereeeeeeeeeeeeeeeseseesemessssesesssssssssssseseeeeeeeeeeeeeees 4
3 00566-G2 |  WASHER, LOCK, 7/16....cmeeereeeeeevereeeoseessessesesseemsemnesssesessesssesssssomsssseeeseeeeeeee 8
4 00922-G8 | WASHER, 7/16uuuueeeeeerremmaeseeeeesoesseeeseeeeesessesesessesssseseessesssessssmssesssssssssssssssseseeeees 8
5 25674-G01 | BRACKET, FRONT ENGINE MOUNTING .......evvveoeeeeeeeeeeeeremmesessssesssssssssssee e 1
6 00288-G8 | BOLT, 716 - 14 X 1 LG. ceesseeeeeereeeeeeeereemessseeeseeeeeseeeseesessseeeseesssssssessssssseeeeeeeseeeee 4
7 14390-G1 NUT, LOCK, B/8 - 24 ...oooooooooeeeeeeeeeeeeeemenesmemenesmsenessesessessesesesessesesssesessesssssesessenes 1
8 XXXXX-XX | STARTER/GENERATOR (SEE SECTION AA FOR PART NUMBER

AND QUANTITY) ...oooovvveeeereessessssemmmmmesammsesesesessssssesossssessssseseeeseesesssseseesesessrmmmnnnd X
9 00938-G4 | BOLT, 1/2 - 13X 8 LG. «eeerreeeerereeeememesmsesssseeeeeseeeeeessmesssesessssssessssssssseeeeeeeeeeones 1
10 | 00560-G8 | WASHER, 1/2....cccoeeeeeeceesecoeeeeseesssseeeeeseessesessssssssesssssssseeeeeesssssseeeeeeess oo 2
1
12 | 00566-G3 | WASHER, LOCK, 1/2.......ocooeeoemeeemmememmecsessssssssssssssssssssesesesseeessssssssssesessessmmmned 1
13 | 00533-G1 NUT, 172 = 18 e eeeeseeeesessesesssesssssensssssesesseessesssesseeeeseessssssesssenes 1
14 | 25708-GOT | YOKE, CLEVIS .......oooooeeeeeemmmemememmssssesssssssssssssssssssesessesesessssssssssssssessesessmmmssss e 1
15 | 24667-G1 PIN, ADJUSTING ..o eeeeeeeseeeeseeseneseenssssensessesssseeesseseeseseeeeeeseeesesees 1
16 | 00532-GE | NUT, 3/8 = 24..coooooooooooeeeeeeeeeeeeeeeesesesesesensssemssssssssessesssssessssseseeeseeeeeeeeeesessesseeememnes 1
17 | 00566-G1 WASHER, LOCK, B/8.........coorummmmmmmcssesesessessssssssssssessssessessesessssssssssssemmmmessssssss 1
18 | 14443-G3 | PIN, CLEVIS, 5/18 X 1 LG weooveeemeeemmeseseeesssssssssssssssseseseeeeessoessssessssesesessmsmmssee 1
19
20 | 10387-G4 | PIN, COTTER oo e 1
21 | 26414-G01 | BELT, STARTER/GENERATOR ....oerereeeeeeeeeeeeeeeeeeeseeesesessessssssssssssssseseeeeeeeee 1
22 | 25675-G01 | BRACKET, REAR ENGINE MOUNTING ...covvvoveeeeeeremersssssessseseseee oo sesesseeneeees 1
23 | 00428-G6 | BOLT, 3/8 =16 X 28/4 LG oooooooeoeeeeereeeeeeeseeeeeeeeesesssssssssssssesseeeeeeeseesesesseeseeees 4
24 | 00560-G1 WASHER, 1.25 0.D. X .38 .. ..ccooeeeememerrersseeeeeeeememmssssseseeeesesemessessessessssssesnend 4
25 | 15121-G1 WASHER, 1.25 O.D. X .38 1.D. ZINC .coveoecerreeeereeeeeerereessseeseseeeeeeeeseesssssssesesseseons 2
26 | 00566-G1 WASHER, LOCK, B/8.........voooommueemmmmmmeosseesssesesssssssssssessssesssesessesesssssesemmmmsesessses 4
27 | 00550-G5 | NUT, LOCK, 3/8 = 16 ...eoeeeeeememrssesesesseeemesmeesessseeeesssssssssssssseessseseeessemsmseseseeen 4
28 | 14601-G5 | RIVET, 816 X 13/32 LG ..oeoooereeeeeeeeeeeeeeeeeesememmemmsssssssssssseseseeeeeseeseeeeseeeeeeeees 16
29 | 14137-G1 MOUNT, ISOLATION, 25 LB ........eeeeeeeeveeomenseseeseeseesmeemessesessseeessesesssssssesseeeeees 2

EZGOLEIRT Service Parts Manual Page L-2




|ENGINE/STARTERMOUNTING ___ Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 14137-G2 MOUNT, ISOLATION, 35 LB. .....covreemerrerirerenierireesssisssseseeene s sssesnsssseseeencns 2
31 XXXXX-XX PIVOT, FRONT ENGINE MOUNT (SEE SECTION A FOR PART NUMBER

AND QUANTITY) oottt st s s s st st be s s bensene e X

Page L-3 Service Parts Manual EZGOLEUT



| Gasoline Vehicle ENGINE/STARTER Mg_UNT_IElG

EZGOLEETT] Service Parts Manual Page L-4



I FILTERED AIR SYSTEM Gasoline Vehicle

3 1-INCLUDES ITEMS 2, 3

Page M-1 Service Parts Manual EZGDLEINEN



| Gasoline Vehicle FILTERED AIR SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26634-G01 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 2, 3)....cceveeveetereereeeceeceeeenens 1
2 26855-G01 ELEMENT, AIR CLEANER ......c.ooircentecercetcestec et sesene et sneneand 1
3 26735-G01 CLIP, AIR CLEANER BOX.....cocotrueeereereiarernsessessssssessensssasssssssesessesssssssses 1
4 26671-G01 BOLT AND WASHER, M6 X 1 X 30 MM LG. ....oceveurreecrreerecereereeeeeeeveese e 2
5 26701-G01 WASHER, 6.5 MM X 20 ......ccotviirieirreeeceneceeirceretss e sessssesese e eeresesesessasssnsasns 2
6
7 26602-G01 HOSE, BREATHER.........c.coitiieeecee ettt eene e teae et eb e s e ses e 1
8 18292-G1 CLAMP, HOSE ...ttt sttt sae st st sse s sen s s ss s eeneanas 2
9
10 26706-GO1 NUT, BAFFLE PLATE, MB X 1 ...ttt e s e ss et s s 2
11 26679-G01 STUD, BAFFLE PLATE ...ttt et nesessssne s s 2
12 26729-G01 PLATE, AIR CLEANER BAFFLE........coeticeeeieenieeenr et seestssesesess e asseseaens 1

EZGODLEIT Service Parts Manual Page M-2



Gasoline Vehicle

FRESH AIR INTAKE

EZGDIEGT

Service Parts Manual

Page N-1



| Gasoline Vehicle - FRESH AIR INTAKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1.2 3 4 5 DESCRIPTION QTY.

1

2 26481-GO1 AIRBOX, INTAKE .......cocitiiiiettisieeeee st stsessensssaesessssessssssssesssssesssssssesssnens 1
3

4 25560-G02 HOSE, AR ...ttt ettt n s s as s ses s s sbsnnana 1
5 17618-G1 CLAMP, NYLON .......oitimititiiceeeeteecet e stssessssee e e eseses e ssessaessssssssssssessenensonae 2
6

7 14390-G4 NUT, LOCK, 1/4 = 20 ...ttt eessseststss e seee e s se e s s sssssened 1
8 00559-G6 WASHER, #12.......ooiiecciiiiieeee et srns st s e st ben s s 2
9

10 00106-G6 SCREW, SELF TAPPING, #12 - 24 X 3/4 LG. ...ceenrrrrrrecrrrereceeeeeeereveveseaeennns 2
11

12 26412-G01 GASKET, AIR BOX....civititininiinencteenciesesetsesssssssasssssessssessesessssessssssessssssssensanns 1
13 26458-G01 BRACKET, AIR BOX SUPPORT ........ceevietnirerrinissseeseeseteseesessesesesesensnssssssnnd 1

EZGOLEET Service Parts Manual Page N-2



| FRONT SHIELD Electric/Gasoline Vehicle

Page Q-1 Service Parts Manual EZGOLEWE



Electric/Gasoline Vehicle FRONT SHIEL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

1 00414-G8 SCREW, 1/4 - 20 X 1 LGi....ciiiiieeeenccecetntseses e reee s sssessssesae e sene s sssenensns 2
2 00559-G7 WASHER, 1/4...........ccc..... Seeeeteemeeesieesneebeerene ettt e bbbt csar e aeeat e e e s e neneeaneed 2
3

4 14390-G4 NUT, LOCK, 1/4 = 20 ...ttt resserereesssassesse s sasas s s s sassesasssnnaend 2
5 16816-G2 FASTENER ...ttt sessss st s e s e sas e sas e snsnnsn s 2
6

7 27166-G03 SHIELD ...ttt st st ases s sssssn et b s ne e ne e s s ensnesesens 1
8 27252-G01 SUPPORT, FRONT SHIELD......coeiiteeeecrrcrersee ettt sess e e 2

EZGOLELIT Service Parts Manual Page Q-2



| FRONT SUSPENSION

Electric/Gasoline Vehicle

1-INCLUDES ITEMS 2 - 45
14 - INCLUDES ITEMS 15 - 18
19 - INCLUDES ITEMS 20 - 23
25 - INCLUDES ITEMS 26, 27
28 - INCLUDES ITEMS 29, 30
34 - INCLUDES ITEMS 35 - 45

3

5 52 43 57
LEFTHAND 48 gg 56 >
THREAD 37
50 40
ig ~ 4 53
54 / RIGHT HAND
THREAD
45
58

35 - INCLUDES ITEMS 36 - 39
40 - INCLUDES ITEMS 41 - 44
47 - INCLUDES ITEMS 48 - 58
48 - INCLUDES ITEMS 49 - 52
53 - INCLUDES ITEMS 54 - 57
59 - INCLUDES ITEMS 60, 61

38

s 51 )\44

Page R-1

Service Parts Manual

EZGDLETT



I Electric/Gasoline Vehicle FRONT SUSP_!ENSIQN

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 25840-G02 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 45) .......ccoereereecercrerereenenee 1
2 23918-G2 AXLE. .ttt rt st see e e e st e st e e et s et eeneemeeaen 1
3 25177-G2 PIN, KING ... ettt smesss st satsse s s e e soe e et see e 1
4
5
6
7
8 16982-G1 BEARING........oo ittt et et ne s st aes e s re e 2
9 00879-G7 WASHER, 7/8.....c ittt ettt st r et et ee e s 2
10 00886-G1 NUT, SLOTTED, 5/8 = 18.....cceieteeeerreectecieecerreeseeeetete e sarevs st e seeene e 2
11 19060-G1 PIN, COTTER, STAINLESS STEEL, 1/4 X 1 1/2LG...ooeeeeeeeeeireieeeseeeeennne 2
12 00879-G5 WASHER, 5/8 ..ottt tccee e essse e s s e sss st need 2
13
14 25837-G01 SPINDLE ASSEMBLY, DRIVER'’S SIDE (INCLUDES ITEMS 15 - 18)........ 1
15 * SPINDLE .....cotiieeetetcser ettt rte e eeeeeseeses e se s se e ressesasebssaseseeseseend 1
16 16623-G1 BEARING ...ttt sr e sn e s e e en 2
17 10389-G3 FITTING, GREASE .......o et stste ettt s en | 1
18 16626-G1 SEAL et e st st et aen 1
19 25836-G01 SPINDLE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 20 = 23) ...vveeeeeeeeeeeereessreesssessseessessssesesseesesessssesssoseen 1
20 * SPINDLE.......o ettt rerrereee e 1
21 16623-G1 BEARING ...ttt rte sttt es et e e sase e st e 2
22 10389-G3 FITTING, GREASE ..ottt sae e e e 1
23 16626-G1 SEAL ..ttt e s st s ettt ene 1
24
25 19932-G1 HUB ASSEMBLY (INCLUDES ITEMS 26, 27).cc.uvcveirerececsresessereeeeeerannns 2
26 19862-G1 BOLT, HUB, 1/2 - 20 ...ccceeevevierenen, eteterte ettt et s st e et st enenaens 4
27 * RACE, BEARING......c.ccccotrieirteitnrrtestrcscteseessesneresreressesasessebeseesssnsessans 2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29, 30)................. 2
29 11750-G2 BEARING, ROLLER.........ooceeirreeeceeric e see st est st e s e e 2

EZ GO Service Parts Manual Page R-2




fl CARBURETOR Gasoline Vehicl |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 11752-G1 BEARING, BACE ...ttt cereeseeseseessnesssnea e 2
31 12093-G1 NUT, SLOTTED ...ttt ctsetr e seeeeeesser s s ssssse e e s esessassensand 2
32 00798-G8 PIN, COTTER, 1/4 X 1 1/2 LG ceeeeeereceeiecteeee et setee e ssee s eeeee e s eeeese e 2
33 25146-G1 SEAL ..t e e s e e ne et et en 1
34 27365-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 - 45).....c.coocemeeeeeeeicereeevenes 1
35 20795-G1 TIE ROD END ASSEMBLY, LEFT HAND THREAD

(INCLUDES ITEMS 36 - 39).....coiceieeieerirneeceeeseeceeeeseeessteesesesonesneened 1
36 18434-G1 NUT, 9/16 - 18, LEFT HAND THREAD .....cooeeiiieeeeeeeeee e 1
37 50641-G1 BOOT, RUBBER ...ttt st seee e s et e seeaee s 1
38 50209-G1 NUT, SLOTTED, 7/16 - 20 ......covreeeitirreiieecesinesetese s seseneeeneen 1
39 10387-G2 PIN, COTTER, 3/16 X 1 LG c.corieeeecee et 1
40 20795-G2 TIE ROD END ASSEMBLY, RIGHT HAND THREAD
(INCLUDES ITEMS 36 - 39)..c.eoviieriireiinrieiresssessseosesessssessereseraneseeneans 1

41 18434-G1 NUT, 9/16 - 18, RIGHT HAND THREAD.........ooeceeeerereeeeeeirireeeennnd 1
42 50641-G1 BOOT, RUBBER ...ttt sresae st st es e re s nesnen 1
43 50209-G1 NUT, SLOTTED, 7/16 = 20 cccueeeeeieiieeiecee ettt ee s 1
44 10387-G2 PIN, COTTER, 3/16 X 1 LG c.eeeieerrreeeicrierriseeeceee e seesst oo 1
45 10389-G3 FITTING, GREASE .......... e ssecsc e st s 2
46
47 18377-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 48 - 58) ......ccoeeieeeeeeeeereerereeseenennns 1
48 27205-G01 TIE ROD END ASSEMBLY, LEFT HAND THREAD

(INCLUDES ITEMS 49 = 52) ....covecriiereimecrineiressessseesstssseseeeseenseesseseeeseeesaes 1
49 18434-G1 NUT, 9/16 - 18, LEFT HAND THREAD........cccoerieeeireeeeeecceeeceee e 1
50 50641-G1 BOOT, RUBBER......cc.uuiieeeeeetetieee et st eesse e ssaee e e sseaeseneand 1
51 50209-G1 NUT, SLOTTED, 7/16 - 20....co.utieieecerecrteeeeceereeeeeeeeseee e ssseesenesesenened 1
52 10387-G2 PIN, COTTER, 3/18 X T LG .eeeieeeeeeieeeeeeit e nee et e s e ene e 1
53 27205-G02 TIiE ROD END ASSEMBLY, RiIGHT HAND THREAD

(INCLUDES ITEMS 54 - 57) ..ocuieerviereeenricerirsincsesssesessessessssessssssssssssessanesees 1
54 18434-G1 NUT, 9/16 - 18, LEFT HAND THREAD.........covvereeeieeeencseeeeeeeeenand 1
55 50641-G1 BOOT, RUBBER........oieeerttt s eeneens 1
56 50209-G1 NUT, SLOTTED, 7/16 = 20..cc.eeeieeeeeeeeceeeecte e e eresseressnsaesenanenan 1

Page R-3 Service Parts Manual EZGDLELT




I Electric/Gasoline Vehicle FRONT SUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
57 | 10387-G2 PIN, COTTER, 3/16 X 1 LG vvcvevvseeereereesssooemeeeeereessesseseseeeessssmereeeoe 1
58 | 10389-G3 FITTING, GREASE ........ceoecoeeeesseeesessessmeeseesesessessssessssssesssssees e 2
59 | 23929-G2 | IDLERASSEMBLY (INCLUDES ITEMS 60, 61) ccococcceoooooooooooseseooooooeooeoeeoo 1
60 | 15012-G1 BUSHING, FLANGED ........cooreeeseeeeeeeesssseeeeeeessssssessesesssssssssssmeees oo 2
61 | 10389-G3 FITTING, GREASE ...oo s eeeeeeeseeseeeeeneeeeesssseeeesesesssssoeeessseeessssmeseeeee oo 1
62 | 16417-G2 |  SHAFT,IDLER .oosoooceeeeeeeessseememeeeeesssseeeeseeessssssssessssssssssseseeesssessseeeeeees oo 1
63 | 13221-G1 | WASHER, SPRING WAVE. ......oorroossoeeeeeeeeesseoeesoesesssssssosemseseeesssesseeeeeeees oo 1
64 | 10387-G1 | PIN, COTTER, 1/4 X 1 1/2 LG sooooocoeeeeeesoeeeseseseceomseeoeeeeeeeeeeseeeoeessmeseee e 1
65 | 15023-G2 | RETAINER, SPRING w.ooooororoooeeerreeossoooeeeeeeesssssssseessessssseseseeeeesesseeeeeees oo 2
66 | 00876-G4 | SCREW, 3/8 = 16 X 1 1/2 LGiummerrroorsommeeeeeesssooeeseeessesesssoeoeeesesssseeeeeeees oo 8
67 | 00878-G1 | WASHER, LOCK, B/B...corveosseereerrrressssserseeeessssisssssssssssesssssseoeeesesssemeeees oo 8
B8 | 00877-G5 | NUT, B/8 = 16..ceoreeoseeeeeereeossseseeeeeeesssseseeeeeeeesssssssssseeeesssssssssseeeeeseeseseeeee oo 6
69 | 15023-G2 | RETAINER, SPRING ..oooovroreoessssesoeeeeeeeesseessssssseeseoeseeseeeeeeseeeseeesoessseeeeeee oo 2
70 | 00532:G5 | NUT, 3/8 = 16.cormioosoeeeeeeeeeessecmeesesesssssseseesessessssssseessessssssseeseeessssssseeeeeeee s 6
71 | 00566-G1 | WASHER, LOCK, B/B.receerereeerssessoeeeeeeesessesssssssossesseseeeeeeeeeseesessssessseeeeees oo 6
72 | 00428-G2 | SCREW, 3/8 - 16 X 2 1/4 LGiuureeemmmeeeeeeeeseeesssssssesoeessmeeseeeeeeeesessesssseemmsseesseeee 6
73
74
75 | 24065-G1 | SPRING, LEAF w..ocomoeereeeeereeessssesceseeeeeeesseessssssessseeseeeeeeeeseeseseeeesessseseee oo 2
76 | 12091-G1 | CAP, SPINDLE ...ooossoceeeeeeeeeseeeeeeeeesssssememeeessssssssssssssssssssssesseeeeseeseeeeeees oo 2
77
78 | 27538-GOT | SHOCK ABSORBER......ovsoosoossesoeemeeeeeeesessssssesssssseeeseeeeeseesesesssssseeeeeeeeeseeesoe 2
79 | 10435:-G1 | WASHER, 13/32......cccoveeeorossseoceeeeeessseoeeeeessesssssssssseeeesssssssesseeeesessesseseeeeos oo 8
80 | 10194-G1 | BUSHING, RUBBER......ooovooorsssssoosceeeessssssessssssosssseseeseeeeseseeeessesessssssesees oo 8
81 | 00532-GE | NUT, B/8 = 24..cooooooooeeeeereeesseoeeeeeesssseseeeseeeesesssesssessessssssssssoeeeseesseeeeeeee e 4
82 | 14728-G1 | NUT, LUG, 1/2 = 20ueccemeeereorsooceeeeeeesssooeeseesesssssssseseeesessssssssssseeeeesesemeeee oo 8

EZGDLERT Service Parts Manual Page R-4



| FUEL SYSTEM

Gasoline Vehicle

S¢ WALl S3ANTONI - ¥2
¢¢ - L1 SINTLI S3ANTONI - 91

EZGDLIEWT

Service Parts Manual

Page S-1



FUEL SYSTEM

a3avIINN INV100 28 NIN
ATINO INIMOSVYO HUM T4

L09-6519¢

"INIONT ONILHVYLS 3HO439 HILVYM HLIM ATHONOHOHL HSNT4 ‘A3 TIdS SI ANINOSYD di 0
LOH SI INIONT NIHM 13N430 LON O ¢ Q3IANNOYD Si LI 3UNS 39 a3sN SI dWNd INITOSYD di 0

QHVZVH 3414 dIOAY ‘ONINHVYM

| Gasoline Vehicle

19-/2881

Page S-2

Service Parts Manual

EZGOILEUET



I FUEL SYSTEM L

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

_Gasgling!ehigle

ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QTY.

1
2 18293-G1 FUEL TANK ...ttt teste s et bee s snn s e s st s e saseseeeeses e e eeesnesanssenen 1
3 14099-G2 GAUGE, FUEL CAP .......oittereieeere ettt see st et s stsss e eseeseeneseseseeaenssse 1
4 14091-G1 WASHER, RUBBER........ooc ettt et e eene e e e e eeeseesneanennen 1
5 00439-G1 SCREW, 5/16 = 18 X 1 1/8 LG.c.ecurveerereceeeecteeteteecteeeete et ses et reseneseseses s e s aen 1
6 00559-G8 WASHER, 5/16.....ectiireeiicrecinestr ettt ess s ese s st sse seeenesre e s e eaeaees 2
7 11098-G6 NUT, LOCK, 5/16 = 18 ...ttt sttt et ses e ene e e es e e e e e 1
8 18302-G2 STRAP, FUEL TANK.....cucirtreieeireirtene et seesces e seseeses et esteseeseeessessessesnenaeesanans 1
9 14390-G4 NUT, LOCK, 1/4 = 20 ...ttt eeesestetese s eeeneeeseseesesenas e s e sne e 1
10 17618-G1 CLAMP, NYLON .....ooiciitrtnrictrenetesieeteeeesesseseesseseesssteseeseesssssseessssesesmsssessssenssans 2
" 00106-G6 SCREW, #12 - 24 X 3/4 LG., GXI/T-804 TUFF1 MODELS ONLY......cccorvevere....... 1
12 25325-G1 CLAMP, CUSHIONED, GXI/T-804 TUFF1 MODELS ONLY ....ceeeveeeeeeereeeereennnn 1
13 18827-G1 LABEL, WARNING: AVOID FIRE HAZARD ........ccovtveeveeeteeereeeeeeseeeeeeeeeessensenenns 1
14 26459-G01 LABEL, GASOLINE ONLY ...ttt setetetse e e s eees e s e eesaeeaesasses s 1
15
16 25294-G6 FUEL PUMP AND FILTER ASSEMBLY (INCLUDES ITEMS 17 - 22)................. 1
17 72084-G01 FILTER . ..ottt ste e erecae st s teese st st e b e st s e eesen e e eeeamessnasens 1
18 18292-G01 CLAMP, TUBING ..ottt ereer e saee st sst et et e eeeeeesenensssne e 2
19 25683-G1 PUMP, FUEL ... ettt es e st sss s sen e seeeseeeeeanen 1
20 11391-G1 CLAMP, TUBING ...t eeteeeneesret e saeess st ess e e e s e e seseenens e 1
21 17470-G1 FUEL TUBING, 13.25” LG. (ORDER TO NEAREST FOOT

AND CUT TO LENGTH) ..ottt esesecessseses s s e e ene 1
22 17470-G1 FUEL TUBING, 6.25” LG. (ORDER TO NEAREST FOOT

AND CUT TO LENGTH) ...ttt st et semeeeee e ee e eeaes s 1
23 17470-G1 PULSE FUEL TUBING, 31” LG. (ORDER TO NEAREST FOOT

AND CUT TO LENGTH) ....cociericrrrereitemrrrre e seess e sestestassamnensseene 1
24 25693-G01 CHOKE CONTROL ASSEMBLY (INCLUDES ITEM 25) ......cuceeeevreereeeecrereenee 1
25 00544-G4 NUT, JAM, 5/16 = 27 ...ttt st st s e s e s eeesenaans 2
26 00568-G4 WASHER, LOCK, /16 ....cueireereeeeeeeeeeere ettt te et st ssenane s e eeseeseeseneeeand 1
27
28 00545-G4 NUT, 9718 = 18 ..ttt sb sttt e s see e e e ees 1
Page S-3 Service Parts Manual EZGOLENE




| Gasoline Vehicle FUEL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
29 17470-G1 TUBE, BULK (ORDER TO THE NEAREST FOOT
AND CUT TO LENGTH)....c.cotiuircirercrereeeirsesessssesesessasssssssessssassssessesssessssesens AR
30 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt et sassssssesasses s e ssasssenns 2

EZGOLEIT Service Parts Manual Page S-4



| HORN AND ACCESSORY WIRING

Electric/Gasoline Vehicle

- INCLUDES ITEMS 6 - 9
28 - INCLUDES ITEM 29

68 - INCLUDES ITEMS 69 - 80
83 - INCLUDES ITEMS 84 - 87
89 - INCLUDES ITEMS 90 - 94

LIGHT SWITCH

ORN/WHT
BLU/WHT
RED

HOUR METER

FLOORBOARD

98

9 100

101

; ‘,//(4 HARNESS

I X

23] cauTioN

RETAINER

Page T-1 Service Parts Manual

EZGOLEEITT]



| Electric/Gasoline Vehicle HORN AND ACCESSORY WIRING

TURNSIGNAL A~

TAILLIGHTS

37

NOTE: TO INSTALL HEADLIGHT, REMOVE AND
DISCARD EXISTING SCREWS AND REPLACE
THEM WITH ITEM 29 AFTER INSTALLATION.

EZGOETE Service Parts Manual Page T-2



TURN SIGNAL SWITCH

TURF LIGHT KIT ONLY
BELOW COWL _

Page T-3 Service Parts Manual EZGOLEIT



Electric/Gas

HORN AND ACCESSORY W

IRING

ELECTRIC TRUCKS ONLY

STATE OF CHARGE
METERS

FUSE BLOCK MOUNTING
BRACKET

ACCESSORY HARNESS
CONNECTIONS
+
12VDC ¥
GRN - 36 VDC TO STATE OF
BLK ‘ CHARGE METER
GRY
+°,‘ + J l - ’;
1 BLK i e
ez fb— +o +s
N 4o =1
R U |
EZGOLETT] Service Parts Manual Page T-4



HORN AND ACCESSORY WIRING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. .

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22069-G1 HARNESS, WIRING.......c.ooooievereireetrccete e ss s sr s sesaesteseseeses e e 1
2 16172-G1 CLAMP, NYLON .....ouiieieteietreeteetrteste e st e sesn et essesesseene s esesssstssnmnnesessesasenen 3
3
4
5 19318-G2 HOUR METER KIT (INCLUDES ITEMS 6 = 9) .....coeirreriiieeeeecereecesieneeneseesenees 1
6 21573-G1 HOUR METER (INCLUDES MOUNTING HARDWARE).........ccccoceveruennne. 1
7 18001-G1 BRACKET, HOUR METER .......cotieeieecereeeceeettecenncceesesste st et see e seea 1
8 00414-G4 SCREW, 1/4 - 20 X 1/2 LG .eeveerremrreteerteeeeeeeeeceeesestsescessseseeeeeeseneanesaeen 2
9 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt ceetceseeese s sesssesteteseens s e saseand 2
10
11 18392-G1 FUSE, 15 AMP (ELECTRIC VEHICLES ONLY)....ccocveriereienierieeceeeeeesesteeeenene 3
12 25953-G01 FUSEBLOGCK .....ctiiiirretetseestrt e seree e sessseseesaestestesses s esssssossestesssssensmeneseenneanns 1
13
14 10570-G3 RIVET, 1/8 .ttt ettt ne e ne s sas s e e e e eeen 2
15
16 22767-G1 BRACKET, FUSE BLOCK MOUNTING (ELECTRIC VEHICLES ONLY)............ 1
17 16705-G3 SCREW, 1/4 - 20 X /4 LG .cueomereretreeeeeeeeeesceeerieseesresse st esesseseeseseesesneseemeasenen 2
18 11027-G2 NUT, LOCK, 174 = 20 ...t eeterttsteeensteestssts st s e s eeesemeseneese s eeeeenenseesanas 2
19
20
21
22
23
24
25 32860-G1 HORN ...ttt et st ea et e s et sttt e esen e nn 1
26
27
28 20209-G3 HEADLAMP (REQUIRES ITEM 29 FOR INSTALLATION) .......ccccoevrvrereemeneenennn. 2
29 00906-G6 SCREW, #10 = 18 X 1 LG ..eoeeeeeteeeeiieeceeeeese ettt s sesesaesnessssn e s e snesenseene 2
30

Page T-5 Service Parts Manual EZGOLEIT




Electric/Gaso

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00106-G6 SCREW, SELF TAPPING, #12 - 24 X 3/4 LG c.ocueveeveerereeeeecereeeeeetre s eeeeeeeeen 1
32
33 17618-G1 CLAMP, NYLON ......cmiiieeetrrrntntste e e e ssssessssssesestsseseseesesesseseessesnsssaned 2
34 24684-G2 HARNESS, HORN WIRING........ccciriteeeeceeeee et eeccee et seee e s et eeeeemeeeeae 1
35
36
37 32739-G2 TAILLIGHT (INCLUDES BULB) ......cccueeureeeenietececectesseseesteeteeeeeeeeeeseseeeesesessnand 2
38
39
40 22301-G2 HEAD AND TAILLIGHT KIT ..ottt sre et eee e e e seeeseeeeanend 1
41
42
43
44
45
46
47
48
49 18431-G1 SWITCH, HEADLAMP (INCLUDES MOUNTING HARDWARE) .........ccccoene.... 1
50 22282-G1 PLATE, TAILLIGHT MOUNT ..ot ctiieeereteste et ene e et s se s ennenens 1
51 13437-G9 SCREW, LOCK, 1/4 - 20 X 3/4 LG..coueeveeereeeceeeeeceeestees e snees e e seeseseesesseeen 2
52 11027-G2 NUT, LOCK, 1/4 = 20 ....comeeeetrecreeeeete e ie et eese s e te st eeeseeseenn e 2
53
54 20570-G2 TURN SIGNAL ASSEMBLY (INCLUDES ITEMS 55 - 62) ....ceevveeeeereeceererceenee 2
55 18995-G1 TERMINAL, FEMALE.......... o eeeeeeereeeececeiesressesstseses e s e s e e 1
56 20574-G2 TURN SIGNAL, AMBER (INCLUDES ITEMS 57 - 60)......cccoceueemrnennee. 1
57 * SCREW ...ttt et 2
58 * LENS, TURN SIGNAL ..ottt st e s s s seenens 1
59 21760-G1 BULB et ssss st s st sbs st s e s 1
60 * HOUSING, TURN SIGNAL......cceeueeereeererrecercteeeeseee et seesessenenes 1

EZGOLEEE Service Parts Manual Page T-6




Electric/Gaso

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00567-G7 WASHER, LOCK, 1/4 ...ttt et ceae s 1
62 20606-G1 WIRE, JUMPER ...ttt nt et st ne st st e 1
63 00532-G1 NUT, LOCK, 1/4 = 20 ...ttt ss st st s ssssesesesesesesssessesennes 1
64 18392-G2 FUSE, 20 AMP (GASOLINE VEHICLES ONLY) .....ceeietrereereceereresesesenacenes 3
65 17618-G1 CLAMP, NYLON ...ttt eesestenes s sssss st sesa s seasesesenessnsasasnns 4
66
67
68 22437-G1 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 69 - 80)...ccccccvvveeuereneeecenenenens 1
69 18927-G1 TURN SIGNAL MOUNT KIT ....eciteeeeeneeerrresesrestsssssee e eesanssesesessssssssnesens 2
70 21806-G1 BRACKET, TURN SIGNAL ........ocoicreiirrrercitrsestensennesseesssseseesesseseeesesanas 2
71 00598-G4 SCREW, SELF TAPPING, #8 - 18 X 1/2 LG ..ceeeueueeecrireeerereeeererere e 4
72 19180-G2 LAMP, YELLOW SIGNAL ......ooviiiiecnieeeeceeetene st sness e esenssasessesessennd 2
73 17867-G1 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEM 74)........c.ccueeuu.... 1
74 21640-G1 FLASHER, TURN SIGNAL......cocceeeererenentee st sesesse s sessessennns 1
75 00372-G4 SCREW, #8 - 32 X 1/2 LG .ttt ceteeertrscseset e sn s b s ne s ene 1
76 00565-G4 WASHER, LOCK, #8 ...cviireceinicreccretrstests st s e s s en e sn s esenes 1
77 00526-G1 NUT, #8 = B2ttt s s e b s st eens 1
78 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS)......cccceeereerrrernnnne 1
79
80 19344-G1 TAPE, VINYL ...ttt etreteeresensts e st s sessessstesnnesesessesessenesennas AR
81
82
83 19197-G7 ROUND STATE OF CHARGE METER KIT (INCLUDES ITEMS 84 - 87)........... 1
84 19714-G1 METER, STATE OF CHARGE..........ccccoormrtnreertneneesesersennens e e s enend 1
85 18001-G1 BRACKET ...ttt st n s s s 1
86 00414-G4 SCREW, 1/4 - 20 X 1/2 LG, ..eorirtcreeeeet e sesse s et e s ssesenae s nans 2
87 11027-G2 NUT, LOCK, 1/4 = 20.....oouitrererieecteeeeeteneteesserassessssssesesesnsseessessessseesens 2
88
89 19197-G3 SQUARE STATE OF CHARGE METER KIT (INCLUDES ITEMS 90 - 94).......... 1
920 19196-G2 METER, STATE OF CHARGE..........ccocormminrineeestncsreneerere e e senas 1

Page T-7 Service Parts Manual EZGOLEUE



| Electric/Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

HORN AND ACCESSORY WIRING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 00372-G5 SCREW, #8 - 32 X 5/8 LG ....ceeeereerieeecereeree e esteessseeesessssssesassnenend 2
92 00559-G4 WASHER, #8.....o et rereece e veee s reressessse e s smresss s sts sbssaesemesees 2
93 00565-G4 WASHER, LOCK, #8 ..ot cecersteesnesseesasssessmsssssssessnesss secenmes 2
94 00526-G1 NUT, #8 = 32... ittt steeccrrrrrrr s s ees e sse st s rnrs s esreessnenseessss s sanesnsennanad 2
95
96 19233-G1 DECAL, HORN.......ccieereeeermrertecrete et eeeenesseseessessesssesaessesnsssetessssssseenmenesnens 1
97 14601-G9 RIVET ottt ettt st se e s e s en e se s e e e st sanesnssne st e b eemen 2
98 17318-G2 CAP AND NUT, HORN SWITCH......c..cieeereeeceeeiete e se st eeeseeeeeeen 1
99 17318-G1 SWITCH, HORN ...ttt rsesste st esbe e ene s ersa st s s ee e seen 1
100 17618-G1 CLAMP, NYLON ....coootirteetintrrieerntretesteeseereeseenessessesstsssesesasesssssssssesssssssseseesessnenses 2
101 27068-G01 BOOT, HORN ...ttt steseesteese s steeneeres e ereessessessessesseensosesnsens sanens 1

EZGOEIT Service Parts Manual Page T-8




l MOTOR, 2 HP ___Electric Vehicle

m)»);»,);‘) W
| / y§\§!~ "“%aj

2]

5,,-4

7

1 - INCLUDES ITEMS 2 - 30
20 - INCLUDES ITEMS 21 - 24

Page U-1 : Service Parts Manual EZGOLENTE



Electric Vehicl MOTOR, 2 HP |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25028-G1 MOTOR, 2 HP COMPLETE (INCLUDES ITEMS 2 - 30) ..cccoovvueireeeereeereereerene 1
2 * SCREW, CLAMP ......eecctetetrtrerrse s e sts s s e sseses et se s e sesenend 2
3 * SHIELD, END ...ttt reere e e s e sse e essesssessensesessessssnanend 1
4
5
6
7
8 * WASHER, INSULATED .......oiirrtretniietree et tsteste e st ssees e enee 4
9 * GASKET ...oouitiniiititic et a et e et e e s b e ses e st esesnnsessse b ss s s nesenee 4
10 * BUSHING, INSULATED .......cccooiteminriererterentrtrsseseessseeeseeseseeenesssesssessoos 4
1 * WASHER, INSULATED .......oootntiicrertnintnenenesnesseesesee e s e ssssesssseesenees 4
12
13 * WASHER ...ttt e et se sttt e e 4
14 * GASKET ..ottt et et errseses e neae e sae s s e b eserssnssestsbeset s s e seaned 4
15 * LOCK NUT ...t reietereestcstrneansae s e sesac e s esessesbessesesbesesasssssessessesmnnene 4
16 * BRUSH HOLDER ...ttt et eeas e e st sssnasens 1
17 * BRUSH AND PARTS .....coiiortetrtrtnirerieeese s s e enessessesaessssnessssasssennd 2
18 * SPRING ...ttt et ees s se st st es s sas e s et s e 4
19 * SCREW, BRUSH HOLDER........c.occretretetetcee et sesseseessese et snene 2
20 * STATOR, COMPLETE (INCLUDES ITEMS 21 - 24) ..o 1
21 * FIELD COlL....uuotiiiiiicrrenteeneteencrrete e sie e sseene s e esesasesesse s s seensene s 1
22 * STATOR SHELL.......coitiretrenirtrireeterete e ne et ee s erene e 1
23 * SCREW POLE ......oereeteecteirete st eee s e st sesmnens 8
24 * MAIN POLE........ctiiiiterentesteeetcctecsece sttt e e st e b e 4
25 * RETAINER, BEARING.........ci ettt ee e resen e sse s ssseneessenend 2
26 * SCREW ..ottt sttt sre sttt n e s sas e 3
27 * BALL BEARING......cceoitrteeteteetrertesete e snesssssestsesssasssssssensensensone 1
28
29
30 * ARMATURE ........coititiirnrctrntenteesinese e s ee e seesasssssse e te s s sssesbessesasanesssnssss 1

EZGOLEIRT Service Parts Manual Page U-2



POWER WIRING Electric Vehicle
2 - INCLUDES ITEMS 3- 5
33- INCLUDES ITEMS 34- 38
39 - INCLUDES ITEMS 40 - 45
46 - INCLUDES ITEMS 47 - 49
CR-
BR-
48 47
49
12
+ 10 +&
13
- BR+
4
CL+ o
+° |BL+

14

SECTIONS FOR ADDITIONAL WIRING.

NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM.
USE FOR WIRE PART NUMBER INDENTIFICATION ONLY.
SEE DIRECTION SELECTOR AND SPEED CONTROL

Page V-1

Service Parts Manual

EZGOLEITT



Electric Vehicle

SR

POWER WIRING

ONBOARD CHARGER
RECEPTACLE  ,,

MOTOR
CONNECTIONS HARNESS CLAMP

@/ 115:3
&
=I5 25

BATTERY
CONNECTIONS 23

'//
°
BATTERY ¢ -

RETAINER DIRECTION SELECTOR
LEVER CONNECTIONS

EZGOLEIT Service Parts Manual Page V-2



POWER WIRING

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 18724-Gi HOLDER, CHARGER RECEPTACLE ......o.vuuuvvereeerereseeemeesesseseeeeeessssesssesssssssen, 1
2 18784-G1 HARNESS, CHARGER CONNECTOR WIRING

(INCLUDES ITEMS 3 = 5).....oouemeeeeeeesenessesesssaessssesessssaessesesessmssseessssssssssseeeees 1
3 14852-G1 WIRE (CR-).ovveoveveseeseeeesssssssesessesssssssesessssesesssssessesseessesssessesasesseeseesessses s 1
4 14852-G2 WIRE (CL#) rvvvvvvveeseeeeseessssnssesesseessssssoseesessssesssesesesssmesessssseseeessessesssssmeseees 1
5 18782-G1 CONNECTOR....cooommmnesseeeesnsesseesessommessseesssesemesesssesssmssssessseememssessessseeseond 1
6 14390-GO | NUT, LOCK, #6 - B2 .....ooooeieeeeeeceeseeseeessesssesseseeseessseessesemessssessessssasssseeeseessond 2
7 00559-G3 | WASHER, #B.......00mmmmmmmeeeereseceeeeesesmmmnssossssseseessesessemmmessessssesssessesseessssssseseeeeesssees 2
8 00645-G2 | SCREW, #6 - 82 X 1 1/4 LG eovermerreeerreeereseseeseesmessseseeeeeeeeseesssssssssesseesessesmeesees 2
9
10 | 23968-G1 WIRE ¢ e ceeeesesmssssessseesessesssssssssseseesseseeseseeesessessasesesssesessssssesmemssssesesssesssseses 1
1 | 11885-G1 WIRE .......ooooovevvsessssnssnesesessessessssssassenseseeesseessssesensnesssseesesessesasesesssoessssseessesssssmned] 1
12 | 23540-Gi WIRE ....oovvummeeeeeessssssmnessssssssssmsossesssesesmesessesesessaeseessessesemsesesssseemsesssessssseseseeeeees 1
13 | 11893-G1 WIRE ..ovoveummmeesesssssaseseessssssssssssssesssssseseseessesesessseesssssenseesetssaeessseesessemeesseesessees 2
14 | 11894-G1 WIRE .oovveumneeetsvasssenesesssssssssesssssesssssssssesseseemsesssesesessseesesesessenemseesesseememsseesessees 1
15 | 00994-GO1 | NUT, SILICONE BRONZE, 5/16 - 18 ...vovevemeereereeeeeeesseeesseeessssessssssssssssseeeesennnd 12
16 |
17
18 | 00993-GO1 | WASHER, SILICONE BRONZE, 5/16...cummeeeoeeeemeeeeenessssseeseeeeeseessssssssseesseseeeeees 12
19 | 00565-G8 | WASHER, LOCK, 5/16.......oceummerereememeesseseeseesesesssssseseseesessssssssssssssesesessessseseseeee 4
20 | 00702-G2 | NUT, 516 - 18 moeeeeeeeeeeereeeeseeseeeeseeesenssssseseeeeseessssessssssssssesssssssssseeeeesesssmeee 4
21 |
22 | 15736-G1 BATTERY HOLD DOWN..........oocoommeeereeeemaeeseseeeeseessssesseseseesessseseesesesssesessessesssan 2
23 | 15784-G2 | U BOLT woouuuucerieeoeoreereessssssmemmssesssseeeseseseeessssmmsessssseessesessssseesessseeseeesessssssssssssseee 2
24 [ 00559-G8 | WASHER, 5/16........oeeoueeeeceeeeeessreeseeseemsssseseeseseeessesseessssssssesesssssssssseeeesssssmmen 2
25 | 00565-G8 | WASHER, LOCK, 5/16.......ccoeeresssroseeeeeemesseeseseeemeesssssssssssssssessssssssmsssseesessssmse 2
26 | o00702-G2 NUT, 5/16 = 18 w..cvevveveeeseeereeessssssseseseessssssseseseesssesssssesessasasessesesmesseseessssmsssseoe 2
27
28 | 23544-G1 CLAMP, DOUBLE NYLON ...oouurrcoeeeeeneseseceeemssseesessesssseesesesssssesssessssesseeeeeee 4
29

Page V-3 Service Parts Manual EZGOLEUT



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

POWER WIRING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 ' DESCRIPTION QTY.
30 00567-G8 WASHER, LOCK, 5/16.....cccieirieeeeeeeeieeeiteeecesaesseesesseseeesseeeeseeeaeessnnensssasssenn 2
31 00532-G3 NUT, B/168 = 18ttt sttt ee e s eeeee et savesensne e eeaesnens 4
32
33 22344-G1 HARNESS, CHARGER CONNECTOR WIRING

(INCLUDES ITEMS 34 - 38) XI-500 MODEL ONLY........cocoetrureeeeeeeenreeeseeeesresnns 1
34 22349-G1 WIRE (CR-) ittt te e tsese s sats s s eee e s eesemeeemeeeesseassseseend] 1
35 22349-G2 WIRE (CLA) cetitiiiiireertertrereeieriste sttt esssereresssesse st seseeeneeseseeeeeensesnenl 1
36 18782-G1 CONNECTOR......cciortrteteirirrerteseete et sssaearesseseseestsssesessesesesses s emssneend 1
37 22351-G1 FLEXLOOM ...ttt ecreeesesene s ses st sss s s sateseese s neeeeeameneesns 1
38 17618-G1 CLAMP, NYLON ....otiiiieeceereeiseeeneeesesesseseeesreemeseeeesseneenesessssssssaseesend 2
39 23978-G1 HARNESS, DIRECTION SELECTOR WIRING

(INCLUDES ITEMS 40 - 45) .......ooooeeeeeereeeeeseseeesseseesseeeeseseeseeesssseeeee e 1
40 | 23793-G9 WIRE (S1)1rvvereveeeeeseessesssesesessaesesssessssseesesesssssesssssssssesseessssesssees s ssesssssns. 1
41 23793-G7 WIRE (S2)...utiiiiieteeirteesientete s ceees s scseesestesesesest s sesenseseseeseessnessesnend 1
42 17618-G1 CLAMP, NYLON .....coiteieirieercerireeeeeessesesesesssesses st ssseseesesesaneeeeesesmsasaans 5
43 23793-G8 WIRE (S2).....c ittt nteere e s e e e s s s st essesses st et e seseeseseeeeeeseesnens 1
44
45 | 23793-G6 WIRE (A1)...coeeeeeoeceeseceeaeeoeesseeeesesmeeseeesssessesesesssesseseessesssessessessesesesseseeeen, 1
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49).....ccoeeeeeeeecceeeeeennen 1
47 17137-G1 FACE NUT ..ottt ssse et s st s e e se s e s enesesseesnesananenes 1
48 17063-G1 IGNITION KEY ...ttt ieceeseeeees ettt eassse et es s ssts e seeseenesaee e sessessan 2
49 00568-G6 WASHER, LOCK, 3/4 ...ttt sttt eneeeeee e e eeneeeseessnassasnens 1

EZGDLEIT Service Parts Manual Page V-4



| REAR AXLE

Electric Vehicle

€l - ¥ SINTILI SIANTONI - €
€1 - ¥ SW3L S3AANTONI - ¢

‘THOLS IAILONOLNY ANV
1v @asvHOUNd 39 AV SIHL "AT19N3ISSY 3HO439 ATNO
ANIMdS FTVIN Ol ISVIHO ATOW 40 LVOD LHODN V AlddV ‘ILON

EZGOIETE

Service Parts Manual

Page W-1



I Electric Vehicle L REA_B AX!.E

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXX-XX WHEEL BRAKE SET (SEE SECTION DD FOR PART NUMBER

AND QUANTITY) c.vtiiiriiitiicees et e e ssssts s s s sasaenss e besas s e sbesssesns s sssessone X
2 27120-G01 REAR AXLE ASSEMBLY, 12.44 TO 1, XT-500 MODELS

(INCLUDES ITEMS 4 - 13) ....ecuiirreerirenteeeeeeeccntnesssssssssesesnseses s s s ssnssnand 1
3 27120-G02 REAR AXLE ASSEMBLY, 14.78 TO 1, XI-500 MODELS

(INCLUDES ITEMS 4 = 13) ...oeiiicicnererenrsesessseses e esene e eseseessses e ssnssenes 1
4 25228-G1 COVER ..ttt sttt sas st en s s st e 1
5 25227-G1 WASHER ...ttt s s b s e se s ssnennas 1
6 25226-G1 PLUG, CHECK/FILL .......vcuiiiiitircereeesereecetns st st eestese st esesee e sse s s 1
7 25229-G1 VENT, VALVE ..ottt nasessas s ststs s ss s sesesesnsn s 1
8
9 20377-G4 AXLE SHAFT, PASSENGER SIDE.........ccocenemeriietnrnesessreseeseeesessessssssesenes 1
10 20377-G3 AXLE SHAFT, DRIVER’S SIDE ..........ccecettenrrenrenestseenerecenesessesesessssssnons 1
11 15114-G1 SEAL, AXLE......oiiiiiciitirre et ssasassssssses e esess s ese s sesssenssnsennd 2
12 15113-G1 RING, RETAINING ..ottt nerresess st sess et sae e nes s 4
13 15112-G1 BALL BEARING, AXLE .......ceeeeeieecinnrentnensesteserae s sasaesssse e e ssssssesenan 2
14
15 15458-G1 WASHER, 20 MM.........ccoiiiiriincneneeeerercntesessssssss s e s s s s sssasesesenesessnns 2
16 15487-G1 WASHER, BRAKE DRUM, 5/8........c.cocevevertrretrrrrrssinisnseseaseressesesssssssssessnsssens 2
17 15483-G1 NUT, SLOTTED, 5/8 - 18 ..ottt raeesnsene e eee s ne s sene s 2
18 10387-G1 PIN, COTTER, 1/8 X 12 LG cevvruereerertererrerencressessesseesssesssesssssssssssssssssosssesessseed 2
19 12091-G1 CAP, SPINDLE ...ttt s st es s esenesaes 2
20
21 XXXXX-XX MOTOR (SEE SECTION U FOR PART NUMBER AND QUANTITY)................ 1
22 00559-G7 WASHER, 1/4.....orriecire et sn e s en e s 3
23 00565-G7 WASHER, LOCK, 1/4.......ccciiiereiririreeeeeeeresis s sssetesessseasesenssesese s s ssesssnns 3
24 00797-G2 SCREW, 1/4 - 20 X 1 1/A LGi....ociorrerrceereseseircrerststeseasts s sesnsesesesse st sesens 3
25 24261-G1 BUMPER, SPLINE .......coiieiiriiiece sttt seceretsnss s st st ss s s seaesesenessane 1
26 24939-G1 ADAPTOR, SPINDLE CAP .......coirceererenireert s eseserassssessessenesensssasesessssens 2

EZGODET Service Parts Manual Page W-2



| REAR AXLE

et

Gasoline Vehicle

2 - INCLUDES ITEMS 3 - 26

Page W-3 Service Parts Manual EZGEOMENE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR AXLE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1
2 25696-G01 SERVICE, REAR AXLE (INCLUDES ITEMS 3 = 26)....ccccovieeeceirceereeeesesessennend 1
3 14601-G1 RIVET ettt rrte s neses b n e s s sbe s e b s st b e et s e s et e aen 2
4 00559-G5 WASHER, #10 ..ttt seeseese s ssr e essssesr st s s e s e e seeneend 2
5 13728-G1 BUMPER ...ttt see e s eses st s s e sas st s sae s e s e e eaee 2
6 26815-G1 BRACKET, SHIFTER CABLE ...ttt cteesnee e et stsseeneeneee 2
7 26823-G01 BOLT, FLANGE, M8 X 1.25 X 100 MM LGi. .....ccoourveeieeeeereeniee e 8
8 26824-G01 BOLT, FLANGE, M8 X 1.25 X TIO MM LGi. ..ooeerieriiiecemeeercst st 8
9 26825-G01 BOLT, FLANGE, M8 X 1.25 X 120 MM LGi. ......ooeeirereeeeeeeeecee e 8
10 26826-G01 WASHER, LOCK, 8 MM ...ttt etsssecseenessee e st et eemee e 12
11 26827-G01 NUT, MB X 1.25 MM ...ttt nes e eenes e st e e 12
12 26772-GO1 PLUG, OIL FILL ..ttt ecetecece e se s sanessessessesaesnssss st seenen e soee 1
13 00518-G8 NUT, SLOTTED, 3/4 - 16.....cceeecetecceeeecte et see s eesn e st eee 2
14
15 26828-G01 WASHER, T0 MM ...ttt seenessesse e seeses s sssesessssat oo 8
16 26829-G01 NUT, TOMM X 1.5 MM ..ot srese s sas s st s st eee s see e 8
17 26766-G01 SEAL, OlL..c.utiiiiirierecertectesteseeisstsrescteseecneeeesreesessesseessesssssensensenssssssnssasensend 2
18 27601-GO1 AXLE CASE, DRIVER'S SIDE.......ccooiieceeeereeecrireesesenecsicssesesssessiessonenees 1
19 26809-G01 AXLE SHAFT, DRIVER'S SIDE ...ttt 1
20 27600-G01 AXLE CASE, PASSENGER SIDE ..........ooeeceeeeeeeeeceeeeesteereseseesnreessesanend 1
21 26810-G01 AXLE SHAFT, PASSENGER SIDE.........coiiieeiecieeieeseee e seeseeened 1
22 26768-G01 PLUG, OIL CHECK.......cooitrteereirteeeccreetste e caceeceesssssne s s esssanesnessssses 1
23 26770-G01 PLUG, OILDRAIN ........oot ettt ecneeessessesssesesseessenessassssneen 1
24 26814-G01 RING, RETAINING .......oooieeterreeeeecence et seeses e sasssscs e sssensenesnes 4
25 26811-G0O1 BALL BEARING........co et errrccecreecnnsseecsesssne e sssessr st ses st s aeeeane 2
26 15485-G1 WASHER, 20 MM ...t et e e s s s sensss s e s e e 2
27 24939-G2 ADAPTER, SPINDLE CAP ... eeeceeeecveerteenriteesiecsnesressseneesessssssesssnenennd 2
28
29 21830-G1 WASHER, BRAKE DRUM..........cootiietieirertree e e ieeeeseeeessessssnesnessessesmassessensen 2
30

EZG0OLEIT Service Parts Manual Page W-4




REAR AXLE

Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 10387-G1 PIN, COTTER . ..ottt s s s sae e seae s st eesesesssaesasesseeseneesnaes 2
32 12091-G1 CAP, SPINDLE .......coiiiiictrerrireetrceteenee s e sseste s e s sese s et sstaeessesssaessaessssesssssnseesnes 2
Page W-5 Service Parts Manual

EZGOLET]



| Gasoline Vehicle

= AR i & s SRR LRSS e

REAR AXLE

EZGOLEITT Service Parts Manual Page W-6



| REAR SUSPENSION

Electric Vehicle

25 - INCLUDES ITEMS 26, 27

27

l

|

VEHICLE |
FRAME |
l

Page X-1

Service Parts Manual EZEOLEUT



| Electric Vehicle REAR SUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QTY.
1 11645-G2 LEAF SPRING ...ttt st es et sreste s s snesaee e sassesae st ssseseesensssnes 2
2 27859-G01 SPACER, LEAF SPRING......cccocrtitreeieeercestestere e te st seesssae e st ese e ssasonend 2
3
4
5
6
7
8
9
10
11 20098-G1 BUSHING, RUBBER........ccoececterieieeeetnresessresessnie s e sesesesesesssee s sesesnesesend 12
12 15727-G1 BOLT, SHOULDER, 3/8 = 16 ....ccceeerteeerererereiesenctestesesenecesneseessessessesssssessessennd 2
13 00566-G1 WASHER, LOCK, 3/8 ............... 2
14 00532-G5 NUT, 3/8 = 16ttt seteee e sste e si s se e s e se s e e e ene e s assnestons 2
15
16
17 20279-G1 SHOCK ABSORBER..........cccetrienerteietnenenienesresaees e ste e ess e sassessessssesesaens 2
18 00428-G2 SCREW, 3/8 - 16 X2 1/4 LGi....cueeirierereretriestenteseneeesessssesessessessssassesseseesssnssens 2
19 00560-G1 WASHER, 3/8......c ittt se e ss e st e e as s 2
20 00550-G5 NUT, LOCK, 3/8 = 16 ...ttt s see e s sne et eanesneseeseeseessenseneand 2
21 10435-G1 WASHER, SHOCK ABSORBER........cccoovrirrrrennnrecaenas et ierrer e e te st ne e rene s 4
22 10194-G1 BUSHING, SHOCK ABSORBER .........ccccovrvirentninientnereeesesssesessesssssssssesssenead 4
23 00532-G6 NUT, B/8 = 24 ...ttt st sttt se s s s s s eeen s eressssssreanend 2
24
25 27458-G01 SHACKLE PLATE ASSEMBLY (INCLUDES ITEMS 26, 27)......ccceeeveeevereerennnae 2
26 27459-G01 BOLT, SHACKLE ........ccoitrieretrteestetertrseseestsesne e sstesesstssnessseseesnsseesneneend 2
27 27460-G02 SHACKLE PLATE (WITH STUDS) .....coceeeevirrertnenrcrissesceneesesressesessssassesneneed 1
28
29 27460-G01 PLATE, SHACKLE ...ttt se s e eve e ss e sse e sesend 2

30

EZGDILEITN Service Parts Manual " Page X-2



I REAR SUSPENSION

_l_EIectriE)lehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32
33 17034-G1 PLATE, SPRING RETAINER.........coomcetreereenrcrretseesstrae e ssesesend 2
34
35 13716-G2 U7 BOLT, AXLE ...ttt ettt ee s ees e sssasesssssssess e e aesssasesssnnens 4
36 00532-G5 NUT, B/8 = 16 ettt sse et ss s e s e e en s e 8
37 00566-G1 WASHER, LOCK, 3/8......c.iiirrceerienenernetresreestsiessstsssaeesrssesssessssesessssssssssssenas 8

Page X-3 Service Parts Manual

EZGOLECT]




| Etectric Vehicle REAR SUSPENSION |

=>4 = = [ TEXTRON| Service Parts Manual Page X-4



| REAR SUSPENSION Ga

D M B RO i s ot PP e

soline Vehicle

PART OF
FRAME

Page X-5

Service Parts Manual

EZGOLEUTT]



| Gasoline Vehicle | _REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25673-GO1 FRAME, INNER (WITH FACTORY INSTALLED ENGINE MOUNTS) ............... 1
2 00428-G6 SCREW, 3/8 - 18 X 2 3/4 LGi.....cceececeecceieerseststeseteessseens s ssesessssesesssnsenes 4
3
4 00560-G1 WASHER, 3/8......u ittt ettt sss s an s e e an s 4
5 00550-G5 NUT, LOCK, 3/8 = 16 ...ttt eies et n e e sesas e snesesesn s and 4
6
7
8 24957-G1 SHOCK ABSORBER..........ccvtetitiriuircncncaeasieseseesiscseesnsaessssssssesssssssenssssesesesnns 2
9 00560-G3 WASHER, 1/2......ceeittr ettt ettt e sbe s e an e e 2
10 00551-Gi1 NUT, LOCK, 1/2 = 13 ...ttt treetsessees st stesesne s e sne et s e n s 2
11 00550-G5 NUT, LOCK, 3/8 = 16 ...ttt ssess st ne e ene et s e 2
12 00560-G1 WASHER, LOCK, 3/8 - 16.....c.iiiiiiicerercrerrereicrecnnce st ss et s ens 2
13 00428-G2 SCREW, 3/8-16 X2 1/4 LG.....coovevvererercernrnnns e es 2
14 14462-G1 SPRING, COMPRESSION .........ccotirimieirinteneeieseceeeereesssesss s ssssssseessenessens 2
15
16
17 00406-G4 SCREW, 1/2 - 13X 4 1/2 LGttt tsecinaes e tesess et ese s s sensaes 2
18 12302-G2 MOUNT, ISOLATION ..ottt sttt ee et s e s sessssssssenssnsessnesensd 4
19 00566-G3 WASHER, LOCK, 1/2....ceiiiceree ettt st e es s s e 2
20 00551-G1 NUT, LOCK, 1/2 = 13 .ttt eses s sss s s s s esassene 2

EZGOLEIRT Service Parts Manual Page X-6



| SEATING | Electric Vehicle

SEE TRUCKBED COMMON SEATBACK

1-INCLUDES ITEMS 3 - 14
19 - INCLUDES ITEMS 21 - 28

Page Y-1 Service Parts Manual EZGOLENT



| Electric Vehicle - : SEATING |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25504-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 - 14) ...cooeereerereeeeceeeenene 1
2
3 18146-G** COVER, SEAT BOTTOM......cocrrarerinereeenieeesestessenmeenenasssssssssesssessesseeens 1
4
5 25432-G2 CUSHION, FOAM SEAT BOTTOM .....ccerierirretecesceeteceereeeenseeeresneseens 1
6 * SEAT BOTTOM, PLYWOOD ......cccroiirrenrrerieireseesssseesessesssessenensssssssssanas 1
7 17113-G3 TRIM, VINYL....ontsccrretreetees st se e se e en e sa s s s nesne s e 1
8
9 * STAPLE ...ttt sttt st sie et s s e snesaa s se e e ese s e nasne s esneanees 110
10 * STAPLE ..ottt s e s tesaesae s st e e e sasensebens 24
11
12 * PLASTIC, HEAT SHRINK......cooieererireeectereceences e setsesesenessesasssnesessnennens 1
13 * LABEL, WARNING - PROTECTIVE BAG .......cccoveeirerreeceeceereesenereesesnenees 1
14
15 18250-G2 BRACKET, HINGE ..........ccooiiierrititretestessnnnrentenensssssstesaesessessesassesssseesesssssesens 2
16 00115-G2 SCREW, SELF TAPPING, 1/4 - 14 X 1 1/4 LG c.cnerereeeereeeeeeetee e 4
17
18
19 25807-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 21 - 28)....cccocevveirrereerenreeenennes 1
20
21 18144-G** COVER, SEAT BACK.....ccccovteetrteeirrrcreescteceesreesesnnns eertiressee e raeneaaeesanenaat 1
22
23 25433-G2 CUSHION, FOAM SEAT BACK. ........cccecririrenerernseneeeratssssssssessensesnesesens 1
24 * SEAT BACK, PLYWOOD.......cccenrtreerrtenreneseeniessiscereesseessessssssassssssssesens 1
25 11782-G2 NUT, TEE, 1/4 = 20.... ittt cereesrecsessneseecsessnsssesassse s e e esnesnennns 2
26 * STAPLE ...ttt st cet e st e stessa e e e e sas e anneessnesee e s s et e sensessenann 95
27 * PLASTIC, HEAT SHRINK.......coooireriricerrrenrertnreseesrrsseessessssssesesssseseenensens 1
28 * LABEL, WARNING - PROTECTIVE BAG ......ccoceeiierirccieeiree e eenesaeneens 1
29 00915-G1 WASHER, #14.....coiitiiiiitercncrreene sttt et ese e sse s s s esnee s eeennsse s s e s sneseessasans 2
30 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4.......covieeeeeeeeeeeeceeeeeeeeeteceeeenennene 2

EZGODLET Service Parts Manual Page Y-2



| SEATING - ~_ Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LGi...oceoeeeeerrrecrcreeeenreteesiseeennes

Page Y-3 Service Parts Manual EZGOLENE



| Electric Vehicle ~ SEATING |

EZGOLEIT Service Parts Manual : Page Y-4



I SEATING (GXI/T-804 TUFF 1 Gasoline Vehicle

6 - INCLUDES ITEMS 8 - 18
18 - INCLUDES ITEMS 20 - 33
34 - INCLUDES ITEMS 36 - 52

Page Y-5 Service Parts Manual . | =>4 = | TEXTRON|



.?‘I_Gasol_ine Vehicle ,

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

__ SEATING (GXI/T-804 TUFF 1) |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22501-G2 MOUNT ...ttt e s e et et s e sttt s ene e et e s aeennaneas 1
2 00965-G01 BOLT, 1/4 =20 X B/4 LG c.eoeireeeeeeeeete ettt ene st see st ee e e saeseee s e 2
3 00559-G8 WASHER, 5/16.......ucoieiirtrtrteiesteirecte st esese e csse s sssn st e sasessenene e 1
4 12064-G1 PUSHNUT ....oritiitcctirtenecrertesercsseercte et st ses s ssesbesse s aentesse st s aneme s mesesseenend 1
5 33274-G01 ROD, SUPPORT .....cooiietrcrtrtrttererte e ese e s se st estsssesesener e e e saens 1
6 27390-G** SEAT BOTTOM AND BACK ASSEMBLY (INCLUDES ITEMS 8 - 18)............... 1
7
8 27385-G01 BRACKET, SEAT .....oiitetecteterrtecteieteeeeneseeres s essestssesnesssssssse saeennesesnennd 2
9
10
11 13728-G1 BUMPER, RUBBER .....c..cooteretrceteee ettt st esesnse e ssesateseenene e 4
12 00559-G5 WASHER, #10....c.eioiiririeiiririre sttt stes s sesessens sreemseneseena 4
13 00106-G6 SCREW, #12 - 24 X 3/4 LG .ctereeeeeereee et eeteaess s ts e esesesseesenen 4
14 27308-G01 RETAINER, SEAT PROP........ccoiterteceeeceeteeee s teeneseesesatsseeeneseane 1
15 00661-G6 BOLT, 1/4 - 20 X 3/4 LGi....ooveeertrtrcerteeeeeeceeeeseeseteceennee st ss s stssane e enes e 2
16 00664-G7 WASHER, LOCK, 1/4 = 20 .....cooteeeeeeeeceeeeeeeee e et satene e tse e s see e s 2
17 11782-G2 NUT, TEE, 1/4 = 20.....e et esstesse st e ee e s ee s e s et se e 2
18 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 20 - 33) ..ccouveeeeeierecverceenn. 1
19
20 27545-G** COVER, BACKREST .......ccteitreeteteeeeceesesevesi e sae s seessssssessesessesseneed 1
21
22 18868-G** COVER, SEAT BACK.......ccoitrriteietceceneeeesesesessesesssseesesssssessssnsenesseene 1
23
24 16705-G1 BOLT, 1/4 - 20 X 1 LG .cverieeeeereeeeeeeteceecr e stesnesnese e s e 4
25 00793-G2 WASHER, /4.t b esrasae b s eenne e 4
26 00664-G7 WASHER, LOCK, 1/4 = 20......oioeeeeceereeeereeeeetececrce et st sseeeneseneeend 4
27 11782-G2 NUT, TEE, 1/4 - 20 ... ettt cseses st seaessbt s e 4
28
29 * PLYWOOD, SEAT BACK .....ucortitetretectesteseeceeere e eneeteeveetseses e ssessensenne 1
30 * STAPLE. ...ttt sae et sassse e st san oo 95

EZGDLETE Service Parts Manual Page Y-6




::;I SEATING (GXI/T-804 TUFF 1) . Gasoline Vehicle I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION | Qry.
31 | 25433-G4 CUSHION, FOAM SEAT BACK.......coceeeeeermeesseesesseenesseeseeeseeeseeessessened 1
32 * PLASTIC, HEAT SHRINK............oeeeeeerereeeeeeeerereseeeeesessesssesesseeeseeeessssseed 1
33
34 | 27380-G SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 36 = 52) c.vcveveeeeeeeererrn. 1
35
36 | 00661-Gs BOLT, 1/4 = 20 X 1 LG covvvvcoeeeeereeeeeeseeesseseeesssesseeseseseesssessesessesseseeeesssned 8
37 | oo793-G2 WASHER, 1/4....cuumeeeereceeoeoesseseseemsessesssessmesssesesesnessseseeesessssseeessessssn 8
38 | 00664-G7 WASHER, LOCK, 1/4 = 20.....0v.ooomeeeeeeeeeeeeeeeereeessseseeesesesssseessssseseseeeeeeees 8
39 | 11782-G2 NUT, TEE, 14vvvvveeeseeeressvesesesessssessaseseseseeessesssssesssssesesssesseasssssssenemnens 8
40 | PLYWOOD, SEAT BOTTOM..........ceveeeeeeaeeseeeseconsseeesssmsssessseeseeesseeeeees 1
41 | 25432-G2 CUSHION, FOAM SEAT BOTTOM ....oecoreemeeereeessesenesseseseeesmeeseeeeeeseend 1
42
43 | 18146-G™ COVER, SEAT BOTTOM ...ooo.ooeeeeeeeaereeeseerseesssessseemssseseseesesmsseseseeennens 1
44
45 * STAPLE c.vorrmeeeevvveeeeeeeessssssssssesessesssssseseesesesasssesseessenssseseseessessesesseeseesen 110
46 | 12727-G10 GASKET, SEAT ...oooourreveeesesmseeeesesssmmeessessssessesesssssessmesssssssessessseesssssssons 1
47 * STAPLE .ooooerevevvesesseeeseeeeosasssseesesssmesssessesessessssesssssmsssessesesmeesssssesssseed 61
48 | 17113-G1 TRIM, VINYL ...oooounereeeeeeerneeseeeeeesseseseeesesemesssesesessesesseeessesseeseeeesssssson 1
49 * STAPLE .....cooooeoeevseeeese s essesseeesemsessssssesesseeeseessssssesssseesessssaoessseessessssenes 24
50 * PLASTIC, HEAT SHRINK.........c.reveeeeeeseeeeesenessessesemenseseeseeesmssssesseeenens 1
51 * TAG, NOTICE (SAFETY) .ooorreereeeemerereeeeseereesssnen ereeeresesesseseneesseeseseeeed 1
52 * LABEL, WARNING - PROTECTIVE BAG ...vcovvereeeeoeeessseeeseeeeeessseeeseens 1
53 | 18250-G1 BRACKET, SEAT HINGE ......vvcomoeeeeeeesseeseeesemessseseessesessesseeesesssssessesssessssesseeees 2
54 | 00661-G6 BOLT, 1/4 = 20 X B/4 LG .vvvvvvveeeeeveeeeeeseseeseeeeeeessssesssesesesesesssseessesessessemseeseeeees 4
55 | 11782-G2 NUT, TEE, 1/4 = 20 c.oovueeeeeveeveseeeceeeeesessesessesseesssessssssessesssseseessesesssemmseeesseees 4

Page Y-7 Service Parts Manual : EZGOLEEE



i Gasoline Vehicle SEATING (GXI/T-804 TUFF 1)

EZGOLEITT Service Parts Manual Page Y-8



| SOLID STATE SPEED CONTROL

Electric Vehicle

1-INCLUDES ITEMS 2 - 25
27 - INCLUDES ITEMS 28 - 30
37 - INCLUDES ITEMS 38 - 49
58 - INCLUDES ITEMS 59 - 78

82

<8 1
/"

v
A
ot 76
) . /f [C@\
) G ”\0. N

I
®
/

REAR OF
VEHICLE

Page Z-1

Service Parts Manual

(=7 1= [ TEXTRON]



M el
IYNIWY3L AHALLYE 9¢+ cl

HOLO313S NOILO3HIA NO .O. - NMOHS
H31IWOILNILO € VL1 H3TM0H1LNOD Sv n_wm_._,.__w_x_w_
HALIWOILNILO ¢ 9v1 Y3TTOHLNOD 300Ia NO
M I Y1 H3TTOHLNOD 0 S, INN HAATIS

Pl -4

Ll +4

NOILVYNILS3A NOILYNOIS3Q )
JHIM H3I13IWOILNILOd

SOLID STATE SPEED CONTROL

N

L

Electric Vehicle

Page Z-2

Service Parts Manual

EZGDOIEILE



| SOLID STATE SPEED CONTROL Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 25389-G02 SOLID STATE SPEED CONTROL ASSEMBLY

(INCLUDES ITEMS 2 - 25)......cvrmeeeecmreneresesessssssssssssssssssssssessassesesssssesssssssnens 1
2 22717-G1 CONTROLLER ............... e eeteesreereeninesr et st s b e rsar e et e sae e aer e e nanennans 1
3 00414-G5 SCREW, 1/4 - 20 X 5/8 LGi. ..ottt se sttt esen s 3
4 00660-G7 WASHER, STAINLESS STEEL, 1/4 ...ttt eeeeeas 4
5 11027-G2 NUT, LOCK, 1/4 = 20.......cmiriccirtnenentnerreessstsse e cesesesesesesesesssssssssend 4
6 23793-G3 WIRE (SOL = BL4#) ceeticeciciinirree e srrss st eseesene s s s ssasas e 1
7 23793-G4 WIRE (M = C) ottt ettt sssssss st e se s s s ss s s 1
8 23793-G1 WIRE (SOL = B4) ettt sssrseseses s ssss e essesesesssenssssesssend 1
9 24021-G1 WIRE ..ttt sttt et a et e 1
10 25949-G01 MOV e ettt b e s st ssnnns 1
11 00414-G6 SCREW, 1/4 - 20 X /4 LGi. ....outriirerereneteeeresesasasse e st ssnsas e 1
12 00270-G5 SCREW, 5/16 - 18 X 5/8 LGi. ...ceoveerererrerreeertsieeereceseerene s sesessssasennns 4
13 11027-G1 NUT, LOCK, 5/16 = 18....cceiciieeereecttectc et ns 4
14 11845-G5 CLIP, INSULATED CABLE.........cecvtirreeeccrmreetnentesssesene s ssssasssasaane 1
15 20468-G1 SOLENOID ...ttt st st e r st s mene 1
16 30353-G1 DHODE. ...ttt sttt et n st st be s s s b b s ns s sns 1
17 21764-G1 RESISTOR ...ttt st s et s sesae s en s ss s bene 1
18 00526-G4 NUT, #10 = B2ttt s st st ne s 2
19 00565-G5 WASHER, #10 ...ttt srs st e ene b sssssend 2
20 00565-G8 WASHER, 5/16 .....ciieereeerceserre sttt T 2
21 00544-G4 NUT, 5/18 = 24ttt ssses st s nene s s b se s 1
22 25378-G01 BRACKET, ELECTRONIC SPEED CONTROL .....c.cocneemrerreeeeeeersetsse e 1
23
24 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt ssntsrssesesss et sess st senennns 2
25 00414-G4 SCREW, 1/4 - 20 X 1/2 LG, cevererneeeeeersrtsesees st seesssse s s e s eans 2
26
27 22587-G8 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 28 - 30) ....ovvniieiiercnennenne 1
28 24465-G1 SOCKET ...ttt st st e se e s ae s s b s s ssassssssenes 2
29 00526-G4 NUT, #10 = B2ttt et sss s eb et bbb s s s ensens 2

Page Z-3 Service Parts Manual EZGO0EWT



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

SOLID STATE SPEED CONTROL

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QrYy.
30 | 23722-G1 ROD, CONTROL ... oveeeeeeeeeeeesseeeeeeesseeeeseeessseeenes S 1
31
32 | 15944-G3 BALL JOINT BALL «..oooooeeeeeeeeceneeeeeeesnesseseseseeessesseeeeeeseeeesesssesssssmseesessseeeeeees 2
33 | 00661-G8 BOLT, 1/4 = 20 X 1 LG covomrereeeeenneeecessseeeeeseeseesesesessseeseeseseesssssssesssssseesesssseeeee 4
34 | 00559-G7 | WASHER, 1/4.....oeeeeoereeeeeeemseeeeseeeemeseeeeseeeeemessseeesssssssssssssessessssseeeeeeeems e oes oo 4
35 | 00565-G7 | WASHER, LOCK, 1/4...ooceeesieeeeeeereesrseeeseeeemeessssseessssssssssssseesssssseseeeee oo 4
36 | 00532-G1 NUT, 1/4 = 20 ...covummrereeeeeeeseesosesseessssseseseseseseesessesseessesssssseseesessssssssseesessssseeseend 4
37 | 25332-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 38 = 49) .....veveeeeeeeeeereereenrrerse. 1
38 | 25331-G1 PIVOT ARM .....coveommneeeeeessssnsesesseesssssseseesesesessesssesesessssssesseesmssssssssssssssmsse 1
39 | 00526-G4 NUT, #10 = B2.....oouueeeeeveeee oo sessesesesseseesessessesseseeseesseseesesssesesssseesssenns 2
40 | 00565-G5 WASHER, #10 euncevvvvveeesnseessssssssssssesesessssesssesessesesesessessssesseeessssesssssseeee oo 1
41 | 24479-G1 BALL JOINT BALL .......coveeerernreseeeeemeneessessesenesssssssesenesesssesseseesesseesessssssssss e 1
42 | 11098-G9 NUT, LOCK, 5/16 = 24..oeuecveoemsseeemeeseseeseeesseseeeessesseseessesesssesssesssssmesessseond 1
43 | 15944-G3 BALL JOINT BALL .......oooveeeernneesceesessssesseeesemesesseesesessessesesesessssseessssese 2
44
45
46 | 24621-G1 WASHER, NYLON........emserrvveesesmssesessessenssesessessesssssessesssssessssseesesssssesseseeend 2
47 | 25328-G1 PIVOT ROD ....oovvouumneneeeessusssseeseessessessessessessssesesseseesssessssesseseseesssessssssseseseees 1
48 | 14390-G1 NUT, LOCK, 3/8 = 24h....oeeereeeeeeeseeeeneeeeseseesssessenessessessssessemmesssssssssseesessmnn, 1
49 | 12064-G1 PUSHNUT w.cceovveoeeseeeeesessssesssessessesesessesessasessesessesssesseseeseeesssssssssssesseen 1
50
51
52 | 00150-G4 | SCREW, #10 - 24 X 1/2 LGioeveurevemmersereeereseeseseeeseeeessesssssssssssesssssssssessssmeseeeesnes 3
53 | 00559-G5 | WASHER, #10.......oooceeemuesiceemsseeemeeessseseesessseeeeesesssessssssssssessssseeeseseeeeeeesssssosesend 3
54 | 00565-G5 | WASHER, LOCK, #10........ocorooereemseseeeeeresseeseeeessesessessessssssssssssesesseessseseeeeesesnns 3
55 | 00526-G3 NUT, #10 = 24 ooccoeoreteeeseeeeseeseeeseesse st seesesessessesssssesesesseseseesseseesssssseesenend, 3
56
57
58 | 25458-G1 POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 59 - 78).....vveerrerrreeree.. 1
59 | 25460-G1 POTENTIOMETER . .....covurereseeesesssessseeeesessseesssssesessssseesemssesesssssessseeseeees 1

EZGDLEIE

Service Parts Manual Page Z-4




‘| SOLID STATE SPEED CONTROL

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 23275-G1 BRACKET, POTENTIOMETER MICRO SWITCH ......cccoooeeimiercceeeieenees 1
61 00645-G1 SCREW, #6 = B2.....oceiiiitcccrereeserteecree et tsas st sese s s st se s sesenatens 2
62
63
64
65 00565-G3 WASHER, LOCK, #6 .......cecuiiirrrirririresnesceceestressssssssesese s s esesssssasanne 2
66 00525-G5 NUT, #6 = 2.ttt svs e e e e 2
67
68 10606-G5 MICRO SWITCH. ...ttt ettt ene e s s 1
69 00567-G3 WASHER, LOCK, #6 ......couieiirirecrirerertssrie s ssssssesesesesesess e ssesnsens 2
70 13514-G1 SCREW, BRASS, #6 - 32 X 7/32 LG. ...ccevevirrrrrrrreserereseesee s RO 2
71 14628-G1 TAB, FASTON. ...ttt e sn st eb et sne st eaes 1
72 23975-Gi1 WIRE ..ottt et e se st s 1
73 24019-G2 WIRE ..ottt es st s s e saeed] 1
74 17064-G1 TERMINAL, PUSHON .........cccocevrerermnnen. reterereerreaieee bt s aneaenanas 4
75 00565-G5 WASHER, #10 ....oeiiiciiet ettt tssressen s e s e s bbb s ss et seened 1
76 00526-G4 NUT, #10 = B2ttt st st ees e s e st 1
77 00372-G3 SCREW, #8 - 32 X 3/B LG ...ctririrrerereeecceeertntstererssasssse e s eeesaesssns 2
78 00559-G4 WASHER, #8 ...ttt ss s sress s ne s sessened 2
79
80 17618-G10 CLAMP, NYLON .....oireirinnncetnnresesseeneennenssesessesessseenns e 1
81
82 23723-G2 COVER, ELECTRONIC SPEED CONTROL......ccccceveierereeeecreeeeresere s sesessanne 1
83 16469-G1 WASHER, FENDER ..........coovtiiertntntnnieesresneees s sesenenesese et es s s s ssas e 1
84 14419-G1 WINGINUT .ttt s st st 1

Page Z-5 Service Parts Manual EZGOLET



| Electric Vehicle SOLID STATE SPEED CONTROL

EZGOLEIT Service Parts Manual Page Z-6



Gasoline Vehicle

STARTER/GENERATOR

TEMS 10- 13
TEMS 18- 23
TEMS 26 - 28
TEMS 33 - 37
TEMS 41, 42

TEMS 2 - 43
TEMS 3-5

NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES

1-
2.
9-
17 -
25 -
32 -
40 -

SN\,
\\\\\M\M\\\‘__Z////////
)

\“\uw%
(@

NS

2

EZGOLENTT

Service Parts Manual

Page AA-1



| Gasoline Vehicle

STARTER/GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER/GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43).................. 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3= 5) ....cccveuvriiriirerrceseeene. 1
3 26871-G01 BALL BEARING, REAR ..ottt sr et 1
4 26872-G01 BALL BEARING, FRONT ....coeeieteceetceceeceeecteeneeseet e snes st ene e 1
5 26873-G01 HOLDER, BEARING.........ccoortrteriteienierecesteceentte e snesesees 1
6
7
8 26875-G01 COIL, FIELD .t rrtrtnteirie e se e es et sne e ssess s se s sssssesenn e 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY (INCLUDES ITEMS 10 - 13)........... 2
10 * NUT ettt et ene s e s s n e st s s ne 2
11 * WASHER, LOCK......oiiitiectr sttt re et n s s st nes 2
12 * WASHER ...ttt a s et e 2
13 * INSULATOR ..ottt rttestse e ettt se s s s srs s snsssend 1
14 26877-GO1 SCREW, POLE CORE SET ...ttt et tese e e s 4
15 26878-G01 COVER, FRONT ..ottt tse e eesssess s se e et s sne s seeene e 1
16 26879-G01 COVER, REAR......ooottrerirtecrrstete s e 1
17 26880-G01 “A” TERMINAL ASSEMBLY (INCLUDES ITEMS 18 - 23) .....cccovereenrncnnnne. 2
18 * TERMINAL ..ottt ectee e e ce et b e e e sssenesbest s senemeesennen 2
19 * INSULATOR ...ttt e te e ne s se s eseses s e sesasnens 2
20 * INSULATOR ........cooittcrtircretntetsresre st nese e sas s ss e enessssesrssssaesssnssaeas 2
21 * WASHER.......cooitrrrcrrestc e erereete e e esssanrenes 4
22 * WASHER, LOCK .....ui it eresce st ste e seeesceeseessssssscsssessesessans 4
23 * NUT ettt ettt e ea s bbb enes 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .........c.cocucu..... 1
26 26658-G01 BRUSH ...ttt st 4
27 26882-G01 BRUSH SPRING.......occictereeertesecteeeeneseesesresseese st esenesresse st s s e 4
28 26883-G01 BRUSH CONNECTOR........ccotrtereerrteteteteet et enese b esse st esresessnene 2
29
30 26884-G01 KEY ettt see e s e e s st e n e e st enen 1

EZGOLEE Service Parts Manual Page AA-2




I STARTER/GENERATOR L Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
31 26885-G01 PULLEY ettt rtern s s s tse e s snsesssansss s eseeenasssvarensesnssonesnsssnsnsmten 1
32 26886-G01 PULLEY ASSEMBLY (INCLUDES ITEMS 33 - 37)..cccoieeiieccieenreeieesessassnens 1
33 * NU T et rtr et ssar s e sae s seesaaesese st san e besasse st s sassmened 1
34 * WASHER, LOCK ...t crecnsreseesses e s s e san s e e ssses st s e enaeand 1
35 * SCREW ...t srsne e ce s eseesee st essassstsssesssessessssonsessssensenemend 3
36 * SCREW ...ttt csre e sseesss e s e ssssesb e tnsessbasasesatssmeseneend 4
37 * SCREW ...ttt s e e e e s sses s s sbessasbsassnssssssssssssnsonnd 2
38 26887-G01 BRUSH 1 COVER....... o eiitectrcirreeestessescsseescsssessee s s s st es st s e sesenmes 2
39 26888-G01 BRUSH 2 COVER ...ttt cstrenessesseesbess st ssstssasas s e s 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42) ................... 2
41 * WASHER ... ettt ettt e sass s b s s besaessasesnen 2
42 * WASHER, LOCK ... eeerieeeertectrceserresetessnestecsse e snsssessessssssssenson 2
43 16896-G1 TERMINAL COVER ...ttt srtesstessressessseesnasesssessesasand 4

Page AA-3 Service Parts Manual EZGOLIEE




Gasoline Vehicle STARTER/GENERATOR

EZGOLERTN Service Parts Manual Page AA-4



Electric/Gasoline Vehicle

| STEERING

LS - 8¥ SNTLI SIANTONI - SP

¥ W3LI S3ANTONI - €V

02 - 91 SIN1I SIANTONI - S1

45 - S1 SN311 S3ANTONI - vI
Ol - 8 SWT.LI SIANTONI - L

EZEGOREUITT

Service Parts Manual

Page BB-1



| Electric/Gasoline Vehicle ____ STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1
2
3 27102-G01 HOLDER, CLIP BOARD ........ccotveieeererirtrisitsees s ssss s s e sesesesesssenesssesenens 1
4 18464-G1 SCREW, #8 X 7/8 LGi.....eceiiiiirie ettt ssistes e ene s b senss s s 2
) .
6
7 18325-G1 STEERING WHEEL ASSEMBLY (INCLUDES ITEMS 8 - 10) .......ccouevvvrnerneee. 1
8 23225-G1 HUB, COVER EXTENSION.........ceoeetrteccrtriertstncre et seee e sese e 1
9
10 23172-G1 WHEEL, STEERING.........cccctiiiereereeecrrrntntse st se st sse s snsenend 1
11
12 14390-G2 NUT, LOCK, 5/8 = 18.....eeiieircirirrctee s steset s ssssese s s ss s sens s 1
13 16772-G1 SEAL, STEERING WHEEL......ccccoueertrreeesenenstetesrtesetssss e sssssennd 1
14 19152-G1 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 15 = 57)...cccvvvrmrereerevenrnen. 1
15 17163-G1 STEERING SHAFT ASSEMBLY

(INCLUDES ITEMS 16 - 20).....cccreueeciirerrerseeneeeeeseseseesesesesessssasssssssssens 1
16 * SHAFT, STEERING ..ottt tseens e naend 1
17 * PIN, DOWEL, 1/4 ...ttt sessssnetsseen e e e 2
18 * COUPLING ...ttt et ss et et st s s st see et ssssnsnns 1
19 * WASHER, THRUST ...ttt rese s s seneaea 1
20 * PINION, STEERING ........cccccoectercvrirerrcrernreennnens RRTOTOO 1
21 19153-G1 STEERING COLUMN UNIT .....cormirereiernrernrrennesesssessessseseseseasesenessssssasans 1
22
23 * GREASE FITTING ...ttt seeeniraressssssssseassssesssssseesesesssssesesnnes 1
24 00444-G8 SCREW, 5/16 - 24 X 1 LG .ottt sessstsseeenee e ensss s sseesnend 4
25 00565-G8 WASHER, LOCK, 5/16 .....uceieierceeterrersiesrsesee e ces et sessennns 4
26
27 17140-G1 SLEEVE. ...ttt sttt sse st st sas b e e ne st s e s ese s b esnnnnnes 1
28 17161-G1 BUSHING ...ttt see s s ees 1
29

EZGDLEIT Service Parts Manual Page BB-2



STEERING Electric/Gasoline Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | oo118-G2 SCREW, #6 = 18 X 1/4 LG ovvvveoreneeeveeeeeereseseeessesesseesessesseseessssseeessessssen, 1
31
32 | 51294-G1 WASHER, WAVE ........ooooneeevsesnssssseseessemeessseeseoessessesesssessesssessssssessesmsee 2
33
34 | 23279-G1 GEAR, REDUCTION .....ooourrreeemeeseeseseseseseesseesesseseseessessesensessesmessessssssns 1
35 | 13059-G2 WASHER, THRUST ..o eeveereeessreeeeeeeeesesesesseeeessescesssssessseesessssssesesssenand 1
36
37 | 19154-G1 GASKET, HOUSING .......ooonerreeaeceeesssesseossssesesesssessmesessseressesssoessesessssn 1
38 | 17618-G1 CLAMP, NYLON....ocervrvemmmeresessnsesesssssesssssmsseesessmessesesssssesesesessssesseseessse 1
39
40
41
42
43 | 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 44) ......c.oeeeereereeeseeeeeeoesseessones 1
44 | 13570-G2 COVER, RACK........comrvrreermeecemmmsesssssaessssemssessssssessssssssseseeesseseeensssesees 1
45 | 15407-G1 RACK AND ROD END ASSEMBLY

(INCLUDES ITEMS 48 - 57) ......oouurrvveeneeeseemesssesseeessesessssseseseeseesesssssessssnnns 1
46
47
48 | 18456-G1 GREASEFITTING woooovvvvverececeonssseeeeeseeesssmensessesssesessessssesessesesess e 1
49 * RUBBER BOOT, TIE ROD END........ooveereeeennnneee. eeenene e 1
50
51
52
53 | 17617-G1 BELLOWS ....ooouerrreeemneeseseeressssssesesessesessessasesesenesesesseesssesseeesesesesmsenees 1
54
55 | 11391-G1 CLAMP, HOSE .....coooosvvoeeseneesssssescsssnsssesesssssassesessssessssssssessssssseees 1
56
57 | 50209-G1 NUT, SLOTTED, 7/16 - 20....vvveeereeeeenseeesemsenseeresseeeseesssessenesseseesseseeee 1
58 | 10387-G2 PIN, COTTER, 3/16 X 1 LG. crevvvveoeroeeeeeseeseeeeesesseeesseseseessesessessssseseenssesesssssenes 1

Page BB-3 Service Parts Manual EZGOLEWE



Electric/Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

STEERIN

G

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59
60 00444-G8 SCREW, 5/16 = 24 X 1 LGieeeeieeeeeereseeesveeseeeesssesesssensseseesessssesssnessseessmssseees oo 3
61 00565-G8 WASHER, LOCK, 5/1B....oueeiieeeeceeeeceeeeseeeseeseeesssessssessssesseesssessesesssssesessesssmes e 3
EZGDILEIE Service Parts Manual

Page BB-4



| TRUCKBED

Electric Vehicle

1 - INCLUDES ITEMS 3 - 43

Page CC-1

Service Parts Manual

EZGDLIEWT



Electric Vehicle TRUCKBED

EZGOLEIT Service Parts Manual Page CC-2



| TRUCKBED Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.
1 18218-G5 TRUCKBED ASSEMBLY (INCLUDES ITEMS 3 - 43) ....ccoeereeerererereeeeeeceeeena 1
2
3 18205-G3 FLATBED ...ttt ettt sttt st ene e enasenessensnenad 1
4 18198-G1 SIDE PANEL, PASSENGER SIDE .........cceevenientniriereserresereseseecsesesesesenes 1
5 18198-G2 SIDE PANEL, DRIVER’ S SIDE.......cccrrterrieceeccnereeeessenssssese e sesenesssenes 1
6 27270-G03 TAILGATE ...ttt eesesestssssese s et sba s sessensnssnsessessss e e ensens 1
7
8 18484-G3 SEAT PANEL, PASSENGER SIDE.........cccocvvivinrrtriteererincnretesseseeeseseeenans 1
9 18484-G4 SEATPANEL, DRIVER'S SIDE........coceviertrreneeeerererereesesessssesese e seesesenenes 1
10 18449-G1 SCREW SELF TAPPING, #8 - 32 X 1/2 LG.....eeeveeceerrrreeseriseeneneseseesssennes 10
11
12 19776-G1 RESTRAINT, HIP HANDHOLD........ccctreetreeeenrereestrssae e seeneeseeassesreseneeeas 2
13
14
15 14776-G1 IPNUT, 174 2 20ttt e 4
16 16705-G1 SCREW, 1/4 - 20 X 1 LG ..ottt sasesssssseseesesen st ssanees 4
17 16705-G3 SCREW, 1/4 - 20 X /4 LG ...t crrssesssn s ssese s 4
18 00915-G1 WASHER ...ttt et et s et 6
19 14390-G4 NUT, LOCK, 1/4 = 20 ...ttt sseeeesasssssssssese e eresesenes 2
20
21 16705-G1 SCREW, 1/4 - 20 X 1 LG c.covreeereeeeretereenreecsieeenns resreree et snead 12
22 00915-G1 WASHER ...ttt e e n s 12
23 00559-G7 WASHER, 1/4 ...ttt et sas et e 12
24 14390-G4 NUT, LOCK, 1/4 = 20.....oviiiieicieerteeene et sessssas s essssnssesesn s s nnnens 12
25
26 18621-G1 LATCH, TAILGATE........cuiiiiietiiicretesesesienen st s feanses et se s s sesesesssenas 2
27 16705-G3 SCREW, 1/4 - 20 X /4 LGi. .eiomeeneereceneecrnrscrrsresessessssesss s ssaeseveesesenseneed 2
28 00915-G1 WASHER ...ttt st 2
29 14390-G4 NUT, LOCK, 1/4 = 20 .....comiiciireeeeieiertstenteesteste e se e sessaste s eneeasenessenes 2
30

Page CC-3 Service Parts Manual EZGOLEUT



I Electric Vehicle o

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

: | - TRUCKBED |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 18470-G3 BRACKET, PASSENGER SIDE TAILGATE .......ccooceuiiireeeteeeeeseeeeeeeseensenas 1
32 18470-G4 BRACKET, DRIVER'S SIDE TAILGATE .....ccocveetverereeeeecnereesneeeseeseseseenanas 1
33 14465-G1 STRIP, SUPPRESSOR......cuiteeeeeeteteecrcteeste st e s eeeeeseeeeeeessnesssenssnans 3
34 16705-G2 SCREW, 1/4 - 20 X 5/8 LG. ....ocvevvrvrereireesiseenen rerereenteenarere e nbe e e ensaenead 2
35 00915-G1 WASHER ..ottt eetee ettt et st s s e st eeeeeeemee e s e saen 4
36 14390-G4 NUT, LOCK, 1/4 = 20.....coiirtrereiiirenerenteste e ese e ese st s sessnen e 2
37
38 16705-G9 SCREW, 1/4 - 20 X 1 1/4 LG ettt eeeeneanans 2
39 18478-G1 BUSHING, TAILGATE........ccvietertereenteeteste et ssesesessessessseesesessensessssnnmnn 2
40 00559-G7 WASHER, 1/4 ...ttt st e ee e s eesenasaas 2
4 14390-G4 NUT, LOCK, 1/4 = 20....ueeeeiceeeeeeeeeeceeteeecresteesestseseseeeemeseseeeeesesesenssesseand 2
42
43 27130-G01 LABEL, WARNING ..ottt enesesaesse e s e ee e 2
44
45
46 | 18159-G1 BRACKET, BED PIVOT ...oouuueveeeceeoenssssseeseesosesssesessseseeessssesesseseeesessesesesssesend 2
47 | 13437-G4 SCREW, 3/8 - 16 X 1 LGiuueemeerreeeerreeeeeeeeeesseesssessseesssessesseesseessesseeseesees s 4
48 | 11027-G5 NUT, LOCK, 3/8 = 16 ..vvueeverrerreseresnseosesssseseeseseseseseseessesssessesesseesesmsssssess s 4
49 | 00665-G7 SCREW, 3/8 - 16 X 1 1/4 LGiureveeoeeeeeeeeeeeeeeeoeeeeseeseeeseeesesesssesseseseeeeeesseeeseens 2
50 00653-G1 WASHER, 3/8......ooietetiiertrie e etesesteeeer e s st esaes s e eeeesse e seeseeeseeseseseseananans 4
51 18220-G1 BUSHING, PIVOT ...cooirtiintiterrteeriee e seseesecesesssesesioenessentseeseasteseseseennesend 2
52 00891-G5 NUT, LOCK; 3/8 = 16 ....ceeceiereereetecceee ettt e e e st ese st e e et e eenemesans 2
53 13437-G4 SCREW, LOCK, 5/16 = 18 X T LG ..eeueerereeereeereeceeeeseceiee et eve s s esanans 2
54 18315-G1 FASTENER, 5/16 .....ooctioteeeeieetesteciecteeecteeteeseenesteese st st e eseeseesee s eeeseeseessens 2
55 11840-G1 NUT, 5/16 = 18ttt sae s st s eb e e se et neese et e e seseessnesend] 2
56 14382-G1 STRIP, NOISE SUPPRESSOR .......coitieteteeetetiteeecseeeceessesressessasesesseseesaesesend 4
57
58
59
60 19565-G1 DECAL, XT-B00......cteerereereeterenenesesseeeeseresssesessessessssssssessesssssmesessesssesssssseaend 1

EZGOIIRTE Service Parts Manual Page CC-4




TRUE_I_(_BEP B B - Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
61 |
62 | 19828-G2 | DECAL, X500 oooooooooooooooeoeeeeeeeevereeessessssesesesssesssmsmssssssssessseessseeseessessseeeeesesesees 1
63 | 19818-Gt DECAL, WHITE E-Z-GO .....v.vvvvvesmsesssssssssssaesmssessssesesssesesseessesessesssesesssssessenmnennnd 1
64 | 26516-GO1 | DECAL, 4-CYCLE GXI, E-Z-GO .ooveveeeeremmsemesemmmsessessessssssesssseseeesseessessseeeesesssnees 1
65 | 26518-G01 | DEGCAL, 4-CYCLE GXT, E-Z-GO..oormereomeeemeeremesmmmmemmsssesssssssssssessseseesesessessesseseseenes 1
66 | 19818-G2 | DECAL, BLACK E-Z-GO......ooeoeoeeeeeeeeeeeressseesenmmsmmmmmssssssssssssessseeeessseeseseeseeeseesens 1

Page CC-5 Service Parts Manual EZGOLEUE



| Electric Vehicle ~ TRUCKBED |

EZGODLEIT Service Parts Manual Page CC-6



l TRUCKBED (BOLT DOWN) _____Gasoline Vehicle |

TRUCKBED

47
9
\O ¢
o
1-INCLUDES ITEMS 2 - 23

Page CC-7 Service Parts Manual EZGOMEIIT



| Gasoline Vehicle , TRUCKBED (BOLT DOWN)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27683-G01 TRUCKBED ASSEMBLY (INCLUDES ITEMS 2 - 23)......cocccvveveiereeeeereseeneen 1
2 27678-G01 SIDE PANEL, PASSENGER SIDE ........ooeeeeeeeeeeeetececeeeereneresveees e seaee 1
3 27678-G02 SIDE PANEL, DRIVER’S SIDE.......cccoueieeeeetetreeeeetrescetee et seesesmesessesenanns 1
4 16705-G3 SCREW, 1/4 - 20 X 3/4 LG ..ottt ccnesse sttt e ee st eeeeeeeee e 18
5 00915-G1 WASHER, 1/4 ...ttt vttt s te et e ee s e e en e enas 14
6 00559-G7 WASHER, 1/4 ...ttt enecsecteese e s n et ssesses e eeesre e e ee s eand 18
7 14390-G4 NUT, LOCK, 1/4 = 20...erereeeeeeeeeecteteete e reteetee et snesset et sssseseese s e seend 18
8 27667-G01 TRUGCKBED ...ttt seetsceete s cae e st sbeseesare s este st se e s n e e e enen 1
9 27556-G01 INSERT, TUBE ....c.ooteteceetereeetecteee st esesssse s nesnssses s e eseese s e e e ees 2
10 27684-G01 INSERT, TUBE .......cooiiteieeertetes et saseste e s e s en e e eee e 2
11
12 27661-G01 TAILGATE ... ettt ere et e e s e e e te s bsa st abs sae s e e s e e seeaeaenee 1
13 27544-G01 CHAIN. ...ttt st se et s s esesasen bt e e e e eemennene 2
14 00106-G6 SCREW, #12 - 24 X 3/4 LG .ottt e et reeesesssss et e et snens 2
15 00915-G1 WASHER, 1/4 ...ttt ettt re s 2
16 27593-G01 LINK, CONNECT .....coctiiirtrreetrentrtrirtris e s see e sssessesnssesssssssnesaseneand 2
17 27675-G01 PIN, DRIVER’S SIDE BED LOCK ........oouiereeertieeieeceereeeesrsestest s s emeenne 1
18 27675-G02 PIN, PASSENGER SIDE BED LOCK ......cooiurieeieciriensiesesieeeeereeeeaoeeseeeenen 1
19
20 27666-G01 HINGE ...ttt ste st ese s sne e snesbesresmsneneeend 2
21 16705-G3 SCREW, 1/4 - 20 X 2 1/2 LG. ceoveeeeeerecreeeeeveeene, eerenee s er e s e saaeenand 2
22 00559-G7 WASHER, 1/4 ...ttt st st et ne et een 4
23 14390-G4 NUT, LOCK, 1/4 = 20......cocteeereeierercirtceeesieeeeeeeeeseesneseeseesrssessessesssessssssssond 4
24
25 27539-G01 BUSHING, PIVOT ....oiiiiiiiteinteteneerrcentestesseseeseeseseesrssessessesessessesssesssssssssssene 2
26 00665-G3 SCREW, 3/8 = 18 X 2 1/2 LGttt cecrs s sse st bt e s e n e ene e een 2
27 00891-G1 NUT, LOCK, B/8 = 16 c.neeeeeeerrcteeiereete e stcseeeseisstssncsssesassseressrsssssstsesmrenesssesemeend 2
28 00653-G1 WASHER, 3/8..... ettt ereesers s esasesss e r e e snesbessss sts st ee e s mend 4
29 70113-G01 RUBBER BUMPER.........o oottt seesc e ss s enssne st s te e e e ee e 2
30 00544-G3 NUT, JAM, 5/16 = 18....ceeeeeeetreiecertetete et es e e sse st et sse st eeen 2

EZGODEIT Service Parts Manual Page CC-8




lTRUCKBED (BOLT DOWN) L Gasoline\_lehiclg

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 27687-G01 BRACKET, LOCK DOWN........ccomrrnenineneirnntnensssssseseetressssssesesesesenssssssssssecenn 2
33 00438-G4 SCREW, 5/16 - 18 X 1 1/2 LGi.c.verriereeeirinirtstsseees e e eraesese et es 2
34 00571-G2 WASHER, 5/16......uuiiititninirceetecs et tses s ettt setes st sne 2
35 00565-G8 WASHER, LOCK, 5/16......comeiiicccriecneeeenee et sestssete e e e nen 2
36 00438-G6 SCREW, 5/16 - 18 X 3/4 LGi.....euieirtrnereeeeierrtnstsssssse s esesssenessssssssaas 2
37
38
39
40
41
42
43
44
45 27744-GO1 DECAL, TAILGATE TUFFT .....octiereecerrteetsiste e trreene s esess e ees s s s s 1
46 19818-G1 DECAL, WHITE E-Z-GO ....ccoevuririiricreeeentrtnerentsssssssss e sssessesessssassensssesesssns 2
47 27425-G01 LABEL, BED LOADING WARNING .....cc.ceeveeeencninriniesnesssese e esenessssssaesens 1

Page CC-9 Service Parts Manual EZGOLELE]



I Gasoline Vehicle 'I:_F_{_yCKBEE_gBOLT _[_)_OWN)__J

EZGOLEE Service Parts Manual Page CC-10



:‘LTRUCKBED AND ELECTRIC LIFT UNIT Gasoline Vehicle

Page CC-11 Service Parts Manual EZG0LET



Y=o ——————

TRUCKBED AND ELECTRIC LIFT UNIT

13X0vHg
dNnNd 13n4

HO1VN1OV
old10313 0L

40 1Hvd

(e waLp
SSANYVH
(7 TOHINOD OL

dvdM Lv3S ‘
/

aIgMonylL
40 AVMV1LND

| Gasoline Vehicle

Page CC-12

Service Parts Manual

EZG0OLEENTET



| TRUCKBED AND ELECTRIC LIFT UNIT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27683-G01 TRUCKBED ASSEMBLY (INCLUDES ITEMS 2 - 23) .....coverieriiereeeeeeeeeeeerened 1
2 27678-G01 SIDE PANEL, PASSENGER SIDE ........cccooocveeeeeerreieeieeecree et 1
3 27678-G02 SIDE PANEL, DRIVER'S SIDE........ccoooietrtiricrieereeeensessteeeseeseesesseseneaens 1
4 16705-G3 SCREW, 1/4 - 20 X B/A LG ..oeeeeeeeeeeeeteretecereecircssee sttt st st s aen 18
5 00915-G1 WASHER, 1/4 ...ttt ssse st s s st e s s e 14
6 00559-G7 WASHER, 1/4 ...ttt et srs s sas s o 18
7 14390-G4 NUT, LOCK, 174 = 20 ...ttt sse e vt et eeeseesen e 18
8 27667-G01 TRUCKBED .....cctreeercctrteeieceretreresess e eseseses e sseseas s et soseen s e et e seeseneaee 1
9 27556-G01 INSERT, TUBE ...ttt ree e sstssbesssecse s e e sssssntsa e samneneseeeeeaennn 2
10 27684-G01 INSERT, TUBE ... tieecerstessi st e seas e e tssebs s e se s e s e seenend 2
11
12 27661-G01 TAILGATE ...ttt rrre e esee s et st n e s se st st s n e e e st e e seneee 1
13 27544-G01 CHAIN . ...ttt ettt se e sa s eas s s s e sn s s se st s nes 2
14 00106-G6 SCREW, #12 - 24 X B/4 LG ccveiieeereeetecreceieesse st e stee st ssoeesenenee st s e eeene s 2
15 00915-G1 WASHER, 1/4 ...ttt et sstssss s e se st e e s e e s e eene seeeeenen] 2
16 27593-G01 LINK, CONNECT ....oiiiirr et ceeeseeseesscentesrsseesaressesssenns erercareereenseeane 2
17 27675-G01 PIN, DRIVER'’S SIDE BED LOCK .......ooouiiceeeticeteerereveeeenes e veesreseesseneen 1
18 27675-G02 PIN, PASSENGER SIDE BED LOCK .....coeeeeecieceeeeceereeceeieisceneveessesssseeeeen 1
19
20 27666-G01 HINGE ...ttt sresbe st ne e st bt s bs s b s s e e e en 2
21 16705-G3 SCREW, 1/4-20 X 2 1/2 LG ool eerereereesnnrerereerrnnenenan 2
22 00559-G7 WASHER, 1/4 ...ttt sttt et s st s et st seneee 4
23 14390-G4 NUT, LOCK, 1/4 = 20.....coieeeeereeieerecterirse e cstreseesse s siesse st st st e e e e 4
24
25 27539-G01 BUSHING, PIVOT ...ttt cie s sesseses s st sabs s e e e e e seenenaes 2
26 00665-G3 SCREW, 3/8 - 168 X 2 1/2 LG ..outerereteertecteie et sessesnees e sresssassee e 2
27 00891-G1 NUT, LOCK, /8 = 16 ..ot ccresstsettsee e et sesese e sssssssesatsseeeeeenameseees 2
28 00653-G1 WASHER, B/B...ceeeeeet et sa s ss e s b ba s e s sa b e st st em e 4
29 70113-GO1 RUBBER BUMPER ...ttt ssnestevsnesssssetsssss st sssesstsesesesessenesnen 2
30 00544-G3 NUT, JAM, 5716 - 8.ttt resessse s e sate st e emee e s se e s e 2

Page CC-13 Service Parts Manual EZGOLHREUT




I Gasoline Vehicle ~__ TRUCKBED AND ELECTRIC LIFT yNIT_J

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31
32 27612-Go1 ACTUATOR, ELECTRIC ...ttt st eeser e st e e e eeeeeeeesesssssnesneanans 1
33 14443-G10 PIN, CLEVIS ...ttt stee et es et s s ee e e e e e en s aeensre e 1
34 25233-G1 PIN, COTTER ...ttt ettt enestesbeste e ree st st e et esenssessae e sneeend 2
35 14443-G11 PIN, CLEVIS ..ttt st e e e ee e e st e s e anennens 1
36 27613-G01 SPACER ...ttt ree ettt se st et sneneenese et e et s e e e ene e 2
37 27611-G01 HARNESS, CONTROL ......cotvttctiertrreceeteteee et eseesseessests s st seseseeeeessen 1
38 25974-G06 WIRE ...t ettt e en e s et st ne e e e e seseeeenaen 1
39 27447-G0O1 TOGGLE GUARD .......ooveteieeeeestenee s seene st st e ste s seseneenesesssesseeeenssansees 1
40 10570-G9 RIVET, 178ttt ettt et eeene st st aee e e eeseanaanas 2
41 27680-G01 SWITCH, TOGGLE ...ttt ceneee et e e e e e vesvesas s e aeaaaen 1
42 21320-G2 BREAKER, CIRCUIT ...ttt eseeteesee s e e e st s eeseneee s eeesaesannen 1
43 00614-G4 SCREW, #8 = 18 X 1/2 LGttt e eeesvenseessseeeeenessseansneas 2
44
45 27744-G01 DECAL, GXI/T-804 TUFF1, TAILGATE .....ooovvieeieerceeeeeeseee e reeeeeeeeeeeseeeevenend 1
46 19818-G1 DECAL, WHITE E-Z-GO....cceitietreeeeeeeetece ettt eee e saeseese et e sesseeseeesnnas 2
47 27425-G01 LABEL, BED LOADING WARNING ........ccooeeieieeieieeteerereeeeeseeareeeseeteeesesessssesens 1
EZGOET Service Parts Manual Page CC-14




—

Electric/Gasoline Vehicle

FIO0IHIA 4O LNOHA

ol

o
oe

VA4
.
a0 mw /mv
oY
6¢

0¢ ‘62 SW31I S3ANTONI - 82

=€} ‘£~ S SN3LI S3ANTONI - 2t

0€ - 01 SW311 S3ANTONI -6

-1 ‘8-S SIW3LI SIANTONI - ¥
-¥1 '8 -2 SIN3LI SIANTONI - |

| WHEEL BRAKE

EZGOLEGTT]

Service Parts Manual

Page DD-1



| Electric/Gasoline Vehicle WHEEL BRAKE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22997-G1 BRAKE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 2 - 8, 14 - 30) ..ccveuiieueeierrreneieseeseeseee e sesssssasssesssssseseseanas 1
2 22518-G1 BACKING PLATE .......ootieeiemceeieteeeree e e ctseeessesnesessssssessesssssesen e e e ane 1
3 23360-G1 ADUJUSTER.......otiiiretetetetcr ettt sst e sa e s s sbe st s ne e see e 1
4 23357-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-8, 14 - 16) .ccecevrverireenanee. 1
5 * SPRING ...t ettt s e e e sne 1
6 * RETAINER ...ttt sttt ne 1
7 * WASHER, SHOULDER.........coeititererrentecere et eeeeeee st enssesened 1
8 23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER).....c.ccceuveveeeveeennee. 1
9 22997-G2 BRAKE ASSEMBLY, DRIVER'’S SIDE
(INCLUDES ITEMS 10 = 30) ..cceoveueeeecurnnrrriiraeesnessissesessessesesessseessssssssssssesasanse 1

10 22519-G1 BACKING PLATE .......cooteeieeeertristeeeeeecteseestesesnet s vessssssssssaseeseeneeend 1
1 23361-G1 ADJUSTER . ...ttt sttt sses e snen s ae s e s ssasse s e ssesss e ea 1
12 23358-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-7, 13- 16) ..c.ccvvcvveeerercerenene 1
13 23537-G1 TORSION SPRING, DRIVER'S SIDE (GOLD) ......cceveeeeeereemeeceienenens 1
14 23363-G1 ADJUSTER BODY.....ctrieereteceeiitrrtsssrsieceessesreseessesssetesesesasssssssesessesanenee 1
15 23382-G1 WASHER, 1/4 ...ttt sees 1
16 23362-G1 THRUST WASHER, 1/4.....oooteteeeeeeeerieeteeceete et sesse e st sen 1
17
18 22519-G1 DUST COVER ......ooieirectreeetevtntscn et sse e et et e es s et sennneend 1
19 23356-G1 ANCHOR BLOGCK .....c.oiciercrrinrectsiestenierssariestessssesss e s reseesessesssnsssennanes 1
20 00565-G1 WASHER, LOCK, 1/4 ......coereiteertetesintrereste e stetesee et sesnesssssssssssnesesnen 2
21 13632-G1 NUT, B MM.......iiirceee et sreee sttt s e st e et e e s e stesseessesesnessnens 2
22
23 23359-G1 SPRING, BRAKE ADJUSTER........ccccrrmmmrertitrieestseseseeseensseeesnesseessesesanns 1
24 17290-G1 SPRING, BRAKE ANCHOR ........ocoeirreriecteceetee e cneeneereess e sennnes 1
25 17291-G1 CLAMP, SHOKE ... ieeertrsterirccie e secincse e e s snesmesse s sn s e sstss st st e e eme s e s 2
26 17292-G1 PIN, SHOE CLAMP TENSION ..o crecereeressseneennresessnessnsssssssens 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29, 30)....c.cccecreemereerrreereseeeenennns 1
29 * BRAKE SHOE, TRAILING ........coceeieiriereeeecreeessissecee e etes e sneend 1

EZGOLIETE Service Parts Manual Page DD-2




| WHEEL BRAKE | Electric/Gasoline Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 * BRAKE SHOE, LEADING .......ccccotiteeeetrrentss et eerasseeese e ssssesnens 1
31
32
33 17083-G2 BOLT, 5/16 - 24 X 1 LG ..ottt srsss e e sssssene s e sessssesesenns 8
34 15126-G1 NUT, LOCK, 5/16 = 24 ...ttt seses s ssrssasse s s seasenesones 8
35
36
37 15485-G1 WASHER, INNER WHEEL RIM (ELECTRIC VEHICLE).......cccccceereuererercnnenee. 2
38 21809-G1 WASHER, INNER WHEEL RIM (GASOLINE VEHICLE) ......cccoevvevereeereernee. 2
39 21807-G1 BRAKE DRUM (GASOLINE VEHICLE) WITH LUG BOLTS......ccccceeuveeereveernnnns 2
40 19186-G1 BRAKE DRUM (ELECTRIC VEHICLE) WITH LUG BOLTS........ccceoeeeeeerrerennae 2
41
42 21830-G1 WASHER, OUTER WHEEL RIM (GASOLINE VEHICLE).........ccccovvvererenennen. 2
43 15487-G1 WASHER, OUTER WHEEL RIM (ELECTRIC VEHICLE) .......cccvvuereeeeecereene. 2
44 00518-G8 NUT, SLOTTED, 3/4 - 16 (GASOLINE VEHICLE) ......cceceotvererirerrreerereeeeeenens 2
45 10387-G1 [ PIN, COTTER, 1/8 X 1 1/2 LG ettt issssesssssssisenecssesessseessaeeens 2
46 15483-G1 NUT, SLOTTED, 5/8 - 18 (ELECTRIC VEHICLE) .......cccccvcveuerececrcrrreerereseereeeennes 2
47 12091-G1 CAP, SPINDLE ...ttt et st s e s s s e s s s s s s s s naes 2
48 24939-G2 ADAPTOR, SPINDLE CAP (GASOLINE VEHICLE) ......ccooeeeeerreeerenerereeeeieecrenes 2
49 24939-G1 ADAPTOR, SPINDLE CAP (ELECTRIC VEHICLE).....c.cceeeeteeeenrreeererenrenned 2

Page DD-3 Service Parts Manual EZGOLEUEE



| | Electric/Gasoline Vehicle _WHEEL BRAKE

EZGOLEIT Service Parts Manual Page DD-4



“ WHEELS AND TIRES Electric/Gasoline Vehicle

TIRE WIDTH MAY
VARY WITH TIRE
STYLE

- N

1-INCLUDES ITEMS 2,7, 8
5-INCLUDES ITEMS 6 - 8
11 - INCLUDES ITEMS 12 - 14

Page EE-1 Service Parts Manual EZGOLMEUTN |



I Electric/Gasoline Vehicle L WHEELS AND TIRES |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G03 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, TURF-SAVER,

XT-500 AND GXT-804 MODELS ONLY (INCLUDES ITEMS 2, 7, 8)................. AR
2 27772-G07 18 X 8.50 X 8 TIRE, TURF-SAVER .........oooeeceeeeeeereetece e seest e AR
3
4
5 27772-G01 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, LINKS,

XT-500 AND GXT-804 MODELS ONLY (INCLUDES ITEMS 6 - 8) .........c......... AR
6 27772-G05 18 X 8.50 X BTIRE, LINKS ...ttt sast et AR
7 15169-G1 WHEEL RIM .ttt csteseessesssmsses et se s s en e e AR
8 11657-G1 VALVE STEM.......oireirceeectcereceeeiecresseeeresaesseessesssssesstse bt san e an s e eeneneeen AR
9
10
11 27784-G02 18 X 5.70 X 8 TIRE AND WHEEL RIM ASSEMBLY, USA TRAIL,

XI-500 AND GXI-804 MODELS ONLY (INCLUDES ITEMS12 - 14) .................. AR
12 27784-G04 18.5 X570 X 8 TIRE, USATRAIL .....ccooreeeererreitecereecre st see e eeenee AR
13 26482-G01 WHEEL RIM .ottt ettt ess e st e en AR
14 26482-G01 VALVE STEM....uiiiirrirtrcteseecrtstcste st nccaesee st easessessases o sesssesssucsenennen AR

EZGOLEIETE Service Parts Manual Page EE-2



| WHEELS AND TIRES __Electric/Gasoline Vehicle

Page EE-3 Service Parts Manual EZG0OLEIE




~__ SPECIALTOOLS

SPECIAL TOOLS LISTING

EZGOLMT Service Parts Manual Appendix - A



L sPECIALTOOLS |

ELECTRIC GASOLINE ELECTRIC/GASOLINE
TRUCK TRUCK TRUCK
Part No. Part No. Part No.
SPECIALTOOLS
SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL)........oouovueenne. 18739-G1
BATTERY SET DISCHARGER................... 28251-G01
CURRENT INDICATOR ....cccuercuereuneriustrcarsssasenes satessesssssassessssssssssssnssssssssssss sssesesmsenssessssosessssssssssnees 16489-G2
DIGITAL VOLT OHM METER (DVOM) .....curuemers coreererssccsereeeseessssssssesssseneennee seesene esveanrrmsearasssrases 27481-G01
CRIMPING TOOL .....ovuitineurcneerereaseniirererssssssses sssemsssssssssesssssssstesasssssssssssssss ssesessesessesnsssemsesesssssesens 27765-G01
SLIDE HAMMER (AXLE) .......cueuuteureueererercaressanes etsssssassssssssssessssesssssssssesssssssers sesssessmseesesssesssesessssseneeses 18753-G1
SLIDE HAMMER (HUB/DRUM REMOVAL) ........ covvtveertrecteesesseenssesssesssssssses seesesesssssessesessnssesnssesssens 15947-G1
CAM PULLEY TOOL..cucumueurenisenssesssnsesesessessees sevsssssssssssssissessssssssoennes 27851-G01
FLYWHEEL PULLER .....eiirrerterceeesteeseesestesaes sovssissstssseesssesseesesensene 27111-Gi1
DRIVE CLUTCH PULLER .....crtieereeicrcteetestenaes cveseesessesssssessssssssssssenenns 19779-G2
PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual EZGDLEIT



| LIMITEDWARRANTY |

' CALIFORNIA EMISSION CONTROL WARRANTY STATEMENT
YOUR WARRANTY RIGHTS AND OBLIGATIONS

The California Air Resources Board and Fuiji Heavy Industries Ltd. (herein “FUJI”) are pleased to explain the emis-
sion control system warranty on your 1995 and later specialty vehicle engine (herein “engine”). In California, the en-
gine must be designed, built and equipped to meet the State’s stringent anti-smog standards. FUJI must warrant the
emission control system on your engine for the period of time described below, provided there has been no abuse,
neglect or improper maintenance of your engine.
Your emission control system may include parts such as the carburetor and the ignition system. Also included may
be hoses, connectors and other emission-related assemblies.
Where a warrantable condition exists, FUJI will repair your engine at no cost to you including diagnosis, parts and
labor.
MANUFACTURER’'S WARRANTY COVERAGE:
The 1995 and later engines are warranted for two (2) years. If any emission related part on your engine is
defective, the part will be repaired or replaced by FUJI.
OWNER'S WARRANTY RESPONSIBILITIES:

As the engine owner, you are responsible for the performance of the required maintenance listed in your
Owner’s Manual. FUJI recommends that you retain all receipts covering maintenance on your engine, but
FUJI cannot deny warranty solely for the lack of receipts or for your failure to ensure the performance of all
scheduled maintenance.
As the engine owner, you should, however, be aware that FUJI may deny you warranty coverage if your
engine or a part has failed due to abuse, neglect, improper maintenance or unapproved modifications.
You are responsible for presenting your engine to a dealer, distributor or warranty station authorized by E-
Z-GO DIVISION OF TEXTRON, INC. Augusta, Georgia, (herein “E-Z-GO”) to which FUJI supplies the en-
gine as soon as a problem exists. The warranty repairs should be completed in a reasonable amount of
time, not to exceed 30 days.
If you have any questions regarding your warranty rights and responsibilities, you should contact the E-Z-GO War-
ranty Department at 1-800-241-5855.

LIMITED WARRANTY

on Emission Control Systems
- California Only -

FUJL, Tokyo, Japan, warrants to the owner of the 1995 and later engine that the engine (1) has been designed, built
and equipped so as to conform at the time of manufacture with the applicable regulations of the California Air Re-
sources Board, and (2) is free from defects in materials and workmanship which could cause it to fail to conform with
those regulations as may be applicable in the terms and conditions stated below.
A. WARRANTY COMMENCEMENT DATE
The warranty period begins on the date the engine is delivered to a first retail purchaser.
B. LENGTH OF COVERAGE :
FUJI warrants to a first retail purchaser and each subsequent purchaser that the engine is free from defects
in materials and workmanship which could cause the failure of a warranted emission-related part for a pe-
riod of two (2) years after the date of delivery to the first retail purchaser.
C. WHAT IS COVERED:
1. REPAIR OR REPLACEMENT PARTS :
Repairs and replacement of any warranted part will be performed at no charge to you by an au-
thorized dealer, distributor or a warranty station. You may contact the E-Z-GO Warranty Depart-
ment at 1-800-241-5855 to get the nearest appropriate location where your warranty repairs are
performed.
2. WARRANTY PERIOD

This warranty continues for a period of two (2) years and shall apply only to the repair, replacement
or adjustment of the component parts which are not scheduled for replacement as required main-
tenance. Further, component parts which are scheduled only for regular inspection to the effect of
“repair or replace as necessary” shall be warranted for the warranty period. Any warranted part
which is scheduled for replacement as required maintenance shall be warranted for the period of
time up to the first scheduled replacement point for that part.

3. DIAGNOSIS
You shall not be charged for diagnostic labor which leads to the determination that a warranted
part is defective, if the diagnostic work is performed at an authorized dealer, distributor or warranty
station.

4. CONSEQUENTIAL DAMAGES

EZGOIELLE Service Parts Manual



| LIMITED WARRANTY ]

If a warranted part failed causing damages to other engine components, consult a warranty sta-
tion.

D. WHAT IS NOT COVERED
1. This limited warranty does not cover any part which malfunctions, fails or is damaged due to failure to
follow the maintenance and operating instructions set forth in the 1995 and later Owner's Manual in-
cluding:
(1) improper or inadequate scheduled engine inspection and maintenance
(2) improper or inadequate maintenance of any warranted parts
(3) improper installation, adjustment or repair of the engine or of any warranted part unless per-
formed by an authorized dealer
(4) failure to follow recommendations on fuel use contained in the 1995 and later Owner’s Manual
(5) repairs performed outside of the authorized warranty service facilities
(6) use of parts which are not authorized by FUJI.
2. Add-on or modified parts
This warranty does not cover any part which malfunctions, fails or is damaged due to alterations
by changing, adding to or removing parts from the engine.
3. Expenses incurred by processing warranty claims
FUJI, any authorized dealer, distributors and warranty station shall not be liable for any loss of use
of the engine, for any alternative usage, for any damage to goods, loss of time or inconvenience.

E. HOW TO FILE A CLAIM
All repairs qualifying under this Limited Warranty must be performed by a dealer who sold you the engine
or distributors or warranty stations authorized by E-Z-GO. in the event that any emission-related part is
found to be defective during the warranty period, you should notify E-Z-GO Warranty Department at 1-800-
241-5855 and you will be given the appropriate warranty service facilities where the warranty repair is per-
formed.
F. WHERE TO GET WARRANTY SERVICE
It is recommended that warranty service be performed by the authorized dealer who sold you the engine,
although warranty service will be performed by any authorized dealers, distributors and warranty stations
anywhere in the United States. When warranty repair is needed, the engine must be brought to an autho-
rized dealer, distributorship or warranty station’s place of business during normal business hours. In all cas-
es, a reasonable time, not to exceed 30 days, must be allowed for the warranty repair to be completed after
the engine is received by the authorized dealer, distributor or service station.
G. MAINTENANCE, REPLACEMENT AND REPAIR OF EMISSION-RELATED PARTS
Only warranted engine replacement parts approved by FUJI should be used in the performance of any war-
ranty maintenance or repairs on emission-related parts. If other than authorized parts are used for mainte-
nance, replacement or repair of components affecting emission control, you should assure yourself that
such parts are warranted by their manufacturer to be equivalent to authorized parts in performance and
durability. FUJI, however, assumes no liability under this warranty with respect to parts other than autho-
rized parts. The use of non-authorized replacement parts does not invalidate the warranty on other com-
ponents unless the non-authorized parts cause damage to warranted parts.
H. PARTS COVERED UNDER THE CALIFORNIA EMISSIONS WARRANTY
(1) Fuel Metering System
%i) Carburetor and internal parts
it) Choke System
i) Fuel filter (annual maintenance item)
(2) Air Induction System
(i) Air filter element (annual maintenance item)
(3) Ignition System
gi) Spark plug (annual maintenance item)
ii) Ignition Coil
i) Ignitor Complete
(iv) Pulser Coil
(4; Exhaust Manifold
(5) Miscellaneous Items Used in Above Systems
(i) Fuel hoses, clamps and sealing gaskets
I. MAINTENANCE STATEMENTS
It is your responsibility to have all scheduled inspection and maintenance services performed at the times
recommended in the 1995 and later Owner’s Manual and to retain proof that inspection and maintenance
services are performed at the times when recommended. FUJI will not deny a warranty claim solely be-

Service Parts Manual EZGOLIEI



LIMITED WARRANTY

cause you have no record of maintenance; however, FUJI may deny a warranty claim if your failure to per-
form required maintenance resulted in the failure of warranted part. The proof which you maintain should
be given to each subsequent owner of the engine. You are responsible for performing the scheduled main-
tenance described below based on the procedures specified in the 1995 and later Owner's Manual. The
scheduled maintenance below is based on the normal engine operating schedule.

PROCEDURE INTERVAL

a) Check for sealing of fuel cap and proper operation of WEEKLY
fuel gauge (at each fueling). Check that fuel cap vent is
free of dirt

b) Check engine for unusual noise, vibration acceleration. | MONTH (20 HOURS)

¢) Check engine electrical system for coil/spark plug wire | 3 MONTH (50 HOURS)
for cracks/loose connections.

d) Check fuel system for leaks at tank cap, lines, filters, 3 MONTH (50 HOURS)
pump, carburetor. Check lines for cracks/deterioration.

e) Check air cleaner filter element. SEMIANNUAL (125 HOURS)

f) Replace engine oil, DO NOT OVERFILL. SEMIANNUAL (125-150 HOURS)
SAE 10W-30/10W-40 SF,SG,CC Oil

g) Clean oil filter in solvent (at oil change). Replace O- SEMIANNUAL (125-150 HOURS)

Rings if required.

h) Replace air cleaner filter element if required. ANNUAL (250-300 HOURS)

i) Check fuel filter for dirt build up. (Replace as required) ANNUAL (250-300 HOURS)

j) Check the spark plugs for gap 0.030. (Replace if ANNUAL (250-300 HOURS)
required)
k) Check timing belt tension, signs of wear/damage. ANNUAL (250-300 HOURS)

Replace only if worn or damaged.

| =~ ] = [TEXTRON| Service Parts Manual






EZG0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	A_Accelerator Linkage (GAS)
	

	
	
	
	
	
	B_Battery Charger (Onboard)
	

	
	
	
	
	
	B_Battery Charger (Portable)
	

	
	
	
	
	
	C_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	D_Brake Linkage
	

	
	
	
	
	
	D_Brake Linkage (GAS)
	

	
	
	
	
	
	E_Carburetor
	

	
	F_Clutches
	

	
	H_Direction Selector
	

	
	
	
	H_Direction Selector (GAS)
	

	
	
	
	J_Electrical System (GAS)
	

	
	
	
	
	
	K_Engine & Muffler
	

	
	
	
	L_Engine/Starter Mounting
	

	
	
	
	M_Filtered Air System
	

	
	N_Fresh Air Intake
	

	
	Q_Front Shield
	

	
	R_Front Suspension
	

	
	
	
	S_Fuel System
	

	
	
	
	T_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	U_Motor (2 HP)
	

	
	V_Power Wiring
	

	
	
	
	W_Rear Axle
	

	
	W_Rear Axle (GAS)
	

	
	
	
	X_Rear Suspension
	

	
	
	
	X_Rear Suspension (GAS)
	

	
	Y_Seating
	

	
	
	
	Y_Seating (GXI/T-804 TUFF 1) GAS
	

	
	
	
	Z_Solid State Speed Control
	

	
	
	
	
	
	AA_Starter/Generator
	

	
	
	
	BB_Steering
	

	
	
	
	CC_Truckbed
	

	
	
	
	
	
	CC_Truckbed (Bolt Down) GAS
	

	
	
	
	CC_Truckbed & Electric Lift Unit (GAS)
	

	
	
	
	DD_Wheel Brake
	

	
	
	
	EE_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Limited Warranty
	

	
	
	
	

